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History of this test report

Report No. Version Description Issue Date
FR2N1818-01D 01 Initial issue of report May 24, 2023
Revise Appendix A
FR2N1818-01D 02 This report is an updated version, replacing the Jun. 01, 2023

report issued on May 24, 2023.

Revise Test Mode, Section 2.3 and Section 2.4

FR2N1818-01D 03 This report is an updated version, replacing the | Aug. 18,2023
report issued on Jun. 01, 2023.
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Summary of Test Result

Report Ref Std. Test ltems Result
Clause Clause (PASS/FAIL)
3.1 15.403(i) 26dB Bandwidth Pass
3.1 2.1049 99% Occupied Bandwidth Reporting only
3.2 15.407(a) Maximum Conducted Output Power Pass
3.3 15.407(a) Power Spectral Density Pass
3.4 15.407(b) Unwanted Emissions Pass
3.5 15.207 AC Conducted Emission Pass
3.6 15.407(c) Automatically Discontinue Transmission Pass
3.7 15.203 Antenna Requirement Pass

Conformity Assessment Condition:

into account.

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

declared by the manufacturer who shall take full responsibility for the authenticity.

The product specifications of the EUT presented in the test report that may affect the test assessments are

Reviewed by: Alan Liu
Report Producer: Michelle Chen
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Digital Media Receiver
Model Name K3R6AT
FCCID 2A4DH-6387

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

EUT supports Radios application WLAN 11ac VHT20/VHT40/VHT80
WLAN 11ax HE20/HE40/HES80
Bluetooth BR/EDR/LE

1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

5180 MHz ~ 5240 MHz
Tx/Rx Frequency Range 5260 MHz ~ 5320 MHz
5500 MHz ~ 5720 MHz

MIMO <Ant. 0+1>:

<5180 MHz ~ 5240 MHz>

802.11a: 20.56 dBm / 0.1138 W

802.11n HT20: 19.26 dBm / 0.0843 W
802.11n HT40: 18.66dBm / 0.0735 W
802.11ac VHT20: 19.41 dBm / 0.0873 W
802.11ac VHT40: 18.66 dBm / 0.0735 W
802.11ac VHT80: 16.31 dBm / 0.0428 W
802.11ax HE20: 19.51 dBm / 0.0893 W
802.11ax HE40: 18.86 dBm / 0.0769 W
802.11ax HE80: 16.67 dBm / 0.0465 W
<5260 MHz ~ 5320 MHz>

802.11a: 20.62 dBm / 0.1153 W

802.11n HT20: 18.61 dBm / 0.0726 W
802.11n HT40: 18.86 dBm / 0.0769 W
802.11ac VHT20: 18.76 dBm / 0.0752 W
802.11ac VHT40: 18.76 dBm / 0.0752W
802.11ac VHT80: 16.30 dBm / 0.0427 W
802.11ax HE20: 18.86 dBm / 0.0769 W
802.11ax HE40: 19.01 dBm / 0.0796 W
802.11ax HE80: 16.46 dBm / 0.0443 W
<5500 MHz ~ 5720 MHz>

802.11a: 21.13 dBm / 0.1297 W
802.11n HT20: 19.28 dBm / 0.0847 W
802.11n HT40: 19.70 dBm / 0.0933 W
802.11ac VHT20: 19.22 dBm / 0.0836 W
802.11ac VHT40: 19.64 dBm / 0.0920 W
802.11ac VHT80: 19.61 dBm / 0.0914 W
802.11ax HE20: 19.41 dBm / 0.0873 W
802.11ax HE40: 19.94 dBm / 0.0986 W
802.11ax HE80: 19.81 dBm / 0.0957 W

Maximum Average Output Power to
antenna
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Product Specification is subject to this standard

99% Occupied Bandwidth

MIMO <Ant. 0>:

802.11a: 17.83 MHz
802.11ax HE20: 19.13 MHz
802.11ax HE40: 37.76 MHz
802.11ax HE80: 76.96 MHz
MIMO <Ant. 1>:

802.11a: 17.33 MHz
802.11ax HE20: 19.13 MHz
802.11ax HE40: 37.66 MHz
802.11ax HE80: 76.84 MHz

Antenna Gain

<5180 MHz ~ 5240 MHz>
<Ant. 0>: Printed PCB monopole Antenna with gain 3.50 dBi
<Ant. 1>: Printed PCB monopole Antenna with gain 3.00 dBi
<5260 MHz ~ 5320 MHz>
<Ant. 0>: Printed PCB monopole Antenna with gain 3.50 dBi
<Ant. 1>: Printed PCB monopole Antenna with gain 3.00 dBi
<5500 MHz ~ 5720 MHz>
<Ant. 0>: Printed PCB monopole Antenna with gain 5.00 dBi
<Ant. 1>: Printed PCB monopole Antenna with gain 4.00 dBi

Type of Modulation

802.11a/n : OFDM (BPSK/QPSK/16QAM/64QAM)
802.11ac : OFDM (BPSK/QPSK/16QAM/64QAM/256QAM)
802.11ax : OFDMA
(BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM)

Antenna Function Description

Ant. 0 Ant. 1
V V

802.11 a/n/ac/ax
MIMO

Remark:

1. MIMO Ant. 0+1 Directional Gain is a calculated result from MIMO Ant. 4 and MIMO Ant. 3. The

formula used in calculation is documented in section 1.2.1.

2. Power of MIMO Ant. 0+ Ant. 1 is a calculated result from sum of the power MIMO Ant. 0 and MIMO

Ant. 1.
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1.2.1 Antenna Directional Gain

<For CDD Mode>

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gant + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

(%)

DirectionalGain =10-log

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

Gy /20
gir= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gam 1 dBi of the kth antenna.
As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%1/20 + 10%2/20 + | + 1QCGN/20)2 /NanT] dBI

Where G1, G2....GN denote single antenna gain.
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The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 0 Ant 1 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | 3.50 3.00 3.50 6.26 0.00 0.26
Band Il 3.50 3.00 3.50 6.26 0.00 0.26
Band Il 5.00 4.00 5.00 7.52 0.00 1.52
Calculation example:
If a device has two antenna, Gant1= 3.50dBi; Gant2=3.00dBi
Directional gain of power measurement = max(3.50, 3.00) + 0 = 3.50 dBi
Directional gain of PSD derived from formula which is
10 x log { {[ 10~ (3.50 dBi / 20) + 10" (3.00dBi/20)]1*2}/2}
= 6.26 dBi
Power and PSD limit reduction = Composite gain — 6dBi, (min=0)
1.3 Modification of EUT
No modifications made to the EUT during the testing.
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1.4 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.
DF02-HY, CO05-HY (TAF Code: 1190)

The Conducted Emission and Automatically Discontinue Transmission test
Remark item subcontracted to Sporton International Inc. EMC & Wireless
Communications Laboratory

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Location

Test Site No.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, 03CH15-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

Test Site Location

Test Site No.

1.5 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:

landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (I\I.I-ili) Channel (;nel-?z)
36 5180 44 5220
5150-5250 MHz 38" 5190 46" 5230
Band 1
(UNIL1) 40 5200 48 5240
42# 5210
Frequency Band Channel Fred. Channel Freq.
e (MHz) (MHz)
52 5260 60 5300
5250-5350 MHz 54% 5270 62* 5310
Band 2 > >
(U-NIL2A) 56 5280 64 5320
58# 5290
Frequency Band Channel Freg. Channel Freg.
quency (MHz) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 " -
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110* 5550 140 5700
TEL: 886-3-327-0868 Page Number 1 10 of 43
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Frequency Band Channel Freg. Channel Freg.
L (MHz) (MHz)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122# 5610 128 5640
Freq. Freq.
Frequency Band Channel (MHz) Channel (MHz)
138# 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE4O0.
2. The above Frequency and Channel with "#" are 802.11ac VHT80 and 802.11ax HE8O.
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The power for 802.11n and 802.11ac mode is smaller than 802.11ax mode, so all other conducted and

radiated test is covered by 802.11ax mode.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode

Modulation Data Rate

802.11a 6 Mbps

802.11n HT20 (Covered by HE20) MCSO0

802.11n HT40 (Covered by HE40) MCSO0

802.11ac VHT20 (Covered by HE20) MCSO0

802.11ac VHT40 (Covered by HE40) MCSO0

802.11ac VHT80 (Covered by HE80) MCSO0

802.11ax HE20 MCS0

802.11ax HE40 MCSO0

802.11ax HE80 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.

Test Cases
AC
Mode 1 : WLAN (5GHz) Link + Bluetooth Link + USB Cable 1 (Charging from Adapter
Conducted
(FANA7R)) + With EUT cable + Video mode
Emission

Remark: For Radiated Test Cases, the tests were performed with Adapter (FANA7R) and USB Cable 1.
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch. # 802.11a 802.11a 802.11a
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch. # 802.11ax HE20 802.11ax HE20 802.11ax HE20
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11ax HE40 802.11ax HE40 802.11ax HE40
L Low 38 54 102
M | Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11ax HE80 802.11ax HE80 802.11ax HE80
L Low - - 106
Middle 42 58 -
H High - - 122
Straddle - - 138

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

1200 aciE0Hz
120Vac/80Hz deUI )
Power Cable EUT apier
(USE Cable} |—|:|
EUT
(Cable) EUT
| _}
Agcessary
|:| WLAN AP
BT accessary
Motebook
<WLAN Tx Mode>
Adapter 120Vac/80Hz
[—0O
Motebook
EUT
(U358 Cable)
EUT
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2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Serial number |FCC ID Data Cable Power Cord

1. |WLAN AP ASUS K11T0Z000057 |MSQ-RTAC66U|N/A Unshielded, 1.8 m
AC I/P:
Unshielded, 1.2 m

2. |Notebook Dell FZGJ5B3 FCC DoC N/A DC O/P-
Shielded, 1.8 m
AC I/P:
Unshielded, 1.2 m

3. |Notebook Dell HT68MT2 FCC DoC N/A DC O/P:
Shielded, 1.8 m

4. |Accessory LG 801SZNG08143|FCC DoC N/A Unshielded,1.8m

2.5 EUT Operation Test Setup

The RF test items, utility “Compliance 1.0.1.22” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

o g ~ w N

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

3.1.4 Test Setup

e )

Spectrum Analyzer EUT

3.1.5 Test Result of 26dB & 99% Occupied Bandwidth

Please refer to Appendix A.

TEL: 886-3-327-0868 Page Number 1 16 of 43
FAX: 886-3-327-0855 Issue Date 1 Aug. 18, 2023
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version : 03



swanranas. FCC RADIO TEST REPORT Report No. : FR2N1818-01D

MIMO <Ant. 0+1>
<802.11a>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum o Spectrum o
Ref Level 30.00 d&m Offset 32.80 dB & RBW 300 kHz Ref Level 30,00 d&gm Offset 32.80 dB & RBW 300 kHz
o ate 20 d8_ SWT Lms @ VBW 1MHz Mode Sweep s At 2008 SWT Lms @ VBW _1MHz _Mode Sweep
@ 1Pk View [@15a Max
Mi[1] 17.99 dBm)| MLl1] 9.45 dBm|
5.1660200 GHz - 5.1783020 GHz
20 dBm D2[1] 0.17 dB =0 Occ Bw 17.482517483 MHz
27.6600 MHZ| 10 di 11
1o e i oA L
D1 9.425 der e e 4 oo \
I v T T R, o :
[ \ J
0 de W
[ \ Lo o N
J m
-10 dom - “”. 20 s ! Wiy
o ; =
s Wy, s B W
02 -17.575 daft i s
-20 den T - - A'"lm.” I
v
" U, 40 di
" i it o Lt by
e
-50
-40 B end
-50 dém CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
-60 dBm Type | Ret | Trc | X-valua | ¥-valuse | Function | Function Result |
M1 1 5.178302 GHz 9.45 dgm
T1 1 5.1712088 GHz -3.54 d&m Occ Bw 17.482517483 MHz
CF 5.18 GHz 1001 pts Span 60.0 MHz T2 1 5.1886913 GHz -3.31 dém
—
L il | measuring... WRARARAAD WS 4 | L JU ) (]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE20>

. 0/ - -
26dB Bandwidth 99% Occupied Bandwidth
Spectrum | Spectrum |
Ref Level 30.00 dém  Offset 32.00 dB @ RBW 300 kHz Ref Level 30,00 dm  Offset 32.60 db @ RBW 300 kHz
fo At 20 dB SWT 1ms @ VBW 1 MHz Mode Sweep fo_Att 20dB  SWT i1ms @ VBW 1MHz Mode Sweep
(@ 1Pk View @155 Max
Mi[1] 16.90 dBm M1[1] 10.01 dBm
5.1690200 GHZ| By 5.1819980 GHZ|
20 dem D211 0.40 dp) 20 Oce Bw 19.130869131 MHz,
22.0200 MHz "
10-d8m—TD]1 0662 dBr 10d 1=
JFSSTSF ITERE N P A  Japoni SYRNPR IPTRY FEVP R
o / | o b ¥
|
d I
-10 dBm - .'J L * i i
e o el RN . S -
-20 dBm- i =4 e
, 1 ot 1A okl
o M il A iy, - '«M fh‘l‘
Bk W by "
3 By
_an d
-40 dBm
-50
-50 dBm
-60 d
60 dBm
CF 5.18 GHz 1001 pts Span 50.0 MHz
CF 5.18 GHz 1001 pts Span 60.0 MHz Marker
Marker Type | Ret | Tre | X-value | v¥-value | Function | Function Result |
Type | Ref | Tre | X-value | y-value | Function | Function Result M1 1 5.181998 GHz 10.01 dBém
M1 1 5.16902 GHz -16.90 dam T1 1 5.1704096 GHz 1.29 dém Occ Bw 19.130860131 MHz
D2 Mi 1 22,02 MHz -0,40 d8 T2 1 5.1835405 GHz 1.23 dém
[ ) ] Measuring... SRSESEIND e 4 | L Jjd ) Qnanin e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE40>

. 0/ . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum T Spectrum T
Ref Level 30.00 d&m Offset 32.80 dB & RBW 300 kHz Ref Level 30.00 dém Offset 32 80 dB & RBW 1 MHz
o att 2008 SWT  1.1ms @ VBW 1MHz Mode Sweep o Att 20d8  SWT 1ms @ VBW 3 MHz _Mode Swesp
@17k View (@153 Max
mMi[1] 21.91 dBm| M1[1] 11.50 dBm)
5.170320 GHz| L 5.1910000 GHz
20 dBm D211 2.46 dB) 20 ! Occ Bw 37.662337662 MHz
39.600 MHZ| Y-
10 d
10 dBm ; - .?lm“JJ"“ i PR "l-h/-JrJMJMt
1 5.632 dim 1 F }
. R Ly o f \
| { 10 df |
-10 dBm { 1
2o o onn J! ! 20 i
= f e T BE o) g ipisbm s hosst % At i
. ] i . Ao =0 d
s ™ T
a0 d
-40 dBm
=0
-50 dBm
-60 d
-60 dBm
CF 5.19 GHz 1001 pts Span 100.0 MHz
CF 5.10 GHz 1001 pts Span 120.0 MHz Marker
marker Type | Ret | Tre | X-valus | ¥-value | Function | Function Result |
Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result | M1 1 5.101 GHz 11.50 dEém
ML 5.17032 GHz -21.51 dém L 1 5.1712188 GHz 3.26 dam Oce Bw 37.662337662 MHz
D2 M1 1 39,6 MHz -2.46 d8 T2 1 5.2088811 GHz 3.99 dém
il e il
[ X T T i ¢ I )

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE80>

. 0/ - -
26dB Bandwidth 99% Occupied Bandwidth
Spectrum {‘%ﬂ Spectrum {‘%ﬂ
Ref Level 30.00 dém  Offset 32.00 dB @ RBW 1 MHz Ref Level 30,00 dém  Offset 32.60 db @ RBW 1 Mhz
o att 20 d8 SWT 1ms @ VBW 3 MHz  Mode Sweep o Att 208 SWT 1ms @ VBW 3 MHz Mode Sweep
(@ 1Pk View @155 Max
Mi[1] 20.29 dBm| M1[1] .43 dBm
5.169680 GHz By 5.201130 GHz,
20 dem D211 2.33 dp) 20 Oce Bw 76.963036963 MHz
80.880 MHz y s
10 dam 1o
D1 6.677 dor i 1 T o
. I s Ay T o v Ao o W‘-IW“*""“L s S TN PN N
f ] f 1
d |
-10 dBm -1 ] \
ML \ Il
2o D2 -12.123 dBm =2 : -20 :
soabhp bbb Ao ‘..-.,.,n._.,u.,.,...m,,,J VR WETRIPIT TN YR ORISR 1 PR ";'n*“;“'”"‘“ “'"‘"‘*"‘{ it e
-30 dBn B
_an d
-40 dBm
-50
-50 dBm
-60 d
60 dBm
CF 5.21 GHz 1001 pts Span 120.0 MHz
CF 5.21 GHz 1001 pts Span 240.0 MHz Marker
Marker Type | Ret | Tre | X-value | ¥-value | Function | Function Result |
Type | Ref | Tre | X-value | y-value | Function | Function Result M1 1 520113 GHz 6.43 dBm
M1 1 5.16968 GHz -20.29 dam T1 1 5171518 GHz -0.12 dam Occ Bw 76.9623036963 MHz
D2 Mi 1 60,68 MHz -2.33 d8 T2 1 5.243462 GHz -0.32 dim
- — — ™ —
L hi | Measuring.. WEARERNND Wl y L L ] [T ]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4 Test Setup

CE [ e

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.

For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-3 #
(power averaging (rms) detection with max hold):
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.

+ Sweep time < (number of points in sweep) x T, when duty cycle is less than 98 percent where T
is the minimum transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.

Detector = power averaging (rms).

+ Trace mode = max hold.

« Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to stabilize.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.3.4 Test Setup

(ol ] O
Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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<802.11a>

Maximum Power Density Plot (dBm/MHz)

ReflLevel: 20.00 dBm

Aft: 20 dB
Dector: RMS

0

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: MaxHold SWT: 0.020s

Ant1 Offset:32.40dB Factor:0.00dB
Ant2 Offset:32.30dB Factor:0.00dB

25
20
15
10

-100

MK1
Freq: 5.219 GHz
Level: 9,987 dBm

MK1

Center: 5.220 GHz

Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0)

Maximum Power Density Plot Trace 2 (Ant 1)

Ref Level- 20 00 dBm RBW- 1.00 MHz
Al 2048 VBW: 3.00 MHz
Dector. RMS Trace: MaxHold  SWT: 0.020s Offset:32.40d8  Factor:0.00dB
30
25
20
15 MK1
10 MK1 Freg: 5.221 GHz
5 Level: 7.376 dBm

5 A
-10

-15
-20¢
-25
-30

Center: 5.220 GHz Span: 50.000 MHz

-100

RefLavel 2000 d5m RBW: 100 Mz
At 2048 VBW: 3.00 MHz
Dector: RMS Trace: MaxHold ~ SWT: 0.020s Offset:32.30d8  Factor:0.00d8
30
25
20
P KL
10 MKt Freq: 5.219 GHz

Level: 6.766 dBm

5
]
5 .|

-10
-15
-20
-25
-30

-35
-40
-45
-50
-55
-80
-85
-70
-75
-80
-85
-20
-85

Center: 5.220 GHz Span: 50.000 MHz
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<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

ReflLevel: 20.00 dBm

RBW: 1.00 MHz

Ant1 Offset:32.40dB Factor:0.00dB
Ant2 Offset:32.30dB Factor:0.00dB

-100

Aft: 20 dB VBW: 3.00 MHz
Dector: RMS Trace: MaxHold SWT: 0.020s
0
25
20
15
10

MK1
MK1 Freq: 5.181 GHz
Level: 8,522 dBm

Center: 5.180 GHz

Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0)

Maximum Power Density Plot Trace 2 (Ant 1)

Ref Level- 20 00 dBm
Al 2048
Dector. RMS

30

RBW- 1.00 MHz
VBW: 3.00 MHz

Trace: MaxHold  SWT: 0.020s Offset:32.40d8  Factor:0.00dB

25

20
15 ML

° VK1 Freg: 5.181GHz
5 Level: 5.622dBm

Center: 5.180 GHz Span: 50.000 MHz

Ref Level- 20 00 dBm
AL 2048
Dector: RMS

30

RBW- 1.00 MHz
VBW: 3.00 MHz

Trace: MaxHold  SWT: 0.020s Offset:32.30dB  Factor:0.00dB

2%

20

15 ML

1o MK1 Freq: 5.181GHz
5 Level: 5,355 dBm

Center: 5,180 GHz Span: 50.000 MHz
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<802.11ax HE20 26RU>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm
Aft 20dB
Dector: RMS

30

RBW: 1.00 MHz
WBW: 3.00 MHz
Trace: MaxHold ~ SWT: 0.020s

Antl Offset:32.40dB  Factor:0.00d8
Ant2 Offset:32.30dB  Factor:0.00d8

25
20
15
10

MK1

=100

MK1
Freq: 5.172 GHz
Level: 8,504 dBm

Center: 5.180 GHz

Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0)

Maximum Power Density Plot Trace 2 (Ant 1)

Ref Level: 20.00 d8m REW: 1.00 MHz
At 2048 VBW: 3.00 MHz
Dector: RMS Trace: MaxHold  SWT: 0.020s Offset:32.4008  Factor:0.00dB
30
256
20
P MK
0 g Freq: 5.172 GHz
s Level: 5.368 dBm

Center: 5.180 GHz

Span: 50.000 MHz

Ref Level: 20.00 dBm REW: 1.00 MHz
At 2048 VBV: 3.00 MHz
Dector: RMS Trace: MaxHald ~ SWT:0.020s Offset:32.30d8  Factor:0.00dB
256
0
P MKL
0 ML Freq: 5.172 GHz
s Level: 5.905 dBm

Center: 5,180 GHz Span: 50.000 MHz
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<802.11ax HE20 52RU>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm RBW: 1.00 MHz . .
At 20 dB VBW- 3.00 MHz Antl Offset:32.400B Factor:0.00dB
Dector: RMS Trace: MaxHold ~ SWT: 0.020s Ant2 Offset:32.30dB  Factor:0.00d8
0

25

® MK1

15 -

1 MK 1 Freq: 5.173 GHz

Level: 8,197 dBm

=100
Center: 5.130 GHz Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0) Maximum Power Density Plot Trace 2 (Ant 1)

Ref Level: 20.00 dBm RBW. 1.00 MHz Ref Level: 20.00 dBm RBW. 1.00 MHz
AL 2048 VBW. 3.00 MHz AL 2048 VBW: 3.00 MHz
Dector: RMS Trace: MaxHold  SWT: 0.020s Offset:32.40d8  Factor:0.00dB Dector: RMS Trace: MaxHold ~ SWT: 0.020s Offset:32.30d8  Factor:0.00dB

30
256 256
20 20
P MK P MKL
0 g Freq: 5.172 GHz 0 k1 Freq: 5.173 GHz

s Level: 5.111dBm Level: 5.436 dBm
0
5

-10
-15
20
25
-30
-35
-40
45
50
55
-80
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-70
75
-30
-85
50
-85

-100

Center: 5.180 GHz Span: 50.000 MHz Center: 5.180 GHz Span: 50.000 MHz
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<802.11ax HE20 106RU>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm RBW: 1.00 MHz . .
At 20 dB VBW- 3.00 MHz Antl Offset:32.80dB Factor:0.00dB
Dector: RMS Trace: MaxHold ~ SWT: 0.020s Ant2 Offset:32.70dB  Factor:0.00d8
0

25

® MK1

15 ' -

10 MK1 Freq: 5.177 GHz

Level: 8,421 dBm

=100
Center: 5.130 GHz Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0) Maximum Power Density Plot Trace 2 (Ant 1)
Ref Level: 20.00 dBm RBW. 1.00 MHz Ref Level: 20.00 dBm RBW. 1.00 MHz
AL 2048 VBW. 3.00 MHz AL 2048 VBW: 3.00 MHz
Dector. RMS Trace: MaxHold  SWT. 0.020s Offset:32.80d8  Factor:0.00dB Dector: RMS Trace: MaxHold ~ SWT: 0.020s Offset:32.70d8  Factor:0.00dB
30
256 256
20 20
15 MK1 — 15 MK1 —
10 ML Freq: 5.177 GHz 10 ML Freq: 5.177 GHz

Level: 5,489 dBm Level: 5.545 dBm

] ]
-5 -5
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-18 -18
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-25 -25
-30 -30
-35 -35
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45 45
50 50
55 55
80 60
85 85
T0 70
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80 80
85 95
-100 -100
Center: 5.180 GHz Span: 50.000 MHz Center: 5,180 GHz Span: 50.000 MHz
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<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

RefLevel: 20.00 dBm
Aft 20 dB

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: MaxHold  SWT: 0.020s

Antl Offset:32.70dB Factor:0.00dB
Ant2 Offset:32.70dE  Factor:0,00dB

Dector: RMS
0

25
20
18
10

f
:25 /

-100

: T

MK1
MK1 Freq: 5.672 GHz
Level: 7,266 dBm

|
L

Center: 5.670 GHz

Span: 100,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0)

Maximum Power Density Plot Trace 2 (Ant 1)

Ref Level: 20.00 dBm
Al 2048
Dector. RMS

REW: 1.00 MHz
VBW: 3.00 MHz
Trace:MaxHold  SWT: 0.020s Offset:32.70d8  Factor:0.00dB
30
25
20
p MKL_

I Freq: 5.671GHz
Level: 3.967 dBm

Ref Level: 20.00 dBm
AL 2048
Dector. RMS

RBW: 1.00 MHz
VBW: 3.00 MHz

Trace: MaxHold  SWT: 0.020s Offset:32.70dB  Factor:0.00dB

25
20
e ::lKl 5.672 GH;
req: 5.672 GHz
10 MK1
5 Level: 4.944 dBm

fﬂ

Center: 5.670 GHz

Span: 100.000 MHz

Center: 5.670 GHz

Span: 100.000 MHz
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<802.11ax HE40 242RU>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm

Aft 20dB
Dector: RMS

0

RBW: 1.00 MHz
WBW: 3.00 MHz
Trace: MaxHold ~ SWT: 0.020s

Antl Offset:32.70dB  Factor:0.00d8
Ant2 Offset:32.70dB  Factor:0.00d8

25
20
15
10

=100

MK1
MK1 Freq: 5.675 GHz
Level: 6,913 dBm

Center: 5.670 GHz

Span: 100.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0)

Maximum Power Density Plot Trace 2 (Ant 1)

RefLevel: 20.00 dBm REW. 1.00 MHz
At 2048 VB 3.00 MHz
Dector RMS Trace: MaxHold  SWT- 0.020s Offset:32.70d8  Factor:0.00d8
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<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

RefLevel: 20.00 dBm
Aft 20 dB
Dector: RMS

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: MaxHold  SWT: 0.020s

Antl Offset:32.70dB Factor:0.00dB
Ant2 Offset:32.70dE  Factor:0,00dB

-100

MK1
Freq: 5.696 GHz
MK1 Level: 3,509 dBm

e

Center: 5.690 GHz

Span: 120,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0)

Maximum Power Density Plot Trace 2 (Ant 1)

Ref Level: 20.00 dBm REW: 1.00 MHz
At 2048 VBW: 3.00 MHz
Dector: RMS Trace: MaxHold  SWT:0.020s Offset:32.70d8  Factor:0.00dB
30
25
20
P KL
I Freq: 5.593 GHz
c MKL Level: 0.428 dBm

.

Center: 5.690 GHz Span: 120.000 MHz

Ref Level: 20.00 dBm RBW: 1.00 MHz
Al 2048 VBW: 3.00 MHz

Dector. RMS Trace: MaxHold  SWT: 0.020s Offset:32.70dB  Factor:0.00dB
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<802.11ax HE80 484 RU>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm RBW: 1.00 MHz . .
At 20 48 VBW- 3.00 MHz Antl Offset:33.10dB  Factor:0.00d8

Dector: RMS Trace: MaxHold ~ SWT: 0.020s Ant2 Offset:33.10dB  Factor:0.00d8
30

25

20
MK1

15 -
10 Freq: 5.716 GHz
5 MK1 | evel: 3.207 dBm
3

1
10 ]l
-15 1
-20 1
-25 y————

B

=100
Center: 5.690 GHz Span: 120.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0) Maximum Power Density Plot Trace 2 (Ant 1)
Ref Level: 20.00 dBm RBW. 1.00 MHz Ref Level: 20.00 dBm RBW. 1.00 MHz
AL 2048 VBW. 3.00 MHz AL 2048 VBW: 3.00 MHz
Dector. RMS Trace: MaxHold  SWT. 0.020s Offset:33.10d8  Factor:0.00dB Dector: RMS Trace: MaxHold ~ SWT: 0.020s Offset:33.10d8  Factor:0.00dB
30
256 256
20 20
P MKL 5 MKL
10 Freq: 5.716 GHz 10 Freq: 5.716 GHz
s iy Level: 0.134 dBm s Mic Level: 0.507 dBm
0 r.w..-.«—«-m—ili—-..-—-—\ 0
o [ \ 6 [ ‘
! [ - [
-15 l -15 ‘L
20 | 20 |
25 \ 28 i
_30 Frerrmrtitomrd Attmasrabimpmannd 30 sl =
-35 -35
-40 -40
-45 -45
50 -50
-55 -55
-80 -60
-85 -85
-70 -70
-75 -75
-80 -80
-85 -85
-80 -80
-85 -85
-100 -100
Center: 5.690 GHz Span: 120.000 MHz Center: 5.690 GHz Span: 120.000 MHz
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E=w HV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=23MHz
. Detector = Peak
. Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
«  VBW =10 Hz, when duty cycle is no less than 98 percent.
«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

[T} 2 e 3m —_—
_____ [ A— i
¢ i
I
15m !
|
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement
3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.6 Automatically Discontinue Transmission

3.6.1 Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.6.2 Measuring Instruments

See list of measuring equipment of this test report.

3.6.3 Test Result of Automatically Discontinue Transmission

EUT is verified this characteristic during the function check of normal sample associated with an
access point:

A. Information start: make EUT supply information to the access point.

B. Information stop: stop supplying information to the access point.

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving

C. Information start: make EUT supply information to the access point again.

The EUT can detect the controlling signal of ACK message transmitting from remote device and verify

whether it shall resend or discontinue transmission.
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5180MHz

MultiView =2 Spectrum

Ref Level 20.00 dBm & RBW 10 MHz SGL
s Att 20dB ® SWT 205 ® VBW 10 MHz

1 Zero Span ® 1Pk Clrw

M2[1]  7.84dBm

13.089303 s

MI[1] 1,04 dBm

A 6.636 8885

CF5.18 GHz 30000 pts
2 Marker Table
Type Ref Tre X-Value Y-Value Function Function Result
M1 1 6.636888 s 1.04 dBm
M2 1 13.089303 s 7.84 dBm
28.022023
- AT 17:31:12
17:31:12 28.04.2023

Note: The control / signalling information during the period B is precluded.
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3.6.4 Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
| |
| |
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
! B EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| i
| “3bp ;
|
| AC :
I AMH | |
I [LISH) : |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o e
- round plane P
AT st el SR COUNURININL . DI, - SO i
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements
3.7.1 Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;ion Test Date Due Date Remark
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 17. 2022 A'\Appr.r_0131,‘22%22%~ Nov. 16. 2023 g";ggﬁi‘;
Power Sensor|  DARE RPR3006W 1%0(0,\?8‘:‘15;2)0 10MHz~6GHz | Dec. 13, 2022 ‘){’5}'0131”22%22%" Dec. 12, 2023 g";ggﬁi‘;
e | Sehe FSV40 101905 | 10Hz - 40GHz | Aug. 03, 2022 |07 0% B85 Aug. 02,2023 | (OIELSS
ACPower | ChainTek | APC-1000W N/A N/A NA | Apr17,2023 | NIA oot
EM| Tost Ronde & ESR3 102388 | 9kHz~3.6GHz | Dec. 01, 2022 | Apr. 17, 2023 | Nov. 30, 2023 %’Sggcﬂ%‘
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2022 | Apr. 17, 2023 | Nov. 16, 2023 | onduction
(CO05-HY)
LISN gg;‘\?vié‘ ENV216 100080 | 9kHz~30MHz | Dec. 01, 2022 | Apr. 17, 2023 | Nov. 30, 2023 fggg;"ﬂ%@
LISN gg;‘\?vié‘ ENV216 100081 | 9kHz~30MHz | Nov. 17, 2022 | Apr. 17, 2023 | Nov. 16, 2023 fggg;"ﬂ%@
Software gg;‘\?vié‘ EMC32 N/A N/A N/A Apr. 17, 2023 N/A %’gggcﬂ%
Pulse Limiter SCHVXAKRZBE VTSD 9561-FN| 00691 N/A Aug. 01, 2022 | Apr. 17,2023 | Jul. 31, 2023 %’gggcﬂ%
LISN Cable MVE RG-400 260260 N/A Dec. 29, 2022 | Apr. 17,2023 | Dec. 28, 2023 fggg;"ﬂ%@
Loop Antenna gg;‘\?vié‘ HFH2-22 100488 | 9 kHz~30 MHz | Sep. 20, 2022 Alv’l’;'y 0;3’,22002233'“ Sep. 19, 2023 (O:?gﬂifgf’;w
Bilog Antenna | TESEQ 0(%%%)5(1}10213‘-0 41912 & 05 | 30MHz~1GHz | Feb. 05, 2023 Alvlg-y 0513,,2;0223; Feb. 04, 2024 (o?gﬂifgi?y)
Horn Antenna SCHVXAKRZBE BBHA 9120 D [9120D-02294 | 1GHz~18GHz | Jun. 23, 2022 Alv’l’;'y 0;3’,22002233'“ Jun. 22, 2023 (O:?gﬂifgf’;w
SH';rﬁs:n';'om SCHVXAKRZBE BBHA 9170 00991 | 18GHz~40GHz | May 14, 2022 Alv’l’;'y 0;3”22002233'“ May 13, 2023 (o?gﬂ?g?;v)
Amplifier SONOMA 310N 363440 9kHz~1GHz | Dec. 26, 2022 Alv’l’;y 0;3”22002233'“ Dec. 25, 2023 (O?ngﬂifgf’gw
Preamplifier | Jet-Power |JPA0118-55-303 17122883000 1GHz~18GHz | Jun. 15, 2022 Alv’l’;y 0;3”22002233'“ Jun. 14, 2023 (O?ngﬂifgf’gw
Preamplifier |EM Electronics| EMO01G18G 060802 | 1GHz~18GHz | Mar. 03, 2023 Alv’l’;y 0;3”22002233'“ Mar. 02, 2024 (O?ngﬂifgf’gw
Preamplifier EMEC EM18G40G 060801 | 18GHz~40GHz | Jun. 28, 2022 Alv’l’;y 0;3”22002233'“ Jun. 27, 2023 (O?ngﬂifgf’gw
Eg"c'eTlsj Keysight | N9O3BA(MXE) |MY54130085 |20MHz~8.4GHz| Oct. 18, 2022 A,V’I’;'y 05‘3”22002233'“ Oct. 17, 2023 (Og{gﬂﬁt;‘_":\(
SA‘;ZCI;;T Keysight N9O10A | MY54200485 | 10Hz~44GHz | Mar. 11, 2023 Alv’l’;y 0;3”22002233'“ Mar. 10, 2024 (O?ngﬂifgf’gw
Antenna Mast |  ChainTek MBS-520-1 N/A 1m~4m N/A Alv’l’;y 0;3”22002233'“ N/A (O?ngﬂifgf’gw
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Alv’l’;y 0;3”22002233'“ N/A (O?ngﬂifgf’gw
Software Audix E3 6'2(223'8'24 RK-000451 N/A N/A Alv‘l’;'y 0;':;’2200223; N/A (o§§ﬂif§f’ﬁn
RF Cable gﬂﬁﬁé; SUCO1FOL2EX1O4' M\E%s%:%é’ 30MHz~18G | Jun. 21, 2022 Alv‘l’;'y 0;':;’2200223; Jun. 20, 2023 (o§§ﬂif§f’ﬁn
RF Cable gﬂﬁﬁé; SUCOFLEX 102 804%1112’/22’804 30MHz-40GHz | Jan. 03, 2023 Alv‘l’;'y 0;':;’2200223; Jan. 02, 2024 (o§§ﬂif§f’ﬁn
RF Cable gﬂﬁﬁé; SUCOFLEX 102| 803951/2 | 9kHz~30MHz | Mar. 07, 2023 A,V‘I’;'y 05":;,2200223; Mar. 06, 2024 (oﬁéﬂifgf’.ﬂw
SA"nea‘"l‘;rZ“eT Rohde & FSV3044 101104 | 10Hz~44GHz | Feb. 16, 2022 | Apr. 28,2023 | Feb. 15, 2023 (DF%Z_SHY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.5dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.3 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.2 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.4dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° 5.2dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Iltems

Report Number : FR2N1818-01D

Test Engineer:

Willy Chang

Temperature:

21~25

°C

Test Date:

2023/4/3~2023/4/11

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR2N1818-01D

U-NII-1 MIMO
IC 99% IC 99%
0,
Dat F Bar?gvc;dth Bazn?j\?vliadth oL (s
Mod. Rata Nrx| CH. Nﬁq' MH?) MH?) Power Limit | EIRP Limit Note
ale (L2 (dBm) (dBm)
AntO [ Ant1 | AntO [ Ant1 [ AntO | Ant1 | AntO | Ant1
11a |6Mbps| 2 | 36 | 5180 | 17.48 | 17.13 | 27.66 | 24.90 N 22.34
11a |6Mbps| 2 44 5220 | 17.53 | 17.13 | 26.82 | 25.32 - 22.34
T1a |6Mbps| 2 | 48 | 5240 | 1758 | 1713 | 26.94 | 25.44 N 22.34
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Average Power Table

Report Number : FR2N1818-01D

FCC U-NII-1 MIMO
Average FCC
Data Fie Conducted Conducf[ec_i DQ .
Mod. Rate Ntx| CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
AntO [ Ant1 | SUM | AntO [ Ant1 | Ant0O | Ant1

11a [6Mbps| 2 36 | 5180 |16.50 | 17.20 | 19.87 24.00 3.50 Pass
11a [6Mbps| 2 | 44 | 5220 |17.50 | 17.50 | 20.51 24.00 3.50 Pass
11a [6Mbps| 2 | 48 | 5240 |17.70 | 17.40 | 20.56 24.00 3.50 Pass
HT20 |MCSO| 2| 36 | 5180 | 16.10 | 16.40 [ 19.26 24.00 3.50 Pass
HT20 |MCSO0| 2| 44 | 5220 | 15.50 | 15.50 | 18.51 24.00 3.50 Pass
HT20 |MCSO| 2| 48 | 5240 | 15.60 | 15.40 | 18.51 24.00 3.50 Pass
HT40 |MCSO| 2| 38 | 5190 | 14.60 | 15.20 [ 17.92 24.00 3.50 Pass
HT40 |MCSO| 2| 46 | 5230 | 15.50 | 15.80 | 18.66 24.00 3.50 Pass
VHT20|MCSO0| 2| 36 | 5180 | 16.30 | 16.50 | 19.41 24.00 3.50 Pass
VHT20| MCSO0| 2| 44 | 5220 | 15.60 | 15.70 | 18.66 24.00 3.50 Pass
VHT20| MCSO| 2| 48 | 5240 | 15.80 | 15.50 | 18.66 24.00 3.50 Pass
VHT40|MCSO| 2| 38 | 5190 | 14.60 | 15.50 | 18.08 24.00 3.50 Pass
VHT40|MCSO| 2| 46 | 5230 | 15.50 | 15.80 | 18.66 24.00 3.50 Pass
VHT80|MCSO0| 2| 42 | 5210 | 13.10 | 13.50 | 16.31 24.00 3.50 Pass
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Power Spectral Density

Report Number : FR2N1818-01D

FCC U-NII-1 MIMO

Average Average

Dat E Power PSD DG P
Mod. Rata N CH. ,\;Eq' Density Limit (dBi) /lfs,f

sl 13 (dBm/MHz) (dBm/MHz) l

AntO [ Ant1 | SUM | AntO [ Ant1 | Ant0O | Ant1

11a |6Mbps| 2 36 5180 9.42 10.74 6.26 Pass
11a |6Mbps| 2 [ 44 [ 5220 - 9.99 10.74 6.26 Pass
11a |6Mbps| 2 [ 48 [ 5240 9.91 10.74 6.26 Pass
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26dB and 99% OBW

Report Number : FR2N1818-01D

U-NII-2A MIMO
IC 99% IC 99% FCC 26dB
0,
Dat F Bar?c?vcoidth Ba2r16d\?vli?;1th Bandwidth Bandwidth Bandwidth
Mod. Rata Nn{ CH. eraq' MH?) MH2) Power Limit | EIRP Limit | Power Limit Note
ate (3 (dBm) (dBm) (dBm)
AntO [ Ant1 | AntO [ Ant1 [ AntO | Ant1 | AntO [ Ant1 [ AntO | Ant1
11a |6Mbps| 2| 52 | 5260 | 17.63 | 17.13 | 26.10 | 24.72 23.34 29.34 23.98
11a |6Mbps| 2| 60 | 5300 | 17.83 | 17.18 | 27.30 | 25.62 23.35 29.35 23.98 -
11a |6Mbps| 2| 64 | 5320 | 17.68 | 17.18 [ 29.70 | 25.68 23.35 29.35 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR2N1818-01D

FCC U-NII-2A MIMO

CAverage FCC EIRP

Data Freq. onducted Conduc?eq DG. Power .
Mod. Nt CH. Power Power Limit (dBi) _ Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant0 [ Ant1 | SUM | AntO [ Ant1 | AntO [ Ant 1

11a [6Mbps| 2 | 52 5260 | 17.90 | 17.30 | 20.62 23.98 3.50 26.99 Pass
11a [6Mbps| 2 | 60 5300 | 16.80 | 16.60 | 19.71 23.98 3.50 26.99 Pass
11a [6Mbps| 2 | 64 5320 | 15.90 | 15.90 | 18.91 23.98 3.50 26.99 Pass
HT20 |MCS0| 2| 52 | 5260 | 15.80 | 15.40 | 18.61 23.98 3.50 26.99 Pass
HT20 [ MCSO| 2| 60 5300 | 15.50 | 15.40 | 18.46 23.98 3.50 26.99 Pass
HT20 [ MCSO| 2 | 64 5320 | 15.40 | 15.40 | 18.41 23.98 3.50 26.99 Pass
HT40 [ MCSO| 2 | 54 5270 | 15.80 | 15.90 | 18.86 23.98 3.50 26.99 Pass
HT40 | MCS0| 2| 62 [ 5310 | 15.30 | 15.70 | 18.51 23.98 3.50 26.99 Pass
VHT20[ MCS0| 2| 52 5260 | 15.90 | 15.60 | 18.76 23.98 3.50 26.99 Pass
VHT20| MCSO| 2| 60 5300 | 15.60 | 15.50 | 18.56 23.98 3.50 26.99 Pass
VHT20[ MCS0| 2 | 64 5320 | 15.50 | 15.50 | 18.51 23.98 3.50 26.99 Pass
VHT40| MCS0O| 2 | 54 5270 | 15.70 | 15.80 | 18.76 23.98 3.50 26.99 Pass
VHT40[ MCS0| 2 | 62 5310 | 15.30 | 15.70 | 18.51 23.98 3.50 26.99 Pass
VHT80| MCS0O| 2 [ 58 5290 | 12.90 | 13.40 | 16.30 23.98 3.50 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR2N1818-01D

U-NII-2A MIMO
Average Average

Dat E Power PSD DG P
Mod. Rata N CH. ,\;Eq' Density Limit (dBi) /lfs,f

sl 1) (dBm/MHz) (dBm/MHz) l

AntO [ Ant1 | SUM | AntO [ Ant1 | Ant0O | Ant1

11a |6Mbps| 2 | 52 | 5260 9.96 10.74 6.26 Pass
11a |6Mbps| 2 | 60 | 5300 - 8.88 10.74 6.26 Pass
11a |6Mbps| 2 | 64 | 5320 9.30 10.74 6.26 Pass
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Report Number : FR2N1818-01D

TEST RESULTS DATA

26dB and 99% OBW

U-NII-2C MIMO
99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth for Straddle
Mod. Rata Nr{ CH. Nﬁq- InU-NIl2C | InU-NII2C | Power Limit | EIRP Limit | Power Limit Channel
ale (MHZ) | (MHz) (MH2) (dBm) (dBm) (dBm) (MHz)
AntO [ Ant1 | AntO [ Ant1 [ AntO | Ant1 | AntO [ Ant1 [ AntO [ Ant1 | AntO | Ant1
11a |6Mbps| 2 | 100 | 5500 | 17.73 | 17.18 | 26.88 | 25.56 23.35 29.35 23.98
11a |6Mbps| 2 | 116 | 5580 | 17.568 | 17.18 | 27.42 | 24.96 23.35 29.35 23.98
11a |6Mbps| 2 | 140 | 5700 | 17.68 | 17.33 | 27.12 | 28.50 23.39 29.39 23.98
U-NII-2C straddle channel MIMO
99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth for Straddle
Mod. Rata N CH. Nﬁq- INU-NII2C | InU-NIl2C | PowerLimit | EIRP Limit | Power Limit Channel
e (MH2) | (M) (MHz) (dBm) (dBm) (dBm) (MHz)
AntO [ Ant1 [ AntO [ Ant1 [ AntO [ Ant1 [ AntO [ Ant1 [ AntO [ Ant1 ] Ant0O [ Ant1
11a |6Mbps| 2 | 144 | 5720 | 13.89 | 13.59 | 18.08 | 17.60 22.33 28.33 23.46 315 | 32
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TEST RESULTS DATA

Average Power Table

Report Number : FR2N1818-01D

FCC U-NII-2C MIMO
Average FCC EIRP
Data Fie Conducted Conducf[ec_i DQ Power .
Mod. Ntx| CH. Power Power Limit (dBi) T Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
AntO [ Ant1 | SUM | AntO [ Ant1 | Ant0 | Ant1
11a [6Mbps| 2 [ 100 | 5500 |16.50 | 17.30 | 19.93 23.98 5.00 26.99 Pass
11a [6Mbps| 2 [ 116 | 5580 | 17.30 | 17.40 | 20.36 23.98 5.00 26.99 Pass
11a [6Mbps| 2 [ 140 | 5700 |17.20 | 17.60 | 20.41 23.98 5.00 26.99 Pass
HT20 | MCSO0| 2| 100 | 5500 | 15.20 | 15.60 | 18.41 23.98 5.00 26.99 Pass
HT20 |MCSO0| 2| 116 | 5580 | 15.20 | 15.80 [ 18.52 23.98 5.00 26.99 Pass
HT20 | MCSO| 2 | 140 | 5700 | 16.00 | 16.40 | 19.21 23.98 5.00 26.99 Pass
HT40 |MCSO| 2| 102 | 5510 | 15.20 | 15.90 | 18.57 23.98 5.00 26.99 Pass
HT40 |MCSO| 2| 110 | 5550 | 15.20 | 15.90 | 18.57 23.98 5.00 26.99 Pass
HT40 |MCSO| 2| 134 | 5670 | 16.10 [ 17.20 [ 19.70 23.98 5.00 26.99 Pass
VHT20|{ MCS0| 2| 100 | 5500 | 15.30 | 15.70 | 18.51 23.98 5.00 26.99 Pass
VHT20| MCSO0| 2| 116 | 5580 | 15.50 | 15.90 | 18.71 23.98 5.00 26.99 Pass
VHT20{ MCSO0| 2 | 140 | 5700 | 16.10 | 16.30 | 19.21 23.98 5.00 26.99 Pass
VHT40/MCSO0| 2| 102 | 5510 | 15.10 | 16.10 | 18.64 23.98 5.00 26.99 Pass
VHT40/MCSO| 2| 110 | 5550 | 15.30 | 16.00 | 18.67 23.98 5.00 26.99 Pass
VHT40/|MCSO0| 2| 134 | 5670 | 16.10 [ 17.10 [ 19.64 23.98 5.00 26.99 Pass
VHT80| MCS0| 2| 106 | 5530 | 14.60 | 15.10 [ 17.87 23.98 5.00 26.99 Pass
VHT80| MCS0| 2| 122 | 5610 | 15.30 | 15.60 | 18.46 23.98 5.00 26.99 Pass
FCC U-NII-2C straddle channel MIMO
Average FCC EIRP
Data Fie Conducted Conducf[ec_i DQ Power .
Mod. Ntx| CH. Power Power Limit (dBi) T Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
AntO [ Ant1 | SUM | AntO [ Ant1 | Ant0 | Ant 1
11a [6Mbps| 2 [ 144 | 5720 |17.70 | 18.50 | 21.13 23.46 5.00 26.99 Pass
HT20 |MCSO| 2 | 144 | 5720 | 15.80 | 16.70 | 19.28 23.08 5.00 26.99 Pass
HT40 |MCSO| 2 | 142 | 5710 | 15.70 | 17.00 | 19.41 23.98 5.00 26.99 Pass
VHT20| MCSO0| 2 | 144 | 5720 | 15.90 | 16.50 [ 19.22 23.08 5.00 26.99 Pass
VHT40| MCSO| 2 | 142 | 5710 | 15.80 | 17.00 [ 19.45 23.98 5.00 26.99 Pass
VHT80| MCS0| 2| 138 | 5690 | 15.90 | 17.20 | 19.61 23.98 5.00 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number

: FR2N1818-01D

U-NII-2C MIMO
Average Average
Dat . Power PSD DG b
Mod. Rata N CH. ,\;Zq' Density Limit (dBi) /lfs.f
st 1) (dBm/MHz) (dBm/MHz) el
AntO [ Ant1 | SUM | AntO [ Ant1 | Ant0 | Ant1
11a |6Mbps| 2 [ 100 [ 5500 8.99 9.48 7.52 Pass
11a |6Mbps| 2| 116 | 5580 - 9.28 9.48 7.52 - Pass
11a |6Mbps| 2 | 140 [ 5700 9.29 9.48 7.52 Pass
U-NII-2C straddle channel MIMO
Average Average
Dat . Power PSD DG b
Mod. Rata N CH. ,\;Zq' Density Limit (dBi) /lfs.f
st 1) (dBm/MHz) (dBm/MHz) el
AntO [ Ant1 | SUM | AntO [ Ant1 | Ant0O | Ant1
11a |6Mbps| 2 [ 144 | 5720 - 9.41 9.48 7.52 - Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR2N1818-01D

U-NII-1 MIMO
0 IC 99% IC 99%
Data Freq. | kY Banduidth | Bombwigin | Bandwidth | Bandwidih
Mod. Rate Nrx| CH. (MH2) Config (MHz) (MHz) Power Limit [ EIRP Limit Note
: (dBm) (dBm)
AntO [ Ant1 | AntO [ Ant1 | AntO | Ant1 | AntO | Ant1
HE20 | MCSO0| 2 36 5180 | Full | 19.13 | 19.08 | 22.02 | 23.58 - 22.81
HE20 | MCS0| 2 44 5220 | Full | 19.13 | 19.08 | 23.52 | 25.98 - 22.81
HE20 | MCSO0| 2 48 5240 | Full | 19.13 | 19.13 | 28.08 | 22.32 - 22.82
HE40 | MCS0| 2 38 5190 | Full | 37.66 | 37.66 | 39.60 | 39.60 - 23.01 )
HE40 | MCSO0| 2 46 5230 | Full | 37.66 | 37.56 | 39.60 | 39.60 - 23.01
HE80 | MCS0| 2 42 5210 | Full | 76.96 | 76.84 | 80.88 | 80.88 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR2N1818-01D

FCC U-NII-1 MIMO
Average FCC

Data s, RU' Conducted Conduc?eq DQ .

Mod. Rate Ntx| CH. (MHz) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant0 [ Ant1 | SUM [ AntO [ Ant1 | AntO | Ant 1

HE20 | MCSO0| 2 36 5180 | Full |16.40 | 16.60 | 19.51 24.00 3.50 Pass
HE20 [MCSO| 2| 36 | 5180 | 26/0 | 7.20 | 7.60 |10.41 24.00 3.50 Pass
HE20 | MCSO0| 2 36 5180 | 52/37 | 9.90 |10.10 | 13.01 24.00 3.50 Pass
HE20 |[MCSO| 2| 36 | 5180 |106/53|13.60 [ 13.70 | 16.66 24.00 3.50 Pass
HE20 | MCSO0| 2 44 5220 | Full | 15.80 | 15.80 | 18.81 24.00 3.50 Pass
HE20 [MCSO| 2| 44 | 5220 | 26/4 | 7.10 | 7.10 |10.11 24.00 3.50 Pass
HE20 | MCSO0| 2 44 5220 | 52/39 | 9.00 | 8.90 [11.96 24.00 3.50 Pass
HE20 [MCSO| 2| 44 | 5220 [106/54(11.90 [ 11.90 | 14.91 24.00 3.50 Pass
HE20 | MCSO| 2 48 5240 | Full |15.90 | 15.60 | 18.76 24.00 3.50 Pass
HE20 |[MCSO| 2| 48 | 5240 | 26/8 | 5.70 | 5.80 | 8.76 24.00 3.50 Pass
HE20 | MCSO0| 2 48 5240 | 52/40 | 8.90 | 9.00 [11.96 24.00 3.50 Pass
HE20 [MCSO| 2 | 48 | 5240 [106/54(11.60 [ 11.60 | 14.61 24.00 3.50 Pass
HE40 | MCSO| 2 38 5190 | Full |14.80 | 15.50 | 18.17 24.00 3.50 Pass
HE40 |[MCSO| 2| 38 | 5190 |242/61[12.30 [ 13.10 [ 15.73 24.00 3.50 Pass
HE40 | MCSO0| 2 46 5230 | Full |15.70 | 16.00 | 18.86 24.00 3.50 Pass
HE40 |[MCSO| 2 | 46 | 5230 [242/62(14.10 [ 14.50 | 17.31 24.00 3.50 Pass
HE80 | MCSO0| 2 42 5210 | Full |13.30 | 14.00 | 16.67 24.00 3.50 Pass
HE80 |[MCSO| 2| 42 | 5210 |484/65[11.20 [ 11.90 | 14.57 24.00 3.50 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR2N1818-01D

FCC U-NII-1 MIMO
Average Average

Data Freq. RU. POW?F PSD DG.' Pass

Mod. Rate Ntx| CH. (MH2) Config Density Limit (dBi) IFail
. (dBm/MHz) (dBm/MHz)
Ant0 [ Ant1 | SUM [ AntO [ Ant1 | AntO | Ant 1

HE20 | MCSO| 2 36 5180 | Full 8.52 10.74 6.26 Pass
HE20 |MCS0| 2| 36 | 5180 | 26/0 8.50 10.74 6.26 Pass
HE20 | MCSO| 2 36 5180 | 52/37 8.20 10.74 6.26 Pass
HE20 |MCS0| 2| 36 | 5180 |106/53 8.42 10.74 6.26 Pass
HE20 | MCSO| 2 44 5220 | Full 7.38 10.74 6.26 Pass
HE20 |MCSO| 2 | 44 | 5220 | 26/4 7.27 10.74 6.26 Pass
HE20 | MCSO| 2 44 5220 | 52/39 6.95 10.74 6.26 Pass
HE20 | MCSO| 2 | 44 | 5220 |106/54 6.72 10.74 6.26 Pass
HE20 | MCSO| 2 48 5240 | Full 7.29 10.74 6.26 Pass
HE20 |MCS0| 2 | 48 | 5240 | 26/8 i 6.80 10.74 6.26 Pass
HE20 | MCSO| 2 48 5240 | 52/40 6.79 10.74 6.26 Pass
HE20 | MCSO| 2 | 48 | 5240 |106/54 7.06 10.74 6.26 Pass
HE40 | MCSO| 2 38 5190 | Full 4.89 10.74 6.26 Pass
HE40 |[MCS0| 2 | 38 | 5190 |242/61 4.40 10.74 6.26 Pass
HE40 | MCSO| 2 46 5230 | Full 5.45 10.74 6.26 Pass
HE40 | MCSO0| 2 | 46 | 5230 |242/62 5.35 10.74 6.26 Pass
HE80 | MCSO| 2 42 5210 | Full 0.23 10.74 6.26 Pass
HE80 |MCSO| 2 | 42 | 5210 |484/65 0.11 10.74 6.26 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR2N1818-01D

U-NII-2A MIMO
1C 99% IC 99% FCC 26dB
Data Freq. RU_ Ba:c?\z?dth Baznii\f/%th Bandwic_ith_ Bandwi_dth Bandwic_ith_
Mod. Rate Ntx| CH. (MHz) Config (MH2) (MH2) Power Limit EIRP Limit Power Limit Note

. (dBm) (dBm) (dBm)

AntO [ Ant1 | AntO [ Ant1 | AntO | Ant1 ]| AntO | Ant1 ] AntO | Ant1
HE20 | MCS0| 2| 52 5260 | Full | 19.08 | 19.08 | 23.64 | 22.44 23.81 29.81 23.98
HE20 | MCS0| 2| 60 5300 | Full | 19.13 | 19.13 | 23.58 | 24.36 23.82 29.82 23.98
HE20 | MCS0| 2| 64 5320 | Full | 19.13 | 19.13 | 23.82 | 23.88 23.82 29.82 23.98
HE40 | MCS0| 2| 54 5270 | Full | 37.66 | 37.66 | 39.48 | 39.72 23.98 30.00 23.98
HE40 | MCS0| 2| 62 5310 | Full | 37.56 | 37.66 | 39.84 | 39.60 23.98 30.00 23.98
HE80 | MCSO| 2| 58 | 5290 | Full | 76.84 | 76.72 | 80.88 | 80.64 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR2N1818-01D

FCC U-NII-2A MIMO

Average FCC EIRP
Data s, RU' Conducted Conduc?eq DQ Power .
Mod. Ntx| CH. Config Power Power Limit (dBi) - Pass/Fail

Rate (MHz) Limit

. (dBm) (dBm) (dBm)

Ant0 [ Ant1 | SUM [ AntO [ Ant1 | AntO | Ant 1

HE20 | MCSO0| 2 52 5260 | Full |16.00 | 15.70 | 18.86 23.98 3.50 26.99 Pass
HE20 ([MCSO0| 2| 52 | 5260 [ 26/0 | 6.30 | 6.60 | 9.46 23.98 3.50 26.99 Pass
HE20 | MCSO0| 2 52 5260 | 52/37 | 9.60 | 9.00 [12.32 23.98 3.50 26.99 Pass
HE20 (MCSO| 2| 52 | 5260 |106/53| 11.80 [ 11.60 | 14.71 23.98 3.50 26.99 Pass
HE20 | MCSO0| 2 60 5300 [ Full |15.70 | 15.60 | 18.66 23.98 3.50 26.99 Pass
HE20 (MCSO| 2| 60 | 5300 | 26/4 | 7.30 | 7.10 |10.21 23.98 3.50 26.99 Pass
HE20 | MCSO0| 2 60 5300 | 52/39 | 9.20 | 9.10 [12.16 23.98 3.50 26.99 Pass
HE20 ([MCSO| 2| 60 | 5300 |[106/54|12.30 [ 12.00 | 15.16 23.98 3.50 26.99 Pass
HE20 | MCSO| 2 64 5320 | Full | 15.60 | 15.60 | 18.61 23.98 3.50 26.99 Pass
HE20 ([MCSO| 2| 64 | 5320 | 26/8 | 5.90 | 5.50 | 8.71 23.98 3.50 26.99 Pass
HE20 | MCSO0| 2 64 5320 | 52/40 | 8.80 | 8.30 |[11.57 23.98 3.50 26.99 Pass
HE20 (MCSO| 2| 64 | 5320 |106/54|12.00 | 11.60 | 14.81 23.98 3.50 26.99 Pass
HE40 | MCSO| 2 54 5270 | Full |16.00 | 16.00 | 19.01 23.98 3.50 26.99 Pass
HE40 (MCSO| 2| 54 | 5270 |242/61|14.50 | 14.50 | 17.51 23.98 3.50 26.99 Pass
HE40 | MCSO| 2 62 5310 | Full |15.50 | 16.00 | 18.77 23.98 3.50 26.99 Pass
HE40 [MCSO| 2| 62 | 5310 [242/62|13.80 [ 14.10 | 16.96 23.98 3.50 26.99 Pass
HE80 | MCSO0| 2 58 5290 | Full |13.40 | 13.50 | 16.46 23.98 3.50 26.99 Pass
HE80 [MCSO| 2| 58 | 5290 |484/66|10.50 | 10.70 | 13.61 23.98 3.50 26.99 Pass
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Report Number : FR2N1818-01D

TEST RESULTS DATA
Power Spectral Density
U-NII-2A MIMO
Average Average

Data Freq. RU. POW?F PSD DG. Pass

Mod. Rate Nty CH. (MHz) Config Density Limit (dBi) /Fail
. (dBm/MHz) (dBm/MHz)
Ant0 [ Ant1 | SUM [ AntO [ Ant1 | AntO | Ant 1

HE20 [Mcso| 2| 52 | 5260 | Full 7.30 10.74 6.26 Pass
HE20 [MCSO| 2| 52 | 5260 | 26/0 7.14 10.74 6.26 Pass
HE20 [Mcso| 2| 52 | 5260 | 52/37 7.01 10.74 6.26 Pass
HE20 [MCSO| 2 | 52 | 5260 |106/53 7.02 10.74 6.26 Pass
HE20 [Mcso| 2| 60 | 5300 | Full 7.38 10.74 6.26 Pass
HE20 [MCSO| 2| 60 | 5300 | 26/4 6.97 10.74 6.26 Pass
HE20 [Mcso| 2| 60 | 5300 | 52/39 7.04 10.74 6.26 Pass
HE20 [MCSO| 2| 60 | 5300 |106/54 7.21 10.74 6.26 Pass
HE20 [MCso| 2| 64 | 5320 | Full 7.10 10.74 6.26 Pass
HE20 [MCS0| 2| 64 | 5320 | 26/8 i 6.81 10.74 6.26 i Pass
HE20 [Mcso| 2| 64 | 5320 | 52/40 6.81 10.74 6.26 Pass
HE20 [MCSO| 2 | 64 | 5320 |106/54 6.77 10.74 6.26 Pass
HE40 [McCSso| 2| 54 | 5270 | Full 5.71 10.74 6.26 Pass
HE40 [MCSO| 2| 54 | 5270 |242/61 5.59 10.74 6.26 Pass
HE40 [Mcso| 2| 62 | 5310 | Full 5.67 10.74 6.26 Pass
HE40 [MCSo| 2| 62 [ 5310 |242/62 5.39 10.74 6.26 Pass
HE80 [MCso| 2| 58 | 5290 | Full -0.20 10.74 6.26 Pass
HE80 [MCSO| 2 | 58 | 5290 |484/66 -0.62 10.74 6.26 Pass
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Report Number : FR2N1818-01D

TEST RESULTS DATA
26dB and 99% OBW

U-NII-2C MIMO
99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Data Freq. RU. Bandwidth Bandwidth Bandwiqth_ Bandwi_dth Bandwiqth_ for Straddle
Mod. Rate Nrx| CH. (MH2) Config| InU-NII2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
. (MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
AntO [ Ant1 [ AntO [ Ant1 [ AntO [ Ant1 [ AntO [ Ant1 | AntO [ Ant1 [ Ant0 | Ant1
HE20 [ MCSO| 2| 100 | 5500 | Full | 19.13 | 19.13 | 27.78 | 22.80 23.82 29.82 23.98 - -
HE20 [MCSO| 2| 116 | 5580 | Full | 19.13 | 19.13 | 22.50 | 23.34 23.82 29.82 23.98 - -—--
HE20 [ MCSO| 2| 140 | 5700 | Full | 19.13 | 19.08 | 23.34 | 24.84 23.81 29.81 23.98 --- ----
HE40 [ MCSO| 2| 102 | 5510 | Full | 37.76 | 37.66 | 39.72 | 39.60 23.98 30.00 23.98 -
HE40 (MCSO| 2| 110 | 5550 | Full | 37.66 | 37.66 | 39.72 | 39.60 23.98 30.00 23.98 - -—--
HE40 [MCSO| 2| 134 | 5670 | Full | 37.56 | 37.66 | 39.60 | 39.48 23.98 30.00 23.98 -
HE80 [ MCSO| 2| 106 | 5530 | Full | 76.72 | 76.72 | 80.40 | 80.64 23.98 30.00 23.98 ---- -
HE80 [ MCSO| 2| 122 | 5610 | Full | 76.96 | 76.84 | 80.88 | 80.88 23.98 30.00 23.98 - -
U-NII-2C straddle channel MIMO
99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Data Freq RU Bandwidth Bandwidth Bandwiqth_ Bandwi_dth Bandwiqth_ for Straddle
Mod. Rate Nrx| CH. (MHz.) Config| InU-NII2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
. (MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
AntO [ Ant1 [ AntO [ Ant1 [ AntO [ Ant1 [ AntO ] Ant1 | AntO [ Ant1 [ AntO | Ant1
HE20 (MCSO| 2 | 144 | 5720 | Full | 14.64 | 14.59 | 16.46 | 16.16 22.64 28.64 23.08 4.5 3.95
HE40 [MCSO| 2| 142 | 5710 | Full | 33.88 | 33.78 | 34.80 | 34.80 23.98 30.00 23.98 3.54 2.64
HE80 [ MCSO| 2| 138 | 5690 | Full | 73.36 | 73.36 | 75.32 | 75.32 23.98 30.00 23.98 2.76 2.76
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TEST RESULTS DATA

Average Power Table

Report Number : FR2N1818-01D

FCC U-NII-2C MIMO

Average FCC EIRP
Data s, RU' Conducted Conduc?eq DQ Power .
Mod. Ntx| CH. Config Power Power Limit (dBi) - Pass/Fail

Rate (MHz) Limit

. (dBm) (dBm) (dBm)

Ant0 [ Ant1 | SUM [ AntO [ Ant1 | AntO | Ant1
HE20 | MCSO0| 2| 100 | 5500 | Full |15.40 | 15.80 | 18.61 23.98 5.00 26.99 Pass
HE20 | MCSO| 2| 100 | 5500 | 26/0 | 6.10 | 6.10 | 9.11 23.98 5.00 26.99 Pass
HE20 | MCS0| 2 | 100 | 5500 | 52/37 | 9.00 | 9.20 |12.11 23.98 5.00 26.99 Pass
HE20 | MCSO| 2 | 100 | 5500 |106/53| 12.40 [ 12.10 | 15.26 23.98 5.00 26.99 Pass
HE20 | MCS0| 2| 116 | 5580 | Full |15.80 | 16.00 | 18.91 23.98 5.00 26.99 Pass
HE20 |[MCSO| 2| 116 | 5580 | 26/4 | 7.40 | 7.30 [10.36 23.98 5.00 26.99 Pass
HE20 | MCS0| 2| 116 | 5580 | 52/38 | 9.20 | 9.10 | 12.16 23.98 5.00 26.99 Pass
HE20 [ MCSO| 2| 116 | 5580 [106/53( 12.80 [ 12.40 | 15.61 23.98 5.00 26.99 Pass
HE20 | MCSO0| 2| 140 | 5700 | Full |16.20 | 16.60 | 19.41 23.98 5.00 26.99 Pass
HE20 |[MCSO| 2| 140 | 5700 | 26/8 | 7.80 | 7.10 [10.47 23.98 5.00 26.99 Pass
HE20 | MCS0| 2| 140 | 5700 | 52/40 | 9.80 | 10.10 | 12.96 23.98 5.00 26.99 Pass
HE20 | MCSO| 2 | 140 | 5700 |106/54| 13.00 [ 13.30 | 16.16 23.98 5.00 26.99 Pass
HE40 | MCSO0| 2| 102 | 5510 | Full |15.30 | 16.20 | 18.78 23.98 5.00 26.99 Pass
HE40 | MCSO| 2 | 102 | 5510 |242/61| 13.50 [ 14.10 | 16.82 23.98 5.00 26.99 Pass
HE40 | MCSO0| 2| 110 | 5550 | Full |15.40 | 16.10 | 18.77 23.98 5.00 26.99 Pass
HE40 | MCSO| 2 | 110 | 5550 |242/61|14.10 [ 14.40 [ 17.26 23.98 5.00 26.99 Pass
HE40 | MCSO0| 2| 134 | 5670 | Full |16.40 | 17.40 | 19.94 23.98 5.00 26.99 Pass
HE40 | MCSO| 2 | 134 | 5670 |242/62| 14.40 [ 15.50 | 18.00 23.98 5.00 26.99 Pass
HE80 | MCS0| 2| 106 | 5530 | Full |15.00 | 15.40 | 18.21 23.98 5.00 26.99 Pass
HE80 | MCSO| 2 | 106 | 5530 |484/65(12.80 [ 13.30 | 16.07 23.98 5.00 26.99 Pass
HE80 | MCS0| 2| 122 | 5610 | Full | 15.60 | 16.30 | 18.97 23.98 5.00 26.99 Pass
HE80 | MCSO| 2 | 122 | 5610 |484/66| 14.00 [ 14.50 | 17.27 23.98 5.00 26.99 Pass
FCC U-NII-2C straddle channel MIMO

Average FCC EIRP
Data s, RU' Conducted Conduc?eq DQ Power .
Mod. Ntx| CH. Config Power Power Limit (dBi) - Pass/Fail

Rate (MHz) Limit

. (dBm) (dBm) (dBm)

Ant0 [ Ant1 | SUM [ AntO [ Ant1 | AntO | Ant 1

HE20 | MCSO0| 2| 144 | 5720 | Full | 16.10 | 16.90 | 19.53 23.08 5.00 26.99 Pass
HE20 |[MCSO| 2 | 144 | 5720 | 26/8 | 8.00 | 7.10 [10.58 23.08 5.00 26.99 Pass
HE20 | MCSO0| 2| 144 | 5720 | 52/40 1 10.10 | 10.30 | 13.21 23.08 5.00 26.99 Pass
HE20 | MCSO| 2 | 144 | 5720 |106/54| 13.00 [ 13.30 | 16.16 23.08 5.00 26.99 Pass
HE40 | MCSO0| 2| 142 | 5710 | Full |115.90 | 17.20 | 19.61 23.98 5.00 26.99 Pass
HE40 | MCSO| 2 | 142 | 5710 |242/62| 14.10 [ 15.10 | 17.64 23.98 5.00 26.99 Pass
HE80 | MCS0| 2| 138 | 5690 | Full |16.10 | 17.40 | 19.81 23.98 5.00 26.99 Pass
HE80 | MCSO| 2 | 138 | 5690 |484/66(14.30 [ 15.20 [ 17.78 23.98 5.00 26.99 Pass
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Report Number : FR2N1818-01D

TEST RESULTS DATA
Power Spectral Density
U-NII-2C MIMO
Average Average
Data Freq. RU. POW?F PSD DG.' Pass
Mod. Rate Ntx CH. (MHz) Config Density Limit (dBi) /Eail
. (dBm/MHz) (dBm/MHz)
Ant0 [ Ant1 | SUM [ AntO [ Ant1 | AntO | Ant 1
HE20 [MCSO0| 2| 100 | 5500 | Full 7.1 9.48 7.52 Pass
HE20 |[MCS0| 2| 100 | 5500 | 26/0 6.56 9.48 7.52 Pass
HE20 [MCSo| 2| 100 | 5500 | 52/37 6.69 9.48 7.52 Pass
HE20 [MCSO| 2 | 100 | 5500 |106/53 7.00 9.48 7.52 Pass
HE20 [MCSO| 2| 116 | 5580 | Full 7.38 9.48 7.52 Pass
HE20 |[MCSO| 2| 116 | 5580 | 26/4 6.93 9.48 7.52 Pass
HE20 [MCS0| 2| 116 | 5580 | 52/38 7.02 9.48 7.52 Pass
HE20 [MCSO| 2 | 116 | 5580 |106/53 7.32 9.48 7.52 Pass
HE20 [MCSO| 2| 140 | 5700 | Full 8.25 9.48 7.52 Pass
HE20 |[MCSO0| 2| 140 | 5700 | 26/8 7.85 9.48 7.52 Pass
HE20 [MCS0| 2| 140 | 5700 | 52/40 7.92 9.48 7.52 Pass
HE20 [MCS0]| 2| 140 | 5700 |106/54 i 7.94 9.48 7.52 i Pass
HE40 [MCSO| 2| 102 | 5510 | Full 5.64 9.48 7.52 Pass
HE40 [MCSo| 2 [ 102 | 5510 [242/61 5.38 9.48 7.52 Pass
HE40 [MCSO| 2| 110 | 5550 | Full 5.90 9.48 7.52 Pass
HE40 [MCSo| 2 [ 110 | 5550 |242/61 5.52 9.48 7.52 Pass
HE40 [MCSO| 2| 134 | 5670 | Full 7.27 9.48 7.52 Pass
HE40 [MCSO| 2 | 134 | 5670 |242/62 6.92 9.48 7.52 Pass
HE80 [MCSO0| 2| 106 | 5530 | Full 1.88 9.48 7.52 Pass
HE80 [MCSO| 2 | 106 | 5530 |484/65 1.74 9.48 7.52 Pass
HE80 [MCSO0| 2| 122 | 5610 | Full 2.51 9.48 7.52 Pass
HE80 [MCSO| 2 | 122 | 5610 |484/66 2.39 9.48 7.52 Pass
U-NII-2C straddle channel MIMO
Average Average
Data Freq. RU. POW?F PSD DG.' Pass
Mod. Rate Ntx CH. (MHz) Config Density Limit (dBi) /Eail
. (dBm/MHz) (dBm/MHz)
AntO [ Ant1 | SUM [ AntO [ Ant1 | AntO | Ant 1
HE20 [MCSO| 2| 144 | 5720 | Full 8.32 9.48 7.52 Pass
HE20 |[MCSO| 2 | 144 | 5720 | 26/8 7.96 9.48 7.52 Pass
HE20 [MCSO0| 2 | 144 | 5720 | 52/40 7.83 9.48 7.52 Pass
HE20 [MCSO| 2 | 144 | 5720 |106/54 8.02 9.48 7.52 Pass
HE40 [MCSo[ 2| 142 | 5710 | Full i 6.82 9.48 7.52 i Pass
HE40 [MCSO| 2 | 142 | 5710 |242/62 6.64 9.48 7.52 Pass
HE80 [MCSO0| 2| 138 | 5690 | Full 3.51 9.48 7.52 Pass
HE80 [MCSO| 2 | 138 | 5690 |484/66 3.21 9.48 7.52 Pass
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swanranas. FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : (45~55%

Test Engineer : |Calvin Wang

TEL: 886-3-327-0868 Page Number : B1 of B1
FAX: 886-3-327-0855



EUT Information

Report NO : 2N1818-01
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.172500 46.08 64.84 18.76 | L1 OFF 19.9
0.172500 36.96 54.84 17.88 | L1 OFF 19.9
0.199500 46.23 63.63 17.40 | L1 OFF 19.9
0.199500 35.73 53.63 1790 | L1 OFF 19.9
0.370500 39.80 58.49 18.69 | L1 OFF 19.9
0.370500 31.34 48.49 17.15 | L1 OFF 19.9
0.388500 42.24 58.10 15.86 | L1 OFF 19.9
0.388500 31.94 48.10 16.16 | L1 OFF 19.9
0.404250 36.14 57.77 21.63 | L1 OFF 19.9
0.404250 28.61 47.77 19.16 | L1 OFF 19.9
0.431250 43.82 57.23 1341 | L1 OFF 19.9
0.431250 35.21 47.23 12.02 | L1 OFF 19.9
0.469500 43.12 56.52 13.40 | L1 OFF 19.9
0.469500 34.67 46.52 11.85 | L1 OFF 19.9
0.476250 41.51 56.40 14.89 | L1 OFF 19.9
0.476250 38.23 46.40 8.17 | L1 OFF 19.9
0.514500 40.16 56.00 15.84 | L1 OFF 19.9
0.514500 31.63 46.00 14.37 | L1 OFF 19.9
0.953250 34.88 56.00 21.12 | L1 OFF 19.9
0.953250 28.08 46.00 17.92 | L1 OFF 19.9
1.196250 33.62 56.00 22.38 | L1 OFF 19.9




1.196250 --- 26.70 46.00 19.30 | L1 OFF 19.9
1.500000 37.89 --- 56.00 18.11 | L1 OFF 19.9
1.500000 --- 28.80 46.00 17.20 | L1 OFF 19.9
1.731750 34.24 --- 56.00 21.76 | L1 OFF 19.9
1.731750 --- 27.54 46.00 18.46 | L1 OFF 19.9
2.058000 31.63 --- 56.00 2437 | L1 OFF 19.9
2.058000 --- 26.01 46.00 19.99 | L1 OFF 19.9
2.721750 32.38 --- 56.00 23.62 | L1 OFF 19.9
2.721750 --- 26.75 46.00 19.25 | L1 OFF 19.9
4.362000 30.92 --- 56.00 25.08 | L1 OFF 20.0
4.362000 --- 26.88 46.00 19.12 | L1 OFF 20.0
6.315000 32.35 --- 60.00 27.65 | L1 OFF 20.1
6.315000 --- 26.89 50.00 2311 | L1 OFF 20.1




EUT Information

Report NO : 2N1818-01
Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.197250 39.36 63.73 2437 | N OFF 19.9
0.197250 28.18 53.73 25,55 | N OFF 19.9
0.285000 42.40 60.67 18.27 | N OFF 19.9
0.285000 31.67 50.67 19.00 | N OFF 19.9
0.417750 36.28 57.49 21.21 | N OFF 19.9
0.417750 28.81 47.49 18.68 | N OFF 19.9
0.467250 39.61 56.56 16.95 | N OFF 19.9
0.467250 28.42 46.56 18.14 | N OFF 19.9
0.476250 41.41 56.40 1499 | N OFF 19.9
0.476250 31.49 46.40 1491 | N OFF 19.9
1.110750 29.60 56.00 26.40 | N OFF 19.9
1.110750 24.21 46.00 21.79 | N OFF 19.9
1.677750 30.10 56.00 25.90 | N OFF 19.9
1.677750 25.60 46.00 20.40 | N OFF 19.9
4.382250 32.06 56.00 2394 | N OFF 20.0
4.382250 26.62 46.00 19.38 | N OFF 20.0
6.324000 38.41 60.00 21.59 | N OFF 20.1
6.324000 27.53 50.00 22.47 | N OFF 20.1




swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Appendix C. Radiated Spurious Emission

Temperature : 21~26°C
Test Engineer : Daniel Lee, Quentin Liu and Bigshow Wang
Relative Humidity : 45~60%
Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBuV/im)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A) (H/V)
5137.8 57.73 -16.27 74 52.07 33.2 9.08 36.62 | 100 | 350 P H
51494 48.89 -5.11 54 43.21 33.2 9.1 36.62 | 100 | 350 A H
* 5180 113.52 - - 107.84 33.14 9.16 36.62 | 100 | 350 P H
802.11a
* 5180 106.32 - - 100.64 33.14 9.16 36.62 | 100 | 350 A H
CH 36
5146.8 56.52 -17.48 74 50.84 33.2 9.1 36.62 | 331 20 P \Y,
5180MHz
5147.8 46.36 -7.64 54 40.68 33.2 9.1 36.62 | 331 20 A |V
* 5180 110.51 - - 104.83 33.14 9.16 36.62 | 331 20 P \Y,
* 5180 102.87 - - 97.19 33.14 9.16 36.62 | 331 20 A |V
5149.96 57.43 -16.57 74 51.75 33.2 9.1 36.62 | 100 112 P H
5149.96 48.79 -5.21 54 43.11 33.2 9.1 36.62 | 100 112 A H
* 5220 114.57 - - 108.94 33.02 9.22 36.61 100 112 P H
* 5220 107.81 - - 102.18 33.02 9.22 36.61 100 112 A H
5354 52.11 -21.89 74 46.42 32.91 9.38 36.6 100 112 P H
802.11a
5353.75 42.96 -11.04 54 37.27 32.91 9.38 36.6 100 112 A H
CH 44
5147.2 56.16 -17.84 74 50.48 33.2 9.1 36.62 | 350 9 P \Y,
5220MHz
5149.96 47.48 -6.52 54 41.8 33.2 9.1 36.62 | 350 9 A |V
* 5220 110.7 - - 105.07 33.02 9.22 36.61 350 9 P \Y,
* 5220 104.71 - - 99.08 33.02 9.22 36.61 350 9 AV
5373 52.87 -21.13 74 47.12 32.95 9.4 36.6 350 9 P \Y,
5360.5 42.71 -11.29 54 37.01 32.92 9.38 36.6 350 9 AV
TEL : 886-3-327-0868 Page Number : C1 of C63

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D
5141 56.15 -17.85 74 50.49 33.2 9.08 36.62 | 100 112 P H
5150 47.22 -6.78 54 41.54 33.2 9.1 36.62 | 100 112 A H
* 5240 114.41 - - 108.83 | 32.94 9.25 36.61 100 112 P H
* 5240 107.2 - - 101.62 | 32.94 9.25 36.61 100 112 A H
5375.36 52.66 -21.34 74 46.9 32.95 94 36.59 | 100 112 P H
802112 5351.21 43.82 -10.18 54 38.15 32.9 9.37 36.6 100 112 A H
5;:;:2 5149 55.96 -18.04 74 50.28 33.2 9.1 36.62 | 388 9 P |V
5150 46.34 -7.66 54 40.66 33.2 9.1 36.62 | 388 9 AV
* 5240 112.04 - - 106.46 | 32.94 9.25 36.61 388 9 P |V
* 5240 105.09 - - 99.51 32.94 9.25 36.61 388 9 AV
5364.09 53.63 -20.37 74 47.91 32.93 9.39 36.6 388 9 P |V
5353.51 43.92 -10.08 54 38.23 32.91 9.38 36.6 388 9 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C63
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBuV/im )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HIV)
10360 51.24 -16.96 68.2 54.46 38.74 12.88 | 54.84 - - P H
15540 54.52 -19.48 74 55.72 38.06 15.57 | 54.83 | 400 212 P H
802.11a
15540 47.5 -6.5 54 48.7 38.06 15.57 | 54.83 | 400 212 A H
CH 36
10360 50.95 -17.25 68.2 5417 38.74 12.88 | 54.84 - - P \Y
5180MHz
15540 56.44 -17.56 74 57.64 38.06 15.57 | 54.83 100 122 P \Y
15540 45.6 -8.4 54 46.8 38.06 15.57 | 54.83 100 122 A \Y
10440 50.62 -17.58 68.2 53.83 38.74 12.93 | 54.88 - - P H
15660 54.07 -19.93 74 55.63 37.76 15.61 5493 | 384 227 P H
802.11a
15660 45.24 -8.76 54 46.8 37.76 15.61 5493 | 384 227 A H
CH 44
10440 50.34 -17.86 68.2 53.55 38.74 12.93 | 54.88 - - P \Y
5220MHz
15660 57.08 -16.92 74 58.64 37.76 15.61 54.93 156 262 P \Y
15660 44.74 -9.26 54 46.3 37.76 15.61 54.93 156 262 A \Y
10480 49.8 -18.4 68.2 52.96 38.78 12.95 | 54.89 - - P H
15720 53.9 -20.1 74 55.6 37.64 15.64 | 54.98 | 400 211 P H
802.11a
15720 475 -6.5 54 49.2 37.64 15.64 | 54.98 | 400 211 A H
CH 48
10480 50.46 -17.74 68.2 53.62 38.78 12.95 | 54.89 - - P \Y
5240MHz
15720 56.28 -17.72 74 57.98 37.64 15.64 | 54.98 100 154 P \Y
15720 47.6 -6.4 54 49.3 37.64 15.64 | 54.98 100 154 A \Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C3 of C63
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

5146.4 58.28 -15.72 74 52.6 33.2 9.1 36.62 | 100 106 P H

5149.4 49.13 -4.87 54 43.45 33.2 9.1 36.62 | 100 106 A H

802.11ax * 5180 114.71 - - 109.03 33.14 9.16 36.62 | 100 106 P H
HE20 Full | * 5180 107.04 - - 101.36 | 33.14 9.16 36.62 | 100 106 A H
CH 36 5146.2 57.34 -16.66 74 51.66 33.2 9.1 36.62 | 391 11 P |V
5180MHz 5149.8 4743 | -6.57 54 41.75 33.2 9.1 36.62 | 391 11 AV
* 5180 110.64 - - 104.96 | 33.14 9.16 36.62 | 391 11 P |V

* 5180 102.75 - - 97.07 33.14 9.16 36.62 | 391 1 AV

5149.73 58.76 -15.24 74 53.08 33.2 9.1 36.62 | 100 110 P H

5149.96 47.64 -6.36 54 41.96 33.2 9.1 36.62 | 100 110 A H

* 5220 112.9 - - 107.27 | 33.02 9.22 36.61 100 110 P H

* 5220 105.16 - - 99.53 33.02 9.22 36.61 100 110 A H

802.11ax 5384.75 52.12 -21.88 74 46.33 32.97 9.41 36.59 | 100 110 P H
HE20 Full 5351.25 42.43 -11.57 54 36.76 32.9 9.37 36.6 100 110 A H
CH 44 5142.83 53.09 -20.91 74 47.42 33.2 9.09 36.62 | 400 | 360 P |V
5220MHz 5144.44 44.5 9.5 54 38.83 33.2 9.09 | 3662 | 400 | 360 | A | V
* 5220 111.5 - - 105.87 | 33.02 9.22 36.61 | 400 | 360 P |V

* 5220 102.08 - - 96.45 33.02 9.22 36.61 | 400 | 360 AV

5352.25 49.77 -24.23 74 44.09 329 9.38 36.6 400 | 360 P |V

5354.75 40.91 -13.09 54 35.22 32.91 9.38 36.6 400 | 360 AV

TEL : 886-3-327-0868 Page Number : C4 of C63
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swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

5147 5488 |-19.12 74 49.2 33.2 9.1 36.62 | 101 111 P H
5150 46.11 -7.89 54 40.43 33.2 9.1 36.62 | 101 111 A | H
* 5240 112.2 - - 106.62 | 32.94 9.25 36.61 101 111 P H
* 5240 104.62 - - 99.04 32.94 9.25 36.61 101 111 A | H
802.11ax 5363.63 52.31 -21.69 74 46.59 32.93 9.39 36.6 101 111 P H
HE20 Full 5352.13 43.16 |-10.84 54 37.49 329 9.37 36.6 101 111 A | H
CH 48 5148.25 52.55 |-21.45 74 46.87 33.2 9.1 36.62 | 392 | 360 P |V
5240MHz 5149.25 4422 | -9.78 54 38.54 33.2 9.1 3662 | 392 | 360 | A |V
* 5240 108.59 - - 103.01 32.94 9.25 36.61 392 | 360 P |V
* 5240 101.43 - - 95.85 32.94 9.25 36.61 392 | 360 AV
5361.79 50.68 | -23.32 74 4497 32.92 9.39 36.6 392 | 360 P |V
5356.5 40.87 | -13.13 54 35.18 32.91 9.38 36.6 392 | 360 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C5 of C63
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10360 51.47 -16.73 68.2 54.69 38.74 12.88 | 54.84 - - P H
802.11ax 15536 56.19 | -17.81 74 57.39 | 38.06 | 1557 | 54.83 | 388 | 241 | P | H
HE20 Full 15536 49.25 -4.75 54 50.45 38.06 156.57 | 54.83 388 241 A H
CH 36 10360 50.57 -17.63 68.2 53.79 38.74 12.88 | 54.84 - - P \%
5180MHz 15536 57.29 |-16.71 74 58.49 | 38.06 | 1557 | 54.83 | 113 | 100 | P | V
15536 50.01 -3.99 54 51.21 38.06 15.57 | 54.83 113 100 A Vv
10440 50.77 -17.43 68.2 53.98 38.74 12.93 | 54.88 - - P H
802.11ax 15660 50.93 -23.07 74 52.49 37.76 15.61 54.93 - - P H
HE20 Full 15660 41.69 -12.31 54 43.25 37.76 15.61 54.93 - - A H
CH 44 10440 51.53 -16.67 68.2 54.74 38.74 12.93 | 54.88 - - P \%
5220MHz 15660 53.88 |-20.12 74 5544 | 37.76 | 1561 | 54.93 - - P |V
15660 46.1 -7.9 54 47.66 37.76 15.61 54.93 133 150 A \Y
10480 49.6 -18.6 68.2 52.76 38.78 12.95 | 54.89 - - P H
802.11ax 15720 51.54 |-22.46 74 5324 | 37.64 | 1564 | 54.98 - - P | H
HE20 Full 15720 42.47 -11.53 54 4417 37.64 15.64 54.98 - - A H
CH 48 10480 50.35 -17.85 68.2 53.51 38.78 12.95 | 54.89 - - P \%
5240MHz 15720 55.66 | -18.34 74 57.36 | 3764 | 1564 | 5498 | 118 | 166 | P | V
15720 47.79 -6.21 54 49.49 37.64 15.64 54.98 118 166 A \Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5145.8 51.15 -22.85 74 45.48 33.2 9.09 36.62 100 341 P H
5147.6 42.81 -11.19 54 37.13 33.2 9.1 36.62 100 341 A H
802.11ax
* 5180 108.22 - - 102.54 33.14 9.16 36.62 100 341 P H
HE20
* 5180 102.8 - - 97.12 33.14 9.16 36.62 100 341 A H
Partial 26/0
CH 36 5140.8 50.36 -23.64 74 447 33.2 9.08 36.62 | 373 22 P \Y,
5136.8 42.14 -11.86 54 36.48 33.2 9.08 36.62 | 373 22 A V
5180MHz
* 5180 106.48 - - 100.8 33.14 9.16 36.62 | 373 22 P \Y,
* 5180 100.35 - - 94.67 33.14 9.16 36.62 | 373 22 A V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5146.4 53.75 -20.25 74 48.07 33.2 9.1 36.62 | 100 | 340 P H
802.11ax 51254 46.62 -7.38 54 40.99 33.2 9.05 36.62 | 100 | 340 A H
HE20 * 5180 110.25 - - 104.57 33.14 9.16 36.62 | 100 | 340 P H
Partial * 5180 103.14 - - 97.46 33.14 9.16 36.62 | 100 | 340 A H
52/37 5149 53.36 -20.64 74 47.68 33.2 9.1 36.62 | 353 23 P |V
CH 36 5141.6 4577 | -8.23 54 40.1 33.2 9.09 | 3662 | 353 | 23 | A |V
5180MHz | - 5180 106.56 - - 100.88 | 3314 | 916 | 3662 | 353 | 23 | P | V
* 5180 100.37 - - 94.69 33.14 9.16 36.62 | 353 23 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C8 of C63
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5115.6 54.65 -19.35 74 49.04 33.2 9.04 36.63 | 100 | 344 P H
802.11ax 5148.8 48.62 -5.38 54 42.94 33.2 9.1 36.62 | 100 | 344 A H
HE20 * 5180 111.39 - - 105.71 33.14 9.16 36.62 | 100 | 344 P H
Partial * 5180 105.08 - - 99.4 33.14 9.16 36.62 | 100 | 344 A H
106/53 5145.6 53.22 -20.78 74 47.55 33.2 9.09 36.62 | 343 13 P |V
CH 36 5147.8 46.98 | -7.02 54 413 33.2 9.1 3662 | 343 | 13 | A |V
5180MHz | - 5180 109.29 - - 103.61 | 3314 | 916 | 3662 | 343 | 13 | P | V
* 5180 102.63 - - 96.95 33.14 9.16 36.62 | 343 13 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5149.6 61.28 -12.72 74 55.6 33.2 9.1 36.62 | 100 99 P H
5149.16 51.56 -2.44 54 45.88 33.2 9.1 36.62 | 100 99 A H
* 5190 110.99 - - 105.31 33.12 9.18 36.62 | 100 99 P H
* 5190 103.12 - - 97.44 33.12 9.18 36.62 | 100 99 A H
802.11ax 5385.3 50.82 -23.18 74 45.03 32.97 9.41 36.59 | 100 99 P H
HE40 Full 5351.7 41.28 -12.72 54 35.61 329 9.37 36.6 100 99 A H
CH 38 5144.76 58.06 -15.94 74 52.39 33.2 9.09 36.62 | 349 0 P |V
5190MHz 5149.6 4795 | -6.05 54 42.27 33.2 9.1 36.62 | 349 0 AV
* 5190 105.81 - - 100.13 | 33.12 9.18 36.62 | 349 0 P |V
* 5190 98.64 - - 92.96 33.12 9.18 36.62 | 349 0 A |V
5353.2 49.58 -24.42 74 43.89 32.91 9.38 36.6 349 0 P |V
5364.6 39.3 -14.7 54 33.58 32.93 9.39 36.6 349 0 A |V
5142.74 56.81 -17.19 74 51.14 33.2 9.09 36.62 | 100 101 P H
5150 48.1 -5.9 54 4242 33.2 9.1 36.62 | 100 101 A H
* 5230 113.87 - - 108.27 | 32.98 9.23 36.61 100 101 P H
* 5230 104.45 - - 98.85 32.98 9.23 36.61 100 101 A H
802.11ax 5355.22 52.75 -21.25 74 47.06 32.91 9.38 36.6 100 101 P H
HE40 Full 5350.02 43.65 -10.35 54 37.98 329 9.37 36.6 100 101 A H
CH 46 5145.6 53.61 -20.39 74 47.94 33.2 9.09 36.62 | 349 18 P |V
5230MHz 5148.72 4427 | -9.73 54 38.59 33.2 9.1 3662 | 349 | 18 | A |V
* 5230 108.21 - - 102.61 32.98 9.23 36.61 349 18 P |V
* 5230 100.2 - - 94.6 32.98 9.23 36.61 349 18 AV
5378.1 50.11 -23.89 74 44.34 32.96 94 36.59 | 349 18 P |V
5351.32 40.39 -13.61 54 34.72 329 9.37 36.6 349 18 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10380 50.56 -17.64 68.2 53.8 38.72 12.89 | 54.85 - - P H
802.11ax 15570 52.61 -21.39 74 53.86 38.03 15.58 | 54.86 - - H
HEA40 Full 15570 43.41 -10.59 54 44.66 38.03 15.58 | 54.86 - - A H
CH 38 10380 50.45 -17.75 68.2 53.69 38.72 12.89 | 54.85 - - P |V
5190MHz 15570 51.13 | -22.87 74 52.38 | 38.03 | 1558 | 54.86 - - PV
15570 42.19 -11.81 54 43.44 38.03 15.58 | 54.86 - - A |V
10460 50.1 -18.1 68.2 53.28 38.76 12.94 | 54.88 - - P H
802.11ax 15690 51.48 -22.52 74 53.17 37.64 15.62 | 54.95 - - P H
HE40 Full 15690 42.54 -11.46 54 44.23 37.64 15.62 | 54.95 - - A H
CH 46 10460 50.46 -17.74 68.2 53.64 38.76 12.94 | 54.88 - - P |V
5230MHz 15690 51.52 | -22.48 74 53.21 | 37.64 | 1562 | 54.95 - - PV
15690 42.62 -11.38 54 44.31 37.64 15.62 | 54.95 - - AV
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5147.62 53.34 -20.66 74 47.66 33.2 9.1 36.62 | 100 | 345 P H
5149.82 48.74 -5.26 54 43.06 33.2 9.1 36.62 | 100 | 345 A H
* 5190 107.48 - - 101.8 33.12 9.18 36.62 | 100 | 345 P H
802.11ax * 5190 100.91 - - 95.23 33.12 9.18 36.62 | 100 | 345 A H
HE40 5411.7 48.6 -254 74 42.75 33 9.44 36.59 | 100 | 345 P H
Partial 5352.3 42.56 -11.44 54 36.88 329 9.38 36.6 100 | 345 A H
242/61 5147.4 52 -22 74 46.32 33.2 9.1 36.62 | 340 14 P |V
CH 38 5150 46.24 | -7.76 54 40.56 33.2 9.1 3662 | 340 | 14 | A |V
5190MHz | - 5190 104.9 - . 9922 | 3312 | 918 | 3662 | 340 | 14 | P |V
* 5190 99.45 - - 93.77 33.12 9.18 36.62 | 340 14 AV
5452.8 47.47 -26.53 74 41.61 33 9.45 36.59 | 340 14 P |V
5392.5 42.21 -11.79 54 36.39 32.99 9.42 36.59 | 340 14 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5149.76 59.4 -14.6 74 53.72 33.2 9.1 36.62 | 289 133 P H
5150 51.61 -2.39 54 45.93 33.2 9.1 36.62 | 289 133 A H
* 5210 105.24 - - 99.58 33.06 9.21 36.61 289 133 P H
* 5210 97.02 - - 91.36 33.06 9.21 36.61 289 133 A H
802.11ax 5365.5 50.3 -23.7 74 44.58 32.93 9.39 36.6 289 133 P H
HES80 Full 5350 40.45 -13.55 54 34.78 329 9.37 36.6 289 133 A H
CH 42 5149.76 57.05 -16.95 74 51.37 33.2 9.1 36.62 | 305 2 P |V
5210MHz 5150 48.58 | -5.42 54 42.9 33.2 9.1 36.62 | 305 2 A |V
* 5210 101.83 - - 96.17 33.06 9.21 36.61 305 2 P |V
* 5210 94.37 - - 88.71 33.06 9.21 36.61 305 2 A |V
5354.7 49.02 -24.98 74 43.33 32.91 9.38 36.6 305 2 P |V
5364.6 39.6 -14.4 54 33.88 32.93 9.39 36.6 305 2 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10420 50.33 |-17.87 | 68.2 53.56 | 38.72 | 12.92 | 54.87 - - P | H
802.11ax 15630 51.85 |-22.15 74 53.27 | 37.88 15.6 54.9 - - P | H
HESO0 Full 15630 4251 | -11.49 54 4393 | 37.88 15.6 54.9 - - A H
CH 42 10420 50.87 |-17.33| 68.2 54.1 38.72 | 12.92 | 54.87 - - P |V
5210MHz 15630 51.08 |-22.92 74 52.5 37.88 15.6 54.9 - - P |V
15630 42.09 | -11.91 54 43.51 37.88 15.6 54.9 - - A |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5147.68 54.94 -19.06 74 49.26 33.2 9.1 36.62 | 100 109 P H
5146.12 48.38 -5.62 54 42.71 33.2 9.09 36.62 | 100 109 A H
* 5210 104.57 - - 98.91 33.06 9.21 36.61 100 109 P H
802.11ax * 5210 97.76 - - 92.1 33.06 9.21 36.61 100 109 A H
HES0 5433.9 47.79 -26.21 74 41.93 33 9.45 36.59 | 100 109 P H
Partial 5362.5 42.74 -11.26 54 37.02 32.93 9.39 36.6 100 109 A H
484/65 5147.42 51.87 -22.13 74 46.19 33.2 9.1 36.62 | 360 12 P |V
CH 42 5144.82 4447 | -9.53 54 38.8 33.2 9.09 | 3662 | 360 | 12 | A |V
5210MHz | - 5210 101.84 - . 96.18 | 33.06 | 921 | 3661 | 360 | 12 | P |V
* 5210 96.15 - - 90.49 33.06 9.21 36.61 360 12 A |V
5422.2 48.57 -25.43 74 42.72 33 9.44 36.59 | 360 12 P |V
5355.3 42.58 -11.42 54 36.89 32.91 9.38 36.6 360 12 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5140.56 54.4 -19.6 74 48.74 33.2 9.08 36.62 | 100 102 P H
5135.52 45.61 -8.39 54 39.96 33.2 9.07 36.62 | 100 102 A H
* 5260 115.38 - - 109.84 | 32.88 9.27 36.61 100 102 P H
* 5260 109.1 - - 103.56 | 32.88 9.27 36.61 100 102 A H
5360.46 56.02 -17.98 74 50.32 32.92 9.38 36.6 100 102 P H
802112 5350.59 45.84 -8.16 54 40.17 329 9.37 36.6 100 102 A H
cH 52 5138.88 51.06 -22.94 74 454 33.2 9.08 36.62 | 319 0 P |V
5260MHz
5137.76 41.55 -12.45 54 35.89 33.2 9.08 36.62 | 319 0 A |V
* 5260 110.87 - - 105.33 | 32.88 9.27 36.61 319 0 P |V
* 5260 103.75 - - 98.21 32.88 9.27 36.61 319 0 AV
5352.06 53.41 -20.59 74 47.74 32.9 9.37 36.6 319 0 P |V
5350 44 -10 54 38.33 329 9.37 36.6 319 0 AV
5149.76 54.09 -19.91 74 48.41 33.2 9.1 36.62 | 100 102 P H
5150 43.68 -10.32 54 38 33.2 9.1 36.62 | 100 102 A H
* 5300 114.61 - - 109.09 32.8 9.32 36.6 100 102 P H
* 5300 108.25 - - 102.73 32.8 9.32 36.6 100 102 A H
5350.2 59.84 -14.16 74 54 .17 329 9.37 36.6 100 102 P H
802112 5350.56 49.83 -4.17 54 44.16 329 9.37 36.6 100 102 A H
CH o0 5100.48 49.56 -24.44 74 43.98 33.2 9.01 36.63 | 381 15 P |V
5300MHz
5147.84 40.04 -13.96 54 34.36 33.2 9.1 36.62 | 381 15 AV
* 5300 110.09 - - 104.57 328 9.32 36.6 381 15 P |V
* 5300 103.53 - - 98.01 328 9.32 36.6 381 15 AV
5350.02 57.46 -16.54 74 51.79 329 9.37 36.6 381 15 P |V
5352 47.29 -6.71 54 41.62 329 9.37 36.6 381 15 AV
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swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

* 5320 114.54 - - 108.96 32.84 9.34 36.6 100 102 P H
* 5320 107.56 - - 101.98 32.84 9.34 36.6 100 102 A H
5351.04 59.57 -14.43 74 53.9 32.9 9.37 36.6 100 102 P H
802.11a
5350.08 49.07 -4.93 54 43.4 32.9 9.37 36.6 100 102 A H
CH 64
* 5320 112.74 - - 107.16 32.84 9.34 36.6 378 9 P \%
5320MHz
* 5320 105.69 - - 100.11 32.84 9.34 36.6 378 9 A \Y,
5351.2 56.58 -17.42 74 50.91 32.9 9.37 36.6 378 9 P \Y,
5350.88 4712 -6.88 54 41.45 32.9 9.37 36.6 378 9 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 2 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
10520 50.93 | -17.27 68.2 53.99 38.84 12.97 | 54.87 - - P | H
15780 5213 |-21.87 74 53.73 37.76 15.66 | 55.02 - - P | H
802.11a 15780 45.99 -8.01 54 47.59 37.76 15.66 | 55.02 - - A | H
CH 52 10520 50.48 | -17.72 68.2 53.54 38.84 12.97 | 54.87 - - P |V
5260MHz 15780 5545 |-18.55 74 57.05 37.76 1566 | 55.02 | 100 | 126 P |V
15780 50.49 -3.51 54 52.09 37.76 1566 | 55.02 | 100 | 126 | A | V
10600 50.62 |-23.38 74 53.36 39 13.02 | 54.76 - - P | H
10600 45.15 -8.85 54 47.89 39 13.02 | 54.76 - - A | H
15900 51.3 -22.7 74 53.22 375 15.7 55.12 - - P | H
802.11a 15900 44.48 -9.52 54 46.4 375 15.7 55.12 - - A | H
CH 60 10600 51.12 | -22.88 74 53.86 39 13.02 | 54.76 - - P |V
5300MHz 10600 44.65 -9.35 54 47.39 39 13.02 | 54.76 - - AV
15900 55.82 | -18.18 74 57.74 37.5 15.7 55.12 | 100 73 P |V
15900 46.38 -7.62 54 48.3 375 15.7 55.12 | 100 73 AV
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10640 53.04 -20.96 74 55.66 39.04 13.04 54.7 400 98 P H
10640 47.47 -6.53 54 50.09 39.04 13.04 54.7 400 98 A H
15960 50.69 -23.31 74 52.64 37.5 15.72 | 55.17 - - P H
802.11a
15960 44.36 -9.64 54 46.31 37.5 15.72 | 55.17 - - A H
CH 64
10640 51.42 -22.58 74 54.04 39.04 13.04 54.7 - - P \Y,
5320MHz
10640 46.57 -7.43 54 49.19 39.04 13.04 54.7 - - A \Y,
15960 50.44 -23.56 74 52.39 37.5 15.72 | 55.17 - - P \Y,
15960 44.66 -9.34 54 46.61 37.5 15.72 | 55.17 - - A \Y,
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)

5148.68 52.56 | -21.44 74 46.88 33.2 9.1 3662 | 100 | 131 | P | H

5149.24 4327 |-10.73 54 37.59 33.2 9.1 3662 | 100 131 | A | H

* 5260 113.44 - - 107.9 | 32.88 9.27 | 3661 | 100 | 131 | P | H

* 5260 105.46 - - 99.92 | 32.88 9.27 | 3661 | 100 | 131 | A | H

802.11ax 5353.32 53.82 |-20.18 74 48.13 | 32.91 9.38 366 | 100 | 131 | P | H
HE20 Full 5350.59 44,04 | -9.96 54 38.37 32.9 9.37 3.6 | 100 | 131 | A | H
CH 52 5122.36 51.35 |-22.65 74 45.73 33.2 9.05 | 36.63 | 357 | 10 P |V
5260MHz 5148.12 40.95 |-13.05 54 35.27 33.2 9.1 36.62 | 357 10 A |V
* 5260 109.01 - - 103.47 | 32.88 9.27 | 3661 | 357 | 10 P |V

* 5260 102.21 - - 96.67 | 32.88 927 | 3661 | 357 | 10 | A | V

5354.79 52.16 | -21.84 74 46.47 | 32.91 9.38 36.6 | 357 | 10 P |V

5361.93 4252 | -11.48 54 36.81 32.92 9.39 366 | 37 | 10 | A |V

5149.44 50.53 | -23.47 74 44.85 33.2 9.1 3662 | 100 | 130 | P | H

5147.52 41.9 -12.1 54 36.22 33.2 9.1 36.62 | 100 | 130 | A | H

* 5300 112.51 - - 106.99 | 32.8 9.32 36.6 | 100 | 130 | P | H

* 5300 105.89 - - 100.37 | 32.8 9.32 3.6 | 100 | 130 | A | H

802.11ax 5354.16 55.37 | -18.63 74 49.68 | 32.91 9.38 3.6 | 100 | 130 | P | H
HE20 Full 5350.92 46.38 | -7.62 54 40.71 32.9 9.37 3.6 | 100 | 130 | A | H
CH 60 5118.72 49.26 | -24.74 74 43.65 33.2 9.04 | 3663 | 359 | 10 P |V
5300MHz 5144.96 39.88 |-14.12 54 34.21 33.2 9.09 | 36.62 | 359 10 A |V
* 5300 107.48 - - 101.96 | 32.8 9.32 36.6 | 359 | 10 P |V

* 5300 100.88 - - 95.36 32.8 9.32 366 | 359 | 10 | A |V

5362.98 55.08 | -18.92 74 49.36 | 32.93 9.39 36.6 | 359 | 10 P |V

5358.66 4456 | -9.44 54 38.86 | 32.92 9.38 366 | 359 | 10 | A |V
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D
* 5320 111.66 - - 106.08 32.84 9.34 36.6 100 132 P H
* 5320 105.23 - - 99.65 32.84 9.34 36.6 100 132 A H
802.11ax 5350.72 59.09 -14.91 74 53.42 32.9 9.37 36.6 100 132 P H
HE20 Full 5350.4 48.22 -5.78 54 42.55 32.9 9.37 36.6 100 132 A H
CH 64 * 5320 110.14 - - 104.56 32.84 9.34 36.6 376 8 P \Y,
5320MHz * 5320 102.71 - - 97.13 32.84 9.34 36.6 376 8 A \Y,
5353.92 56.62 -17.38 74 50.93 32.91 9.38 36.6 376 8 P \Y,
5351.2 46.92 -7.08 54 41.25 32.9 9.37 36.6 376 8 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C21 of C63

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10520 50.06 -18.14 68.2 53.12 38.84 12.97 | 54.87 - - P H
15780 51.26 -22.74 74 52.86 37.76 15.66 | 55.02 - - P H
802.11ax
15780 43.69 -10.31 54 45.29 37.76 15.66 | 55.02 - - A H
HE20 Full
10520 50.01 -18.19 68.2 53.07 38.84 12.97 | 54.87 - - P \Y,
CH 52
15780 50.9 -23.1 74 52.5 37.76 15.66 | 55.02 - - P \Y,
5260MHz
15780 46.59 -7.41 54 48.19 37.76 15.66 | 55.02 - - A \Y,
10600 50.98 -23.02 74 53.72 39 13.02 | 54.76 - - P H
10600 46.85 -7.15 54 49.59 39 13.02 | 54.76 - - A H
15900 50.86 -23.14 74 52.78 37.5 15.7 556.12 - - P H
802.11ax
15900 45.88 -8.12 54 47.8 37.5 15.7 55.12 - - A H
HE20 Full
10600 50.12 -23.88 74 52.86 39 13.02 | 54.76 - - P \Y,
CH 60
10600 46.35 -7.65 54 49.09 39 13.02 | 54.76 - - A \Y,
5300MHz
15900 50.87 -23.13 74 52.79 37.5 15.7 55.12 - - P \Y,
15900 46.48 -7.52 54 48.4 37.5 15.7 55.12 - - A \Y,
TEL : 886-3-327-0868 Page Number 1 C22 of C63

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10640 51.06 -22.94 74 53.68 39.04 13.04 54.7 - - P H
10640 46.67 -7.33 54 49.29 39.04 13.04 54.7 - - A H
802.11ax 15960 49.85 -24.15 74 51.8 375 15.72 55.17 - - P H
HE20 Full 15960 44.26 -9.74 54 46.21 37.5 15.72 | 55.17 - - A H
CH 64 10640 50.65 -23.35 74 53.27 39.04 13.04 54.7 - - P \%
5320MHz 10640 4567 | -8.33 54 4829 | 39.04 | 13.04 | 547 - - AV
15960 50.73 -23.27 74 52.68 37.5 16.72 | 5517 - - P V
15960 44.26 -9.74 54 46.21 37.5 15.72 | 55.17 - - A \%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C23 of C63

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
* 5320 108.52 - - 102.94 32.84 9.34 36.6 400 127 P H
* 5320 102.55 - - 96.97 32.84 9.34 36.6 400 127 A H
802.11ax
5359.84 48.68 -25.32 74 42.98 32.92 9.38 36.6 400 127 P H
HE20
5362.08 42.08 -11.92 54 36.37 32.92 9.39 36.6 400 127 A H
Partial 26/8
* 5320 105.78 - - 100.2 32.84 9.34 36.6 358 17 P \Y,
CH 64
* 5320 100.37 - - 94.79 32.84 9.34 36.6 358 17 A V
5320MHz
5368.48 48.95 -25.05 74 43.22 32.94 9.39 36.6 358 17 P \Y,
5363.04 41.52 -12.48 54 35.8 32.93 9.39 36.6 358 17 A V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C24 of C63

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 5320 108.62 - - 103.04 32.84 9.34 36.6 400 118 P H
802.11ax * 5320 101.89 - - 96.31 32.84 9.34 36.6 400 118 A H
HE20 5353.92 50.16 -23.84 74 44.47 32.91 9.38 36.6 400 118 P H
Partial 5356.16 42.51 -11.49 54 36.82 32.91 9.38 36.6 400 118 A H
52/40 * 5320 106.06 - - 100.48 | 32.84 9.34 36.6 369 17 P |V
CH 64 * 5320 99.4 - - 93.82 | 32.84 | 9.34 36.6 | 369 | 17 | A |V
5320MHz 5409.92 48.27 | -25.73 74 42.43 33 943 | 3659 | 369 | 17 | P | V
5382.56 41.66 -12.34 54 35.87 32.97 9.41 36.59 | 369 17 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C25 of C63
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FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 5320 111.08 - - 105.5 32.84 9.34 36.6 400 137 P H
802.11ax * 5320 104.37 - - 98.79 32.84 9.34 36.6 400 137 A H
HE20 5353.28 51.67 -22.33 74 45.98 32.91 9.38 36.6 400 137 P H
Partial 5350.08 45.48 -8.52 54 39.81 329 9.37 36.6 400 137 A H
106/54 * 5320 108.31 - - 102.73 | 32.84 9.34 36.6 385 9 P |V
CH 64 * 5320 102.45 - - 96.87 | 32.84 | 9.34 36.6 | 385 9 A |V
5320MHz 5412.48 50.41 | -23.59 74 44.56 33 944 | 3659 | 385 | 9 PV
5353.92 44.56 -9.44 54 38.87 32.91 9.38 36.6 385 9 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C26 of C63

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5147.2 52.62 -21.38 74 46.94 33.2 9.1 36.62 | 100 130 P H
5149.76 43.51 -10.49 54 37.83 33.2 9.1 36.62 | 100 130 A H
* 5270 111.1 - - 105.57 32.86 9.28 36.61 100 130 P H
* 5270 103.3 - - 97.77 32.86 9.28 36.61 100 130 A H
802.11ax 5361.6 55.52 -18.48 74 49.81 32.92 9.39 36.6 100 130 P H
HE40 Full 5352 457 -8.3 54 40.03 329 9.37 36.6 100 130 A H
CH 54 5149.44 49.95 -24.05 74 44.27 33.2 9.1 36.62 | 326 0 P |V
5270MHz 5149.76 4135 |-12.65 54 35.67 33.2 9.1 36.62 | 326 0 AV
* 5270 106.2 - - 100.67 | 32.86 9.28 36.61 326 0 P |V
* 5270 99.65 - - 94.12 32.86 9.28 36.61 326 0 A |V
5354 .4 53.01 -20.99 74 47.32 32.91 9.38 36.6 326 0 P |V
5350.32 43.77 -10.23 54 38.1 329 9.37 36.6 326 0 A |V
5141.44 50.74 -23.26 74 45.07 33.2 9.09 36.62 | 100 131 P H
5146.88 40.61 -13.39 54 34.93 33.2 9.1 36.62 | 100 131 A H
* 5310 112.11 - - 106.56 | 32.82 9.33 36.6 100 131 P H
* 5310 103.8 - - 98.25 32.82 9.33 36.6 100 131 A H
802.11ax 5353.44 61.71 -12.29 74 56.02 32.91 9.38 36.6 100 131 P H
HE40 Full 5350.56 51.69 -2.31 54 46.02 329 9.37 36.6 100 131 A H
CH 62 5139.74 49.91 -24.09 74 44.25 33.2 9.08 36.62 | 400 | 359 P |V
5310MHz 5132.26 39.58 | -14.42 54 33.93 33.2 9.07 | 3662 | 400 | 359 | A | V
* 5310 107.22 - - 101.67 32.82 9.33 36.6 400 | 359 P |V
* 5310 99.81 - - 94.26 32.82 9.33 36.6 400 | 359 AV
5353.68 57.82 -16.18 74 52.13 32.91 9.38 36.6 400 | 359 P |V
5350.8 48.87 -5.13 54 43.2 329 9.37 36.6 400 | 359 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C27 of C63

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10540 48.34 -19.86 68.2 51.32 38.88 12.98 | 54.84 - - P H
15810 51.2 -22.8 74 52.81 37.77 15.67 | 55.05 - - P H
802.11ax
15810 41.09 -12.91 54 42.7 37.77 15.67 | 55.05 - - A H
HE40 Full
10540 49 -19.2 68.2 51.98 38.88 12.98 | 54.84 - - P \Y,
CH 54
15810 51.43 -22.57 74 53.04 37.77 15.67 | 55.05 - - P \Y,
5270MHz
15810 40.79 -13.21 54 424 37.77 15.67 | 55.05 - - A |V
10620 50.11 -23.89 74 52.79 39.02 13.03 | 54.73 - - P H
10620 41.51 -12.49 54 44.19 39.02 13.03 | 54.73 - - A H
15930 50.37 -23.63 74 52.3 37.5 15.71 | 55.14 - - P H
802.11ax
15930 40.17 -13.83 54 42.1 37.5 15.71 | 55.14 - - A H
HE40 Full
10620 50.83 -23.17 74 53.51 39.02 13.03 | 54.73 - - P \Y,
CH 62
10620 41.11 -12.89 54 43.79 39.02 13.03 | 54.73 - - A |V
5310MHz
15930 50.44 -23.56 74 52.37 37.5 15.71 55.14 - - P \Y,
15930 39.87 -14.13 54 41.8 37.5 15.71 | 55.14 - - A |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C28 of C63

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5109.48 49.47 -24.53 74 43.88 33.2 9.02 36.63 | 400 142 P H
5111.52 42.46 -11.54 54 36.86 33.2 9.03 36.63 | 400 142 A H
* 5310 108.53 - - 102.98 32.82 9.33 36.6 400 142 P H
802.11ax * 5310 103.9 - - 98.35 32.82 9.33 36.6 400 142 A H
HE40 5352.72 55.43 -18.57 74 49.74 32.91 9.38 36.6 400 142 P H
Partial 5351.28 51.55 -2.45 54 45.88 329 9.37 36.6 400 142 A H
242/62 5110.84 48.73 -25.27 74 43.13 33.2 9.03 36.63 | 382 7 P |V
CH 62 5139.4 41.83 | -12.17 54 36.17 33.2 9.08 | 36.62 | 382 7 A |V
5310MHz | - 5310 107.02 - - 101.47 | 3282 | 933 | 366 | 382 | 7 PV
* 5310 101.89 - - 96.34 32.82 9.33 36.6 382 7 A |V
5351.76 541 -19.9 74 48.43 329 9.37 36.6 382 7 P |V
5350.56 49.35 -4.65 54 43.68 329 9.37 36.6 382 7 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C29 of C63

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5136 49.71 -24.29 74 44.05 33.2 9.08 36.62 | 100 132 P H
5148.58 40.78 -13.22 54 35.1 33.2 9.1 36.62 | 100 132 A H
* 5290 106.2 - - 100.69 32.82 9.3 36.61 100 132 P H
* 5290 96.88 - - 91.37 32.82 9.3 36.61 100 132 A H
802.11ax 5351.1 59.27 -14.73 74 53.6 32.9 9.37 36.6 100 132 P H
HES80 Full 5350.66 51.26 -2.74 54 45.59 329 9.37 36.6 100 132 A H
CH 58 51394 49 -25 74 43.34 33.2 9.08 36.62 | 400 | 356 P |V
5290MHz 5131.58 39.68 | -14.32 54 34.03 33.2 9.07 | 3662 | 400 | 356 | A |V
* 5290 101.99 - - 96.48 32.82 9.3 36.61 | 400 | 356 P |V
* 5290 93.15 - - 87.64 32.82 9.3 36.61 | 400 | 356 A |V
5353.3 57.98 -16.02 74 52.29 32.91 9.38 36.6 400 | 356 P |V
5350.88 49.09 -4.91 54 43.42 329 9.37 36.6 400 | 356 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C30 of C63

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10580 49.04 |-19.16 68.2 51.87 38.96 13 54.79 - - P H
802.11ax 15870 50.19 |-23.81 74 52.01 37.59 15.69 55.1 - - P H
HES80 Full 15870 40.09 |[-13.91 54 41.91 37.59 15.69 55.1 - - A | H
CH 58 10580 49.6 -18.6 68.2 52.43 38.96 13 54.79 - - P |V
5290MHz 15870 50.98 | -23.02 74 52.8 3759 | 1569 | 55.1 - - P |V
15870 40.39 |-13.61 54 42.21 37.59 15.69 55.1 - - AV
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C31 of C63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5149.26 48.61 -25.39 74 42.93 33.2 9.1 36.62 | 400 139 P H
5064.94 41.97 -12.03 54 36.46 33.2 8.94 36.63 | 400 139 A H
* 5290 102.02 - - 96.51 32.82 9.3 36.61 | 400 139 P H
802.11ax * 5290 97.97 - - 92.46 32.82 9.3 36.61 | 400 139 A H
HES0 5353.68 53.4 -20.6 74 47.71 32.91 9.38 36.6 400 139 P H
Partial 5353.92 496 -4.4 54 43.91 32.91 9.38 36.6 400 139 A H
484/66 514416 48.05 -25.95 74 42.38 33.2 9.09 36.62 | 400 9 P |V
CH 58 5142.8 4222 | -11.78 54 36.55 33.2 9.09 | 36.62 | 400 9 A |V
5290MHz | - 5290 99.67 - - 94.16 | 32.82 93 | 3661 | 400 | 9 PV
* 5290 94 .45 - - 88.94 32.82 9.3 36.61 | 400 9 A |V
5354.16 51.85 -22.15 74 46.16 32.91 9.38 36.6 400 9 P |V
5354.16 47.66 -6.34 54 41.97 32.91 9.38 36.6 400 9 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C32 of C63

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5455.74 59.31 -14.69 74 53.44 33 9.46 36.59 | 100 | 336 P | H
5467.81 62.46 -5.74 68.2 56.58 33 9.46 36.58 | 100 | 336 P | H
5459.99 49.71 -4.29 54 43.83 33 9.46 36.58 | 100 | 336 A | H
* 5500 111.03 - - 105.13 33 9.48 36.58 | 100 | 336 P | H
802.11a
* 5500 103.41 - - 97.51 33 9.48 36.58 | 100 | 336 A | H
CH 100
5457.27 60.36 |-13.64 74 54.49 33 9.46 36.59 | 341 5 P |V
5500MHz
5470 61.92 -6.28 68.2 56.04 33 9.46 36.58 | 341 5 P |V
5459.99 48.84 -5.16 54 42.96 33 9.46 36.58 | 341 5 AV
* 5500 111.97 - - 106.07 33 9.48 36.58 | 341 5 P |V
* 5500 105 - - 99.1 33 9.48 36.58 | 341 5 AV
5457.25 52.86 | -21.14 74 46.99 33 9.46 36.59 | 100 | 131 P | H
5462.75 53.98 | -14.22 68.2 48.1 33 9.46 36.58 | 100 | 131 P | H
5452.48 43.66 |-10.34 54 37.8 33 9.45 36.59 | 100 | 131 A | H
* 5580 113.82 - - 107.92 | 32.96 9.51 36.57 | 100 | 131 P | H
* 5580 106.96 - - 101.06 | 32.96 9.51 36.57 | 100 | 131 A | H
802.11a
5729.405 51.81 -16.39 68.2 44.9 33.88 9.58 36.55 | 100 | 131 P | H
CH 116
5450.5 53.32 | -20.68 74 47.46 33 9.45 36.59 | 345 15 P |V
5580MHz
5462.5 53.62 | -14.58 68.2 47.74 33 9.46 36.58 | 345 15 P |V
5459.92 43.48 |-10.52 54 37.6 33 9.46 36.58 | 345 15 AV
* 5580 111.77 - - 105.87 | 32.96 9.51 36.57 | 345 15 P |V
* 5580 105.32 - - 99.42 32.96 9.51 36.57 | 345 15 AV
5741.69 50.47 | -17.73 68.2 43.49 33.95 9.58 36.55 | 345 15 P |V
TEL : 886-3-327-0868 Page Number : C33 of C63

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

* 5700 114.07 - - 107.36 33.7 9.57 36.56 100 350 P H
* 5700 107.57 - - 100.86 33.7 9.57 36.56 100 350 A H
802.11a
5731.1 60.98 -7.22 68.2 54.06 33.89 9.58 36.55 100 350 P H
CH 140
* 5700 113.26 - - 106.55 33.7 9.57 36.56 331 9 P \Y,
5700MHz
* 5700 106.29 - - 99.58 33.7 9.57 36.56 331 9 A \%
5726.3 59.08 -9.12 68.2 52.19 33.86 9.58 36.55 | 331 9 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C34 of C63
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11000 52.46 -21.54 74 54.53 38.9 13.23 54.2 - - P H
11000 47.24 -6.76 54 49.31 38.9 13.23 54.2 - - A H
802.11a
16500 51.39 -16.81 68.2 53.93 38.1 16.06 56.7 - - P H
CH 100
11000 51.98 -22.02 74 54.05 38.9 13.23 54.2 - - P \Y,
5500MHz
11000 46.53 -7.47 54 48.6 38.9 13.23 54.2 - - A |V
16500 50.31 -17.89 68.2 52.85 38.1 16.06 56.7 - - P \Y,
11160 50.54 -23.46 74 52.25 38.82 13.32 | 53.85 - - P H
11160 45.6 -8.4 54 47.31 38.82 13.32 | 53.85 - - A H
802.11a
16740 51.22 -16.98 68.2 53.17 38 16.22 | 56.17 - - P H
CH 116
11160 51.08 -22.92 74 52.79 38.82 13.32 | 53.85 - - P \Y,
5580MHz
11160 46.4 -7.6 54 48.11 38.82 13.32 | 53.85 - - A |V
16740 51.74 -16.46 68.2 53.69 38 16.22 | 56.17 - - P \Y,
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11400 50.71 -23.29 74 51.58 39 13.45 | 53.32 - - P H
11400 45.74 -8.26 54 46.61 39 13.45 | 53.32 - - A H
802.11a
17100 51.24 -16.96 68.2 52.09 37.9 16.45 55.2 - - P H
CH 140
11400 50.24 -23.76 74 51.11 39 13.45 | 53.32 - - P \Y,
5700MHz
11400 45.04 -8.96 54 45.91 39 13.45 | 53.32 - - A \Y,
17100 51.13 -17.07 68.2 51.98 37.9 16.45 55.2 - - P \Y,
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5453.7 56.08 -17.92 74 50.22 33 9.45 36.59 | 108 | 344 P H
5462.03 60.8 -7.4 68.2 54.92 33 9.46 36.58 | 108 | 344 P H
5459.48 46.36 -7.64 54 40.48 33 9.46 36.58 | 108 | 344 A H
802.11ax * 5500 113.32 - - 107.42 33 9.48 36.58 | 108 | 344 P H
HE20 Full | * 5500 104.1 - - 98.2 33 9.48 36.58 | 108 | 344 A H
CH 100 5455.57 54.58 -19.42 74 48.71 33 9.46 36.59 | 344 16 P |V
5500MHz 5468.49 55.32 |-12.88| 68.2 49.44 33 946 | 3658 | 344 | 16 | P |V
5459.14 44.43 -9.57 54 38.55 33 9.46 36.58 | 344 16 AV
* 5500 109.77 - - 103.87 33 9.48 36.58 | 344 16 P |V
* 5500 102.09 - - 96.19 33 9.48 36.58 | 344 16 A |V
5439.25 51.73 -22.27 74 45.87 33 9.45 36.59 | 100 127 P H
5466.25 51.6 -16.6 68.2 45.72 33 9.46 36.58 | 100 127 P H
5459.92 41.91 -12.09 54 36.03 33 9.46 36.58 | 100 127 A H
* 5580 113.32 - - 107.42 | 32.96 9.51 36.57 | 100 127 P H
802.11ax * 5580 103.97 - - 98.07 32.96 9.51 36.57 | 100 127 A H
HE20 Full 5728.46 50.6 -17.6 68.2 43.7 33.87 9.58 36.55 | 100 127 P H
CH 116 5450 52.4 -21.6 74 46.54 33 9.45 36.59 | 344 15 P |V
5580MHz 5466 52.64 |-1556| 68.2 46.76 33 946 | 36.58 | 344 | 15 P |V
5459.68 42.54 -11.46 54 36.66 33 9.46 36.58 | 344 15 AV
* 5580 109.67 - - 103.77 | 32.96 9.51 36.57 | 344 15 P |V
* 5580 102.01 - - 96.11 32.96 9.51 36.57 | 344 15 A |V
5729.72 50.27 -17.93 68.2 43.36 33.88 9.58 36.55 | 344 15 P |V
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* 5700 113.21 - - 106.5 337 9.57 36.56 | 100 | 350 P H
802.11ax * 5700 104.56 - - 97.85 33.7 9.57 36.56 | 100 | 350 A H
HE20 Full 5726.375 58.68 -9.52 68.2 51.79 33.86 9.58 36.55 | 100 | 350 P H
CH 140 * 5700 112.33 - - 105.62 33.7 9.57 36.56 | 327 19 P |V
5700MHz |~ 5700 102.89 - - 96.18 33.7 957 | 3656 | 327 | 19 | A |V
5725.625 56.68 -11.52 68.2 49.8 33.85 9.58 36.55 | 327 19 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11000 53.58 -20.42 74 55.65 38.9 13.23 54.2 - - P H
802.11ax 11000 4353 | -10.47 54 456 38.9 13.23 | 542 - - A | H
HE20 Full 16500 50.55 | -17.65 68.2 53.09 38.1 16.06 56.7 - - P | H
CH 100 11000 52.07 -21.93 74 54.14 38.9 13.23 54.2 - - P \Y,
5500MHz 11000 4183 | -12.17 54 43.9 38.9 1323 | 542 - - AV
16500 50.72 | -17.48 68.2 53.26 38.1 16.06 56.7 - - P |V
11160 51.41 -22.59 74 53.12 38.82 13.32 | 53.85 - - P H
802.11ax 11160 42 -12 54 43.71 38.82 13.32 | 53.85 - - A H
HE20 Full 16740 51.62 -16.58 68.2 53.57 38 16.22 | 56.17 - - P H
CH 116 11160 50.45 -23.55 74 52.16 38.82 13.32 | 53.85 - - P \%
5580MHz 11160 41 -13 54 42.71 38.82 | 13.32 | 53.85 - - AV
16740 52.34 -15.86 68.2 54.29 38 16.22 | 56.17 - - P V
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11400 49.94 | -24.06 74 50.81 39 13.45 | 53.32 - - P | H
802.11ax 11400 42,04 |-11.96 54 42.91 39 13.45 | 53.32 - - A | H
HE20 Full 17100 50.28 |-17.92| 68.2 51.13 37.9 16.45 | 552 - - P | H
CH 140 11400 49.34 | -24.66 74 50.21 39 13.45 | 53.32 - - P |V
5700MHz 11400 40.84 |-13.16 54 41.71 39 13.45 | 53.32 - - A |V
17100 50.95 |-17.25 | 68.2 51.8 37.9 16.45 | 552 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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FCC RADIO TEST REPORT
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Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5441.46 49.95 -24.05 74 44.09 33 9.45 36.59 100 343 P H
5469.34 49.2 -19 68.2 43.32 33 9.46 36.58 100 343 P H
5458.8 44.16 -0.84 54 38.28 33 9.46 36.58 100 343 A H
802.11ax
* 5500 109.72 - - 103.82 33 9.48 36.58 100 343 P H
HE20
* 5500 104 - - 98.1 33 9.48 36.58 100 343 A H
Partial 26/0
CH 100 5353.23 48.34 -25.66 74 42.65 32.91 9.38 36.6 388 355 P V
5460 47.25 -20.95 68.2 41.37 33 9.46 36.58 | 388 355 P V
5260MHz
5435.17 42.56 -11.44 54 36.7 33 9.45 36.59 | 388 355 A V
* 5500 106 - - 100.1 33 9.48 36.58 | 388 355 P \Y,
* 5500 100.54 - - 94.64 33 9.48 36.58 | 388 355 A \Y,
* 5700 110.76 - - 104.05 33.7 9.57 36.56 100 352 P H
802.11ax
* 5700 106.53 - - 99.82 33.7 9.57 36.56 100 352 A H
HE20
5727.275 53.2 -15 68.2 46.31 33.86 9.58 36.55 100 352 P H
Partial 26/8
* 5700 108.15 - - 101.44 33.7 9.57 36.56 | 338 11 P \Y,
CH 140
* 5700 103.6 - - 96.89 33.7 9.57 36.56 | 338 1 A V
5700MHz
5725.55 50.64 -17.56 68.2 43.76 33.85 9.58 36.55 | 338 1 P V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5397.6 49.84 |-24.16 74 44 33 943 | 3659 | 100 | 341 | P | H
5463.73 4935 |-18.85| 68.2 43.47 33 946 | 3658 | 100 | 341 | P | H
802.11ax 5455.23 4558 | -8.42 54 39.72 33 945 | 3659 | 100 | 341 | A | H
HE20 * 5500 109.77 - - 103.87 33 948 | 3658 | 100 | 341 | P | H
Partial * 5500 104.52 - - 98.62 33 948 | 3658 | 100 | 341 | A | H
52/37 5458.46 4865 |-25.35 74 4277 33 946 | 3658 | 377 | 359 | P | V
CH 100 5467.13 48.8 -19.4 68.2 42.92 33 946 | 3658 | 377 | 359 | P | V
5500MHz 5459.14 4418 | -9.82 54 38.3 33 946 | 3658 | 377 | 359 | A |V
* 5500 109.05 - - 103.15 33 948 | 3658 | 377 | 359 | P | V
* 5500 103.38 - - 97.48 33 948 | 3658 | 377 | 359 | A | V
802.11ax @ * 5700 108.49 - - 101.78 | 33.7 957 | 3656 | 388 | 342 | P | H
HE20 * 5700 102.75 - - 96.04 33.7 957 | 3656 | 388 | 342 | A | H
Partial 5726.075 51.08 |-17.12| 68.2 4419 | 33.86 958 | 3655 | 388 | 342 | P | H
52/40 * 5700 108.68 - - 101.97 | 337 9.57 | 36.56 | 354 9 P |V
CH 140 * 5700 104.12 - - 97.41 33.7 9.57 | 36.56 | 354 9 A |V
5700MHz 5731.175 50.98 |-17.22| 68.2 4406 | 3389 | 958 | 3655 | 354 | 9 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5456.76 5225 |-21.75 74 46.38 33 946 | 3659 | 100 | 342 | P | H
5461.35 52.6 -15.6 68.2 46.72 33 946 | 3658 | 100 | 342 | P | H
802.11ax 5455.91 4762 | -6.38 54 41.75 33 946 | 3659 | 100 | 342 | A | H
HE20 * 5500 111.14 - - 105.24 33 948 | 3658 | 100 | 342 | P | H
Partial * 5500 104.57 - - 98.67 33 948 | 3658 | 100 | 342 | A | H
106/53 5431.94 50.2 -23.8 74 44.35 33 944 | 3659 | 384 | 359 | P | V
CH 100 5469.17 51.15 |-17.05 68.2 45.27 33 946 | 3658 | 384 | 359 | P | V
5500MHz 5458.29 4598 | -8.02 54 40.11 33 946 | 3659 | 384 | 359 | A |V
* 5500 109.83 - - 103.93 33 948 | 3658 | 384 | 359 | P | V
* 5500 102.43 - - 96.53 33 948 | 3658 | 384 | 359 | A | V
802.11ax @ * 5700 112.42 - - 105.71 33.7 9.57 | 3656 | 100 | 354 | P | H
HE20 * 5700 106.45 - - 99.74 33.7 957 | 3656 | 100 | 354 | A | H
Partial 5725.775 57.3 -10.9 68.2 50.42 | 33.85 9.58 | 3655 | 100 | 354 | P | H
106/54 * 5700 108.65 - - 101.94 | 337 9.57 | 36.56 | 400 7 P |V
CH 140 * 5700 103.54 - - 96.83 33.7 9.57 | 36.56 | 400 7 A |V
5700MHz 5725.175 5597 |-12.23| 68.2 49.09 | 3385 | 958 | 36.55 | 400 7 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5457.92 60.52 |-13.48 74 54.65 33 946 | 3659 | 100 | 337 | P | H
5466.85 63.54 | -4.66 68.2 57.66 33 946 | 3658 | 100 | 337 | P | H
5459.25 49.63 | -4.37 54 43.75 33 946 | 3658 | 100 | 337 | A | H
* 5510 110.03 - - 104.15 | 32.98 948 | 3658 | 100 | 337 | P | H
802.11ax | * 5510 102.08 - - 96.2 32.98 948 | 3658 | 100 | 337 | A | H
HE40 Full 5748.935 49.72 |-18.48| 682 4269 | 33.99 959 | 3655 | 100 | 337 | P | H
CH 102 5459.06 58.64 |-15.36 74 52.76 33 9.46 | 36.58 | 328 7 P |V
5510MHz 5468.56 60.06 -8.14 68.2 54.18 33 9.46 | 3658 | 328 7 P |V
5458.49 4876 | -5.24 54 42.88 33 9.46 | 36.58 | 328 7 AV
* 5510 108.02 - - 102.14 | 32.98 9.48 | 3658 | 328 7 P |V
* 5510 101.03 - - 95.15 | 32.98 9.48 | 36.58 | 328 7 AV
5726.885 4913 |-19.07| 682 4224 | 33.86 9.58 | 36.55 | 328 7 P |V
5457.8 53.46 | -20.54 74 47.59 33 946 | 3659 | 100 | 129 | P | H
5460.22 5263 |-1557| 68.2 46.75 33 946 | 3658 | 100 | 129 | P | H
5458.46 43.38 |-10.62 54 37.5 33 946 | 3658 | 100 | 129 | A | H
* 5550 108.52 - - 102.69 | 329 9.5 36.57 | 100 | 129 | P | H
802.11ax | * 5550 100.96 - - 95.13 32.9 9.5 36.57 | 100 | 129 | A | H
HE40 Full 5732.24 4917 |-19.03| 68.2 4225 | 33.89 9.58 | 3655 | 100 | 129 | P | H
CH 110 5449.66 53.75 | -20.25 74 47.89 33 945 | 3659 | 348 | 15 P |V
5550MHz 5469.46 54.73 | -13.47 68.2 48.85 33 9.46 | 36.58 | 348 15 P |V
5460 43.89 | -10.11 54 38.01 33 946 | 3658 | 348 | 15 | A | V
* 5550 106.56 - - 100.73 | 329 9.5 36.57 | 348 | 15 P |V
* 5550 99.66 - - 93.83 32.9 9.5 3657 | 348 | 15 | A |V
5760.275 48.99 | -19.21 68.2 41.91 34.04 9.59 | 3655 | 348 | 15 P |V
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5413.7 48.09 | -25.91 74 42.24 33 944 | 3659 | 100 | 154 | P | H
5466.9 47.04 |-21.16| 68.2 41.16 33 9.46 | 3658 | 100 | 154 | P | H
5454.65 38.84 |-15.16 54 32.98 33 945 | 3659 | 100 | 154 | A | H
* 5670 110.9 - - 104.57 | 33.34 955 | 3656 | 100 | 154 | P | H
802.11ax | * 5670 101.21 - - 94.88 | 33.34 955 | 3656 | 100 | 154 | A | H
HE40 Full 5727.375 58.55 | -9.65 68.2 51.66 | 33.86 9.58 | 3655 | 100 | 154 | P | H
CH 134 5438.9 48.28 |-25.72 74 42.42 33 945 | 3659 | 346 | 10 P |V
5670MHz 5465.85 48.28 |-19.92 68.2 42.4 33 9.46 | 36.58 | 346 10 P |V
5456.75 39.36 | -14.64 54 33.49 33 946 | 3659 | 346 | 10 | A |V
* 5670 106.99 - - 100.66 | 33.34 9.55 | 3656 | 346 | 10 P |V
* 5670 100.12 - - 93.79 | 33.34 955 | 3656 | 346 | 10 | A |V
5729.3 56.13 |-12.07| 68.2 49.22 | 33.88 9.58 | 36,55 | 346 | 10 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBupV/im)| (dB) (dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
11020 52.4 -21.6 74 54 .46 38.86 13.24 54.16 - - P H
802.11ax 11020 43.05 |-10.95 54 45.11 38.86 | 13.24 | 54.16 - - A | H
HEA40 Full 16530 50.71 -17.49 68.2 53.22 38.04 16.08 56.63 - - P H
CH 102 11020 51.41 -22.59 74 53.47 38.86 13.24 54.16 - - P \%
5510MHz 11020 4185 |-12.15 54 43.91 38.86 | 13.24 | 54.16 - - AV
16530 50.42 -17.78 68.2 52.93 38.04 16.08 | 56.63 - - P \Y,
11100 51.68 -22.32 74 53.67 38.7 13.29 53.98 - - P H
802.11ax 11100 4261 |-11.39 54 44.6 38.7 13.29 | 53.98 - - A | H
HE40 Full 16650 51.37 -16.83 68.2 53.63 37.95 16.16 56.37 - - P H
CH 110 11100 50.86 -23.14 74 52.85 38.7 13.29 53.98 - - P \%
5550MHz 11100 4141 | -12.59 54 434 38.7 13.29 | 53.98 - - AV
16650 51.38 -16.82 68.2 53.64 37.95 16.16 56.37 - - P V
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11340 49.74 | -24.26 74 50.77 39 13.42 | 5345 - - P | H
802.11ax 11340 40.27 |-13.73 54 41.3 39 13.42 | 53.45 - - A | H
HE40 Full 17010 5125 |-16.95 68.2 52.7 37.72 | 16.39 | 55.56 - - P | H
CH 134 11340 49.82 |-24.18 74 50.85 39 13.42 | 53.45 - - P |V
5670MHz 11340 40.87 |-13.13 54 41.9 39 13.42 | 53.45 - - A |V
17010 51.46 |-16.74| 68.2 52.91 37.72 | 16.39 | 55.56 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Band 3 5470~5725MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5458.15 52.4 216 74 46.53 33 946 | 3659 | 100 | 341 | P | H
5469.28 5493 |-1327| 682 49.05 33 9.46 | 3658 | 100 | 341 | P | H
5453.53 4799 | -6.01 54 42.13 33 945 | 3659 | 100 | 341 | A | H
802.11ax @ * 5510 109.25 - - 103.37 | 32.98 948 | 3658 | 100 | 341 | P | H
HE40 * 5510 102.62 - - 96.74 | 32.98 948 | 3658 | 100 | 341 | A | H
Partial 5752.715 4732 |-20.88| 68.2 40.27 | 34.01 959 | 3655 | 100 | 341 | P | H
242/61 5457 .1 49.93 | -24.07 74 44.06 33 946 | 3659 | 357 | 360 | P | V
CH 102 5468.86 52.12 |-16.08 68.2 46.24 33 946 | 3658 | 357 | 360 | P | V
5510MHz 5458.99 4578 | -8.22 54 39.9 33 946 | 3658 | 357 | 360 | A | V
* 5510 108.06 - - 102.18 | 32.98 948 | 3658 | 357 | 360 | P | V
* 5510 102.36 - - 96.48 | 32.98 948 | 3658 | 357 | 360 | A | V
5753.345 4713 |-21.07| 682 40.08 | 34.01 959 | 3655 | 357 | 360 | P | V
5380.1 47.2 -26.8 74 4142 | 32.96 941 | 3659 | 100 | 351 | P | H
5464.8 4582 |-22.38| 682 39.94 33 946 | 3658 | 100 | 351 | P | H
5459.2 4897 | -5.03 54 43.09 33 946 | 3658 | 100 | 351 | A | H
802.11ax @ * 5670 111.25 - - 104.92 | 33.34 955 | 3656 | 100 | 351 | P | H
HE40 * 5670 105.25 - - 98.92 | 33.34 955 | 3656 | 100 | 351 | A | H
Partial 5726.15 54.43 |-13.77| 68.2 4754 | 33.86 9.58 | 3655 | 100 | 351 | P | H
242/62 5459.9 4724 | -26.76 74 41.36 33 9.46 | 3658 | 325 | 360 | P | V
CH 134 5466.2 475 -20.7 68.2 41.62 33 946 | 3658 | 325 | 360 | P | V
5670MHz 5454.3 4859 | -5.41 54 42.73 33 945 | 3659 | 325 | 360 | A | V
* 5670 107.91 - - 101.58 | 33.34 955 | 3656 | 325 | 360 | P | V
* 5670 102.63 - - 96.3 33.34 955 | 3656 | 325 | 360 | A | V
5741.2 51.8 -16.4 68.2 4482 | 33.95 9.58 | 3655 | 325 | 360 | P | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C48 of C63

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5453.5 59.87 -14.13 74 54.01 33 9.45 36.59 | 284 132 P H
5470 59.98 -8.22 68.2 54.1 33 9.46 36.58 | 284 132 P H
5458.1 51.06 -2.94 54 45.19 33 9.46 36.59 | 284 132 A H
* 5530 106.75 - - 100.9 32.94 9.49 36.58 | 284 132 P H
802.11ax * 5530 97.9 - - 92.05 32.94 9.49 36.58 | 284 132 A H
HES80 Full 5753.66 48.96 -19.24 68.2 41.91 34.01 9.59 36.55 | 284 132 P H
CH 106 5458.1 60.21 -13.79 74 54.34 33 9.46 36.59 | 346 4 P |V
5530MHz 5469.37 58.39 | -9.81 68.2 52.51 33 9.46 | 36.58 | 346 4 P |V
5458.33 491 -4.9 54 43.23 33 9.46 36.59 | 346 4 A |V
* 5530 104.65 - - 98.8 32.94 9.49 36.58 | 346 4 P |V
* 5530 95.93 - - 90.08 32.94 9.49 36.58 | 346 4 AV
5732.24 48.25 -19.95 68.2 41.33 33.89 9.58 36.55 | 346 4 P |V
5422.54 50.7 -23.3 74 44.85 33 9.44 36.59 | 100 103 P H
5464.7 52.19 -16.01 68.2 46.31 33 9.46 36.58 | 100 103 P H
5460 42.48 -11.52 54 36.6 33 9.46 36.58 | 100 103 A H
* 5610 104.47 - - 98.5 33.02 9.52 36.57 | 100 103 P H
802.11ax * 5610 96.69 - - 90.72 33.02 9.52 36.57 | 100 103 A H
HES80 Full 5725.31 52.64 -15.56 68.2 45.76 33.85 9.58 36.55 | 100 103 P H
CH 122 5458.5 51.69 -22.31 74 45.81 33 9.46 36.58 | 344 17 P |V
5610MHz 5467.18 52.86 |-15.34| 68.2 46.98 33 946 | 36.58 | 344 | 17 P |V
5458.5 42.25 -11.75 54 36.37 33 9.46 36.58 | 344 17 A |V
* 5610 103.68 - - 97.71 33.02 9.52 36.57 | 344 17 P |V
* 5610 95.89 - - 89.92 33.02 9.52 36.57 | 344 17 AV
5725.94 53.64 -14.56 68.2 46.75 33.86 9.58 36.55 | 344 17 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C49 of C63

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11060 51.81 | -22.19 74 53.84 | 38.78 | 13.26 | 54.07 - - P | H
802.11ax 11060 4228 |-11.72 54 44.31 38.78 | 13.26 | 54.07 - - A | H
HES0 Full 16590 51.18 |-17.02| 68.2 53.64 | 37.92 | 16.12 | 56.5 - - P | H
CH 106 11060 51.5 225 74 53.53 | 38.78 | 13.26 | 54.07 - - P |V
5530MHz 11060 42.68 |-11.32 54 44.71 38.78 | 13.26 | 54.07 - - A |V
16590 51.85 |-16.35 68.2 54.31 37.92 | 1612 | 56.5 - - P |V
11220 50.23 | -23.77 74 5168 | 38.92 | 13.35 | 53.72 - - P | H
802.11ax 11220 40.86 |-13.14 54 42.31 38.92 | 13.35 | 53.72 - - A H
HES0 Full 16830 53.16 |-15.04| 68.2 5492 | 37.94 | 16.27 | 55.97 - - P | H
CH 122 11220 51.18 |-22.82 74 5263 | 3892 | 13.35 | 53.72 - - P |V
5610MHz 11220 4216 | -11.84 54 43.61 38.92 | 13.35 | 53.72 - - A |V
16830 5193 |-16.27| 68.2 53.69 | 37.94 | 16.27 | 55.97 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C50 of C63

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBupV/im)| (dB) (dBuV/im) (dBuV) | (dB/m)  (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
5459.25 54.58 | -19.42 74 48.7 33 946 | 3658 | 400 | 136 | P | H
5469.37 5512 |-13.08| 68.2 49.24 33 9.46 | 3658 | 400 @ 136 | P | H
5459.71 49.63 | -4.37 54 43.75 33 946 | 3658 | 400 | 136 | A | H
802.11ax @ * 5530 106.72 - - 100.87 | 32.94 949 | 3658 | 400 | 136 | P | H
HES0 * 5530 100.94 - - 95.09 | 32.94 949 | 3658 | 400 @ 136 | A | H
Partial 5737.595 48.86 |-19.34| 682 41.9 33.93 9.58 | 3655 | 400 | 136 | P | H
484/65 5459.71 53.75 | -20.25 74 47.87 33 946 | 3658 | 342 | 360 | P | V
CH 106 5469.14 55.08 |-13.12 68.2 49.2 33 946 | 3658 | 342 | 360 | P | V
5530MHz 5459.71 4859 | -5.41 54 42.71 33 946 | 3658 | 342 | 360 | A | V
* 5530 104.3 - - 98.45 | 32.94 949 | 3658 | 342 | 360 | P | V
* 5530 98.9 - - 93.05 | 32.94 949 | 3658 | 342 | 360 | A | V
5754.92 4721 |-20.99| 682 40.15 | 34.02 959 | 3655 | 342 | 360 | P | V
5445.79 52.86 | -21.14 74 47 33 945 | 3659 | 100 | 343 | P | H
5466.25 54.1 -14.1 68.2 48.22 33 946 | 3658 | 100 | 343 | P | H
5450.75 46.42 | -7.58 54 40.56 33 945 | 3659 | 100 | 343 | A | H
802.11ax @ * 5610 106.27 - - 100.3 | 33.02 9.52 | 3657 | 100 | 343 | P | H
HES0 * 5610 99.78 - - 93.81 33.02 952 | 3657 | 100 | 343 | A | H
Partial 5741.06 52.02 |-16.18| 68.2 4504 | 33.95 9.58 | 3655 | 100 | 343 | P | H
484/66 5439.28 50.2 -23.8 74 44.34 33 9.45 | 36.59 | 347 5 P |V
CH 122 5462.53 49.86 |-18.34 68.2 43.98 33 9.46 | 36.58 | 347 5 P |V
5610MHz 5443.93 43.26 | -10.74 54 37.4 33 945 | 3659 | 347 | 5 A |V
* 5610 103.4 - - 97.43 | 33.02 9.52 | 36.57 | 347 5 P |V
* 5610 97.79 - - 91.82 | 33.02 9.52 | 36.57 | 347 5 AV
5729.405 50.2 -18 68.2 4329 | 33.88 9.58 | 36.55 | 347 5 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C51 of C63

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 3 - Straddle Channel
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5413.57 48.62 -25.38 74 42.77 33 9.44 36.59 100 131 P H
5468.56 49.03 -19.17 68.2 43.15 33 9.46 36.58 100 131 P H
5459.98 39.16 -14.84 54 33.28 33 9.46 36.58 100 131 A H
* 5720 113.53 - - 106.69 33.82 9.57 36.55 100 131 P H
* 5720 107.05 - - 100.21 33.82 9.57 36.55 100 131 A H
802.11a
5852.25 52.48 -15.72 68.2 45.14 34.2 9.68 36.54 100 131 P H
CH 144
5456.08 49.22 -24.78 74 43.35 33 9.46 36.59 | 344 12 P \Y,
5720MHz
5469.73 48.43 -19.77 68.2 42.55 33 9.46 36.58 | 344 12 P \Y,
5459.98 39.36 -14.64 54 33.48 33 9.46 36.58 | 344 12 A \Y,
* 5720 114.55 - - 107.71 33.82 9.57 36.55 | 344 12 P \Y,
* 5720 107.15 - - 100.31 33.82 9.57 36.55 | 344 12 A \Y,
5852.5 52.87 -15.33 68.2 45.52 34.21 9.68 36.54 | 344 12 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C52 of C63

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11440 50.38 -23.62 74 51.13 39 13.48 | 53.23 - - P H
11440 47.15 -6.85 54 47.9 39 13.48 | 53.23 - - A H
802.11a
17160 50.86 -17.34 68.2 51.38 37.96 16.48 | 54.96 - - P H
CH 144
11440 50.6 -23.4 74 51.35 39 13.48 | 53.23 - - P \Y,
5720MHz
11440 43.85 -10.15 54 44.6 39 13.48 | 53.23 - - A \Y,
17160 50.02 -18.18 68.2 50.54 37.96 16.48 | 54.96 - - P \Y,
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C53 of C63

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5453.74 49.06 -24.94 74 43.2 33 9.45 36.59 | 100 129 P H
5469.34 48.07 -20.13 68.2 42.19 33 9.46 36.58 | 100 129 P H
5455.3 38.7 -15.3 54 32.84 33 9.45 36.59 | 100 129 A H
* 5720 111.82 - - 104.98 | 33.82 9.57 36.55 | 100 129 P H
802.11ax * 5720 103.69 - - 96.85 33.82 9.57 36.55 | 100 129 A H
HE20 Full 5877.75 51.26 -16.94 68.2 43.82 34.26 9.71 36.53 | 100 129 P H
CH 144 5434.24 49.16 -24.84 74 43.3 33 9.45 36.59 | 348 10 P |V
5720MHz 5469.34 47.64 |-20.56  68.2 41.76 33 946 | 3658 | 348 | 10 | P |V
5459.59 39 -15 54 33.12 33 9.46 36.58 | 348 10 A |V
* 5720 111.37 - - 104.53 | 33.82 9.57 36.55 | 348 10 P |V
* 5720 103.92 - - 97.08 33.82 9.57 36.55 | 348 10 AV
5880.75 52.05 -16.15 68.2 44.6 34.26 9.72 36.53 | 348 10 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C54 of C63

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11440 50.49 | -23.51 74 51.24 39 13.48 | 53.23 - - P | H
802.11ax 11440 4185 |-12.15 54 42.6 39 13.48 | 53.23 - - A | H
HE20 Full 17160 51.96 |-16.24| 68.2 5248 | 37.96 | 16.48 | 54.96 - - P | H
CH 144 11440 50.08 | -23.92 74 50.83 39 13.48 | 53.23 - - P |V
5720MHz 11440 40.85 |-13.15 54 41.6 39 13.48 | 53.23 - - A |V
17160 51.09 | -17.11 68.2 51.61 37.96 | 16.48 | 54.96 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C55 of C63

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 3 Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5398.75 47.77 -26.23 74 41.93 33 9.43 36.59 | 100 129 P H
5460.37 48.18 -20.02 68.2 42.3 33 9.46 36.58 | 100 129 P H
5453.74 38.68 -15.32 54 32.82 33 9.45 36.59 | 100 129 A H
* 5710 109.39 - - 102.61 33.76 9.57 36.55 | 100 129 P H
802.11ax * 5710 101.41 - - 94.63 33.76 9.57 36.55 | 100 129 A H
HE40 Full 5879.25 51.1 171 68.2 43.65 34.26 9.72 36.53 | 100 129 P H
CH 142 5443.6 47.86 -26.14 74 42 33 9.45 36.59 | 345 8 P |V
5710MHz 5469.73 47.82 |-20.38| 68.2 41.94 33 9.46 | 36.58 | 345 8 PV
5459.98 39.36 -14.64 54 33.48 33 9.46 36.58 | 345 8 A |V
* 5710 108.37 - - 101.59 | 33.76 9.57 36.55 | 345 8 P |V
* 5710 100.85 - - 94.07 33.76 9.57 36.55 | 345 8 AV
5897 50.1 -18.1 68.2 42.6 34.29 9.74 36.53 | 345 8 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C56 of C63

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11420 49.68 |-24.32 74 50.49 39 13.47 | 53.28 - - P | H
802.11ax 11420 41.09 | -12.91 54 41.9 39 13.47 | 53.28 - - A | H
HE40 Full 17130 5176 |-16.44| 68.2 52.44 | 37.93 | 16.47 | 55.08 - - P | H
CH 142 11420 49.92 |-24.08 74 50.73 39 13.47 | 53.28 - - P |V
5710MHz 11420 4149 | -12.51 54 42.3 39 13.47 | 53.28 - - A |V
17130 50.84 |-17.36| 68.2 5152 | 37.93 | 16.47 | 55.08 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]
floor only.
TEL : 886-3-327-0868 Page Number : C57 of C63

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 3 Straddle Channel
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5412.01 48.84 -25.16 74 42.99 33 9.44 36.59 | 100 130 P H
5459.98 47.8 -26.2 74 41.92 33 9.46 36.58 | 100 130 P H
5454 .91 39.68 -14.32 54 33.82 33 9.45 36.59 | 100 130 A H
* 5690 105.93 - - 99.35 33.58 9.56 36.56 | 100 130 P H
802.11ax * 5690 99.16 - - 92.58 33.58 9.56 36.56 | 100 130 A H
HE80 Full 5939.8 50.07 -18.13 68.2 42.66 34.14 9.8 36.53 | 100 130 P H
CH 138 5423.71 49.73 -24.27 74 43.88 33 9.44 36.59 | 354 11 P |V
5690MHz 5470 48.76 | -19.44  68.2 42.88 33 946 | 3658 | 354 | M PV
5459.98 40.12 -13.88 54 34.24 33 9.46 36.58 | 354 11 A |V
* 5690 106.98 - - 100.4 33.58 9.56 36.56 | 354 11 P |V
* 5690 98.47 - - 91.89 33.58 9.56 36.56 | 354 1 AV
5858.8 50.95 -17.25 68.2 43.58 34.22 9.69 36.54 | 354 11 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C58 of C63

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11380 49.48 | -24.52 74 50.4 39 13.44 | 53.36 - - P | H
802.11ax 11380 40.68 |-13.32 54 41.6 39 13.44 | 53.36 - - A | H
HES0 Full 17070 51.99 | -16.21 68.2 53.04 | 37.84 | 16.43 | 55.32 - - P | H
CH 138 11380 50.09 | -23.91 74 51.01 39 13.44 | 53.36 - - P |V
5690MHz 11380 4118 | -12.82 54 421 39 13.44 | 53.36 - - A |V
17070 50.89 | -17.31 68.2 5194 | 37.84 | 16.43 | 55.32 - - P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C59 of C63

FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Emission below 1GHz

WIFI 802.11ax HE40 Full (SHF @ 1m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+1 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
802.11ax 36004 47.59 -20.61 68.2 63.14 44.38 -1.13 58.8 - - P H
HE40 Full

SHF 39797.5 47.92 -26.08 74 60.24 44.16 -0.44 | 56.04 - - P \Y,

1. No other spurious found.

2. Allresults are PASS against limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C60 of C63

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI 802.11ax HE40 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
30 26.87 -13.13 40 34.21 24 .41 0.64 32.39 - - P H
74.62 26.49 -13.51 40 45.01 12.81 1.08 32.41 - - P H
176.47 24.51 -18.99 43.5 39.88 15.29 1.74 324 - - P H
223.2 30.53 -15.47 46 45.53 15.52 1.87 32.39 - - P H
497.6 30.36 -15.64 46 36.21 23.87 2.66 32.38 - - P H
802.11ax
896 38.04 -7.96 46 37.08 28.77 3.68 31.49 - - P H
HE40 Full
LF 30 32.31 -7.69 40 39.65 24.41 0.64 32.39 - - P \Y
50.16 33.91 -6.09 40 51.11 14.36 0.9 32.46 - - P \Y
61.5 33.58 -6.42 40 53.33 11.74 0.94 32.43 - - P \Y
71.22 32.54 -7.46 40 51.51 12.41 1.04 32.42 - - P \Y
560 29.8 -16.2 46 33.2 26.15 2.89 32.44 - - P \Y
896 35.25 -10.75 46 34.29 28.77 3.68 31.49 - - P \Y
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C62 of C63
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FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

0+1 (MHz) |(dBpV/m) (dB) |(dBpV/Im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802.11a 5150 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 36
5180MHz 5150 43.54 | -10.46 54 42.6 32.22 4.58 35.86 | 103 | 308 A | H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5150MHz:
1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)

2. Margin(dB)

= Level(dBpV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBpyV/m)

=-18.55(dB)

For Average Limit @ 5150MHz:
1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
=43.54 (dBuV/m)

2. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
=43.54(dBuV/m) — 54(dBuV/m)

=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21~26°C

Test Engineer : Daniel Lee, Quentin Liu and Bigshow Wang
Relative Humidity : 45~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D241
FAX : 886-3-327-0855
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Report No. : FR2N1818-01D

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

00
90.0] 4 90.0/
\
700 X T e | S e e | . PEAK(UNY
——T
50,0 s i ebmShastohe 500] Mcpebirarohotontr
o
s
W T e Y e e
sy Sy
Site 2 03CHI5-HY Site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
oo [ cwim s otos
1000 rf 1000
o
P
a —
R s —
400 g P E———
s b I
Py ity
e o0y e sy
Condition + AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition

+ AV6_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

0+1

Vertical

Fundamental

1 (@BuVim) Date: 2023.04.05

) @Bu

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Date: 2023.04.05

1300 1300

1200 1200

1109 . o) 1

1000 1000

900 904

500 w04

700 00— HT—VL R 1 I PEAK(UMI)

500 60

sttt
L e 500 gt I
e b

400 I

309 304

200 200

109 100

0 500 500 5070 5080 M0 530 550, 5170 520 000 2000, 3000 000 5000 G000 7000
Froquency (HHz) Froquency (MHy)
site +03CHI5HY Site 03CHIS-HY
Condition +PEAK_BE_74 3m 91200_02294_220623 VERTICAL Condition PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A @Buvim) Date: 2023.04.05 A @Buvim) Date: 2023.04.05
1300 1300
1200 1200
110 o ;
1000 N 1000
900 904
500 w0
A
w0 /
500 i 50
T
0O 400 e
309 TS
200 200
100 00
0 5050 500 5070 5080 MO 530 550 570 5200 000 7000, 000 5000 5000 7000
Frequency (HHz) Frequency (M#z)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition

: AV6_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

0+1

Horizontal

Fundamental

1 (@BuVim) Date: 2023-04.07

) @Bu

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

vae: 023,087
1309 1300
1209 1200 :
o o)
1000 1000
s0d %0
80.0| 80.0| it
700 700 L I Y \[H PEAK(UMIY,
60.0| + 60.0f f
50,0}t bt e AWt Aot AR s00] M/’ k”‘wwwmm
400 400], WWWWWW«»WW
309 309
\
R T oo ED i ED e )
Froauency (s Freauency i)
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
{RBW-I000000KHz VBW:3000.000KHz SWT:Auto REW-1000.000KHz VBW:3000.000KHz SWT-Auto
Peak
. e 20230807 — bae: 023,087
1300 1500
1200 1200
o9 o)
1000 1000
s 509
70 e 700
o0 | A 509
50.0f v—'*""/ﬂ 50.0(
pym——————— S N I R 4 —
209 ‘ 200
100 100
TR T o 005 i ED e )
Froauoncy (e Frocuency i)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

0+1 Horizontal Fundamental

Date: 2023-04.07

o
b

s00) b

PERK_BE 74
100 ‘W
60.0) L

st H
50.0) R T S 7 o

210 5240 5260, 5280 5300 5320 5340 5360, 5380, 5400 5420 5440, 5460
Frequency (1Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023-04.07

210 G240 5260, 5280 5300 5320 5340 6360, 5380, 5400 5420 5440, 5460
Frequency (1Hz)

Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

0+1

Vertical

Fundamental

1 (@BuVim) Date: 2023-04.07

) @Bu

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Date: 20230407
1300 1300
1200 1200
110.0f 10,0 1
o f’ wnd
900 904
500 400 i
700 00— HT—VL I Y \[ Int PEAK(UMIY,
500 + 600 /
509 e s00) »// g e
109 [ 400] AWWwWWWW
300 309
200 200
100 109
o s S0 7 S%0 o G0 510 570 1S 210 530 00 7000, T 000, 5 ED 700
roquency (iz) roquency (i)
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @suvim) Date:2075.04.07 ) @Buvim) Date: 2023.04.07
1300 1200
1200 1200
1100 0]
1000 1000
900 909
300 504
700 709
609 0 Ao 54
504 — 50
0] e I 404
30.0 30,0t T
200 i 200
100 100
o sm S 70 S o G0 s 7 ish &m0 530 00 000, 000, . ED 700
roquency (Hz) roquency (1)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

0+1 Vertical Fundamental

Date: 2023-04.07

(\/\f»

1000

900

09 PEAK_ BE 74
709

L ‘V‘\W

500 L !

btestomnbtsiaivesbisa iyt

210 5240 5260, 5280 5300 5320 5340 5360, 5380, 5400 5420 5440 5460
Frequency (1Hz)
Site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120b_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023-04.07

00
00
9 W AVG_BE.

500 e

— !

210 G240 5260, 5280 5300 5320 5340 6360, 5380, 5400 5420 5440 5460
Frequency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - L
0+1 Horizontal Fundamental
1100 gt 1100
-
700 M/ 00— HT—VL I Y Wt PEAK(UMIY,
o S P SO0 BB SR - 4\
400 4n.nWMMMMWM\wMMW”
-
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
oW 000000k £ VaW-30000006 15 SWTAur RoW0On00DRe VENE3000 000Kz SWTAto
Peak
i — i —
s
.
son—— — 50 I -
400 = 400 B ——— S
30.0| 30,0
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL
ROWAOCOC0OKIE VBV 3000 W TAe ROWAOORCODkE VWO T00K 12 SWT e
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

0+1 Horizontal Fundamental

Date: 2023-04.07

00| i

1000

900)

809 PERK_BE 74

. M
s00

o L e ]
o
ey o
sie oacHIs Y
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023-04.07

2350 5200 5280 5300, 5320, 5340 5360 5380 5400 5420, 5440 5480
Frequency (1Hz)

Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
;
-
700 00— HT—VL I Y it PEAK(UMIY,
m et
i
0.0 bt o S s00] Wr/ e
P v v
D F——
-
Site :03CH15-HY 03CH15-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
R ID00008 1 VM 306000061 W At RoW00n00ORte VENE3000 000Kt SWTALT
i — i —
s
.
609 600 AVG 54
500) R B 509 7
B e S | |
40,0 00| — R SR
i
30.0| 30.0f et
:03CH15-HY :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
RO D005 VWO 30501 STt RoWROORCODkE VMO T00K 12 WT e

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

0+1 Vertical Fundamental

Date: 2023-04.07

00 \‘\) PEAK_BE 74
700

w00 A,

i

500 \“M%Nwmuw,wwwm‘«m«mw
400
300
200
100

70 G0, S 500 S0 50 S0 S0 M0 S SMO. 450

Froquency (WHz)

site $03CHIS-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023.04.07
1300
1200
110
10000
ol
500
700
500
500 L\""’\*mw\\_‘\\l &
400 P
309 |
200
100
730 G260, 5280 500 520 50 G360 G360 5A00 520 544D, 5460
Frequency (Wie)
site +03CHI5HY
Condition + AV6_BE_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

0+1

Horizontal

Fundamental

1 (@Buvim)

Date: 2023-04.05

[ NP RS AT—EL B

el (dBuVim)

Date: 20230406

pEAKIL

T
0|
1000
900
200
oo UT I TPl
600]
s0q) Msmmeonstetico
D000
300
200)
100]
5000,

Avg.

100
300
200
100
R O T N T M) 200 00 7000, £ 00, D 7
Frequency (WHr) Frequency ()
site £03CHIB-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@wuvimy Date: 2023.04.06 o @Buvim) Date: 20230406
1300 1300
1200 1200
1100 0] "
1009 oy 1000|
900 500
300 504
700) )va‘ 700)
500 / 60 s
s00) — 509 S
— e ————— ]
00— 400) —— S
U S—
300 Y S
200 204
100 109
S o0 S Sw. sm0 510 s 57 200 00 7000, £ 000, ED D 700
Freauency (WHe) Frequency ()
site £03CHIB-HY site £03CHIB-HY
Condition : AVG_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D0_02294_220623 HORIZONTAL
: RBWF1000.000KHz VBW-0.300KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D12 of D241



SPORTON LAB.

FCC RADIO TEST REPORT
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

R oo .
110.0{ /‘N\" 110.0| 1
o
70.0) 700 H- 1L PR o 1 il PEAK(UMIY,
by ,
500 504 g e i oy
400 40| SR e
.
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII) 3m 9120D_02294_220623 VERTICAL
o Togmbom e sowsscacones ou Roso0b Sook s verTseon e St
Peak
oum R oo I
o "
90,0 WW\ 90.0|
a0l % s0q)
q — !
40.0p———————" T 40,0 R —— N
30.0| 30.0f et
Site :03CHI5-HY Site :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition

: AV6_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

: AV6_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

1 (@Buvim) Date: 2023.04.07 A @Buvim) Date: 2023.04.07
1300 1300
1200 1200 -
1109 o)
1000 1000
900 904
500 w04
700 00— HT—VL R H i S PEAK(UMI)
500 1 60
- T
50,0kl g S0 bttt
e
400 00 g A BB
309 304
200 200
109 100
0 5030 5050 5070, 5090 M0, 510 5150 5170 5190, 5210 5230 000 2000, 3000 000 o0, G000 7000
Froquency (MHz) Froquency (MH:)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 2023.04.07 A @Buvim) Date: 2023.04.07
1300 1300
1200 1200
110 o .
1000 Pl 1000
900 904
500 w0
700 700
600 i 609 Ao 54
500 i 50
I S ———— e -
40 400 ,_/,/
309 300
200 i 200
100 i 00
0 5030 5050 5070, 5090 WO G40 150 5170 5190, 5210 5230 000 7000, 000 o0, 5000 7000
Froquency (WHz) Freaquency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition i
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

0+1 Horizontal Fundamental

Date: 2023-04.07

809 \v PEAK_BE 74|
700
ha,

ot

210 5240 5260, 5280 5300 5320 5340 5360, 5380. 5400 5420, 5440, 5460
Frequency (1Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023-04.07

210 G240 5260, 5280 5300 5320 5340 5360, 5380, 5400 5420 5440 5460
Frequency (1Hz)

Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
.
N
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400 00| R —————
] N e
Site :03CH15-HY Site. 03CH15-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
R ID00008 1 VM 306000061 W At ROW10000096-2 VL3000 000K 12 T e
v — rm [
b -
p
609 600 AVG 54
Ty S St 400] // S|
-
30.0 30,0
I e X o o R
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
RO D005 VWO 30501 STt R0 3201 V030001 Wt

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

0+1 Vertical Fundamental

Date: 2023-04.07

100"
900)
809 PEAK_BE 74|
700
s00)
Vs

500 U

210 5240 5260, 5280 5300 5320 5340 5360, 5380, 5400 5420 5440, 5460
Frequency (1Hz)
Site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120b_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023-04.07

1000
909
500
700
609 A B 54
500 "

e
o 1
400 . .

210 G240 5260, 5280 5300 5320 5340 6360, 5380, 5400 5420 5440, 5460
Frequency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

0+1

Horizontal

Fundamental

(@Buvim) Date: 2023-04.07

500 oeripvptmie syl el e

MMM

) @Bu

Date: 2023.04.07

00— HT—VL

R H HH

PEAKUIL

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

soql | et
400 2000, i, MMWWW
09
onores i) Froqney i)
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_02294_220623 HORIZONTAL
RBWI000.000KHz VBW:3000.000KHz SWTAuto REW:1000000KHz VBW3000.000KHz SWTuto
Peak
oy p— s pu—
10 "
s00
w00 va ]
w00 R
top——e 7 —
30.0 Jn.nw/‘/—/w
onorey i) roqsones i)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition

: AV6_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz - R

0+1 Horizontal Fundamental

Date: 2023.04.07
1300
1200
100
1000
%09
w09 PEAK BE 74
109 Wy,
a0
500 M’Mmmwmwmw
e |
109
209
200
100
TSm0 emn 500 BN 5M0_ 60 S0 00 S 5o 50
roquency (iz)
site £03CHI5-HY
Condition :PEAK_BE_74 3m 91200_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023-04.07

100
90.0)
800
700
600 VG BE 54|
500 o

730 G260, 5280 500 520 50 G360, G380 5A00 520 544D, 5460
Frequency (Wie)

site +03CHI5HY

Condition + AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

110.0{ 110.0| 1
] Y
o
700 700 L PR o o e PEAK(UMI,
by .
MHWMMMW».MM\AM‘W‘ oA 500 o AN
WMMW
400 40| R
. I i
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII) 3m 9120D_02294_220623 VERTICAL
o Togmbom e sowsscacones ou Roso0b Sook s verTseon e St
Peak
o R oo R
o
o
609 600 VG 54
q
ot 400 —I- —
30.0| :m.anw
Site :03CHI5-HY Site :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition 1 AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No

.+ FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

0+1

Vertical

Fundamental

Date: 2023-04.07

100 W\”\

800) PEAK_BE 74
700
s00 o,

LT 1

Avg.

YT
%00
w00
700
a0 y

o S
400 .
Sy
e ‘o0z
Conditi : AV6_BE_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

500 AR A S
400)
300
209
109
230 5260 5280 5300, 5320, 5340 5360 5380 5400 5420, 5440 5460
Frequency (1Hz)
Site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120b_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2023-04.07
1300)
1200)
100)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D21 of D241



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 1 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
s omuvmy oot 2072021 e oot 0230821
1300 1300
1200 1200
110.0| 10.0| 1
o \ nd
90.0] J 'l 90.0/
s 500
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300 304
209 209
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N[N oo ED o ED o 7
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site - 03cHIS Y site 03CHIS HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
 RBW:I000.000KHz VBW:3000000KHz SWTiAuto REW:1000.000KHz VBW:3000000KHz SWT:Auto
e oste 20730421 e oo 02,0421
1300 1200
1200 1200
g 09 .
1000 1000
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a0 500
70 . 700
o s09 ==
500 500
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s I NS A
30.0 FY RS e —
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S G o s swh  sme B s s ooz 5o o ED s )
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site - 03cHIs 1Y site < 03cHIs HY
Condition : AVG_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D0_02294_220623 HORIZONTAL
{RBW-I000000KHz VBW:3.000kHz SWTiAuto  RBWAI000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CH36 5180MHz

0+1

Vertical

Fundamental

Avg.

90.0| R 90.0|
70.0) 700 H- 1L PR o jul PEAK(UMIY,
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50.0) . 50.0) Mlmw.«»ww“""
400 w00 WW“
.
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII) 3m 9120D_02294_220623 VERTICAL
o Togmbom e sowsscacones ou Roso0b Sook s verTseon e St
Peak
oum I oo [
100.0/ 100.0| 1
o
q
; | S —
30.0| :m.n»«N"\/-‘/_v‘J
Site :03CHI5-HY Site :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition 1 AV6_54 3m 9120D_02294_220623 VERTICAL
Lt

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO

TEST REPORT

Report No. : FR2N1818-01D

Band 1 5150~5250MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CH36 5180MHz

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

+ AV6_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:10.000KHZ SWT:Auto

300
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= ]
700 qoof UT M T LW [ 1 PEAK(UNI).
500 - 60 |
S0y A A s A s00) e gl I
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o T
oSS eSS 5 . R i w -
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
READ03000G s YOW-SR0ROR e EW T Acrs REWA0000008 2 FBVASCODGRGT 2 EWr Ao
Peak
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a0 “W\ a0l
500 o s0d ] —
P s e 1 00| I ——— RS
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Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 52/37 CH36 5180MHz
0+1 Vertical Fundamental
i
80.0) ¥ 00|
70.0) 700 H- 1L PR jul PEAK(UMI,
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0.0 Kot o 478 St S 500] T ——— o pepa
400 0] M‘“‘"‘W"”“’
s
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII) 3m 9120D_02294_220623 VERTICAL
Ao T000 000K VoW seco 0k : WA RO 10000b0RHz VoW 3000 C00Ks 1 SN
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100.0/ 100.0| 1
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Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition 1 AV6_54 3m 9120D_02294_220623 VERTICAL
RO soORs B 000k S Aers ROWEL00D 00K VoW 600Kk SWTAts
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CH36 5180MHz
0+1 Horizontal Fundamental
300
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o
700 qoof UT M T LW [ 1 IR V(T
P " e S 500] WMW/' R
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o
B T . R i e -
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
READ03000G s YOW-SR0ROR e EW T Acrs REWA0000008 2 FDVARCODCO o EW s
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Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL
AEWARO00N 2 VB IO00OR: Syt RIWAOB000 s VOG0 W T
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH36 5180MHz

0+1

Vertical

Fundamental

1 (@BuVim)

Date: 2023.04.21

) @Bu

Avg.

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Date:2023.04.21
1300 1300
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Site :03CH15-HY Site. 03CH15-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @suvim) Date:2075.04.21 ) @Buvim) Date: 20230421
1300 1200
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1000 1000
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T R [ T 20 00 000, 000, ET ED 700
Froauency (Hz) roquency (1)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - L

0+1

Horizontal

Fundamental

1 (0B

m

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

+ AV6_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

o oo O
od
e
100.0| i 100.0|
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o e g T I
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b DO L - LW
R AT O I — SRR
409 100 e o
s
T e e R .
DL P
st sty site sscuts
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
o0 oeon v e v o o000toR Vo sert 00 Sutns
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o
s oot o
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B e 400] Mw/
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30.0] 30,0t
S RS S——h R T
e P
st sty site sy
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No

.+ FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - R

0+1

Horizontal

Fundamental

Peak

Date: 2023.04.05

1000)
900)
809 PEAK_BE 74|
700

o0 iy,
T
wa RS SR R

st

Frequency (1Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

160 5190, 5210. 5230 5250, 5270, 5290 5310 5330, 5350, 5370. 5390 5410, 5430. 5460
requency (M)

Left blank

Avg.

Date: 2023-04.05

1000 iy
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500
b AVG_BE 54|
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i —

—
400)
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160 5190, 5210. 5230 5250, 5270, 5290, 5310 5330, 5350, 5370. 5390 5410 5430, 5460
Frequency (1Hz)

Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - L

0+1

Vertical

Fundamental

1 (@BuVim) Date: 2023.04.05

) (@Buvim)

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

f—"
100 iy
s00 l
70.0) 700 L S o o il PEAK(UMIY,
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500 wwmmwwwwwm 50.0) \WMMM
400 400 WWMMW’“""
09
oy racomnay )
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII) 3m 9120D_02294_220623 VERTICAL
RBWI000.000KHz VBW:3000.000KHz SWTAuto REW:1000000KHz VBW3000.000KHz SWTAuto
Peak
. p—"— s e
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900 T g s00)
609 600 VG 54
500 MW’“”““M s00] /JL/ﬁA
ol | [ [ .
30.0 300} Wf/m
P ey )
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No

.+ FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - R

0+1

Vertical

Fundamental

Peak

Date: 2023.04.05

9

1000] iy

909

309

109

009 ey
bt

PEAK_BE 74|

Frequency (1Hz)

Site +03CHIS-HY

Condition :PEAK_BE_74 3m 9120b_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

160 5190, 5210. 5230 5250, 5270. 5290 5310, 5330, 5350. 5370. 5390, 5410, 5430. 54
requency (M)

Left blank

Avg.

Date: 2023-04.05
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700)

500
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400) s s T N

160 5190, 5210. 5230 5250, 5270, 5290, 5310 5330, 5350, 5370. 5390 5410 5430, 5460
Frequency (MHz)

)

Site +03CHI5-HY

Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH46 5230MHz - L
0+1 Horizontal Fundamental
110.0 NWW‘MWM 110.0]
-
700 00— HT—VL I Y 1St PEAK(UMIY,
Y MM s0d /
i R O P v —
400 4n.nwwwwww~«»—~ww
-
oS S T e R
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
oW 000000k £ VaW-30000006 15 SWTAur ROWHO000006 £ VBV 30000001 AT At
Peak
o — i —
1000 Wy 100.0]
.
500 —— ettt 500] 7 _—
PSS e e M 40,0 — S
30.0 :m.ru—\’-»v—/w/_—/w
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL
ROWAOCOC0OKIE VBV 3000 W TAe ROWAOORCODkE VWO T00K 12 SWT e
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - R

0+1 Horizontal Fundamental

Date: 2023-04.07

[
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B L |
100
o9 ‘
w00 | venCoE 74
104

o Moy
o MWA"‘WWWM

R

200 5230 5250. 5270. 5290, 5310, 5330, 5350. 5370, 5390 5410 5430, 5460
Frequency (1Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023-04.07

1000 i
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300
700
500

ey
500 RPN

200 5230 5250. 5270. 5290, 6310, 5330 5350, 6370, 5390 5410 5430, 5460
Frequency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - L

0+1 Vertical Fundamental
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Site : 03CH15-HY Site. 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
RBW000.000KH VBWE3000.000KHz SWT:Auta RBW000.000KHz VBW:3000.000KHz SWT-Asto
o owe s aur s o o 230807
)
o
o i1 g
600 M/WW 60| / AVG_54
wo
i | ——
0.0 40.0/
30.0) 300 e T
.U e e o o i 70
om0 iy )
Site 2 03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition :

: AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto + RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D34 of D241
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No

.+ FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - R

0+1

Vertical

Fundamental

Peak

Date: 2023-04.07

1o0a| (0
50
s
700
gy

PEAK_BE, 74|
500 L~
500 1.
400)
300
209
109
200 5230 5250. 5270. 5290, 5310, 5330, 5350, 6370. 5390 5410 5430, 5460
Frequency (1Hz)
Site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120b_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2023-04.07

AT

g3
=

500 MW’V""MWWM ;

109 e

209

209

100

70 s 0 570 . S0 G S 50 S0 SHO SBE 560

Froquoncy (z)

site £03CHI5-HY

Condition + AV6_BE_54 3m 91200_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D35 of D241



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH38 5190MHz - L

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:10.000KHZ SWT:Auto

) @B Date: 2023.04.21 o1 0Buvim) Dote: 2023.04.21
1300 1300)
1200 1200
1109 1100 4
1009 1004
900) 900
300) 500
00 oo T PEAK(UNY
509) 600
1 ]
oo™y
005 AR A I ol b & 500| - “WM
100 800 b
300 304
200 204
100 100
SO0 500, 5070 5090 510 510 5150 5170 5190 20 00 2000, 3000 000 o0 5000 7
Freauency (WHz) Frequency (H)
site $03CHIS-HY site 03CHI5-HY
Condition + PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNIT) 3m 9120>_02294_220623 HORTZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @By Date: 2023.04.21 el GBuvim) Date: 2023.04.21
1300 1300)
1200 1200
1109 1100
1
1000 1004
909) 04|
300 500
700) 704
500 604 H
50 ! 500
O VU SO o Ao s et B
400 400 -
300 30
200 204
100 100
0 0. 5070 5090, 510 510 5150 5170 5190 220 00 2000, om0, 000 5000 000 7000
Frequency (Wiz) Frequency (H)
site $03CHIS-HY site +03CHIS-HY
Condition + AVG_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition + AV6_54 3m 9120D_02294_220623 HORTZONTAL
< RBW:1000.000KHz VBW:10.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D36 of D241



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CH38 5190MHz - R

0+1 Horizontal Fundamental

Date: 2023.04.21

)
1000)
900

809 PEAK_BE 74|
700

s00)

500 4 S

160 5190, 5210. 5230 5250, 5270, 5290 5310 5330, 5350, 5370. 5390 5410, 5430, 5460
Frequency (1Hz)

Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20230421

900
s00)
700)
609 AVG_BE 54|
500

S —— 1

160 5190, 5210. 5230 5250, 5270, 5290, 5310 5330, 5350, 5370. 5390 5410 5430, 5460
Frequency (1Hz)

Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D37 of D241
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH38 5190MHz - L

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

1 (dBuvim) Date: 2023.04.21 A @Buvim) Date: 2023.04.21
1309 1300)
1209 1200)
1100 100 T
1009 1000|
90 909
809 809
700 00— HT—VL R Y In PEAK(UMI)
500 . 60
s00) . " N“M"'J S0 P e
i A
409 00 i
309 309
200 200
100 100
0 500, 5050 5070 5090 510 5130 5150 5170, 5190, 220 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (MHz)
site +03CHI5-HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_02294_220623 VERTICAL Condition PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 20230421 A (dBuvim) Date: 2023.04.21
1309 1300]
1209 1200)
1109 0,
1000 1000] 1
904 900
809 80
709 700
609 609 AVG 54
500 500
FLP U N S e
PPy PSR- 400 MWM Mo
309 30gpenennee
209 209
100 100
0 5030 5050 5070 5090, 5110 5130 5150 5170, 5190, 220 000 7000, 3000, 000, 000, G000 7000
Frequency (MHz) Freaquency (MHz)
Site +03CHI5-HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition

: AV6_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D38 of D241



swanranas. FCC RADIO TEST REPORT

Report No

.+ FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH38 5190MHz - R

0+1

Vertical

Fundamental

Peak

Date: 2023.04.21

wod
o

70.0 M

s

PEAK_BE 74|

Frequency (1Hz)

Site +03CHIS-HY

Condition :PEAK_BE_74 3m 9120b_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

160 5190, 5210. 5230 5250, 5270, 5290 5310 5330, 5350, 5370. 5390 5410, 5430. 5460
requency (M)

Left blank

Avg.

Date: 20230421

160 5190, 5210. 5230 5250, 5270, 5290, 5310, 5330, 5350, 5370, 531
Frequency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

0. 5410, 5430, 5460

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D39 of D241



SPORTON LAB.

FCC RADIO TEST REPORT Report No

.+ FR2N1818-01D

Band 1 5150~5250MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
) @B Date: 2023.04.05 el gBuvim) Dote: 2023.04.05
1300 1300)
1200 1200
1109 1100 1
1000) oA o 1000 I
900) 900
300) 500
00 oo T PEAK(UNI)
0 v o AVG 54
s00) SPTPPLG u s
IEE—————— 504 = -
40| e b
300 304
200 204
100 100
5030, 5050 5070, 5090, 50 5130 5150 5170 5190 &210. 5230 5280 00 2000, 3000 000 5000 5000 7
Freauency (WHr) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 2023.04.05 el gBuvim) Date: 2023.04.05
1300 1300)
1200 1200
1109 1100
1000 1004 5
00) O AT o0 i
300 500
700) 704
500 604 I H
50 — A 500
B g
B 400
R ———
300 Y, E—
200 204
100 100
500, 5050 5070, 5090, 50 5130 5150 570, 5190 G210 5230 5200 00 2000, om0, 000 5000 000 7000
Frequency (WHe) Frequency (WH)
site $03CHIS-HY site +03CHIS-HY
Condition : AVG_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D0_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto + RBW:1000.000KHz VBW:L000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D40 of D241



swanranas. FCC RADIO TEST REPORT

Report No

.+ FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz - R

0+1

Horizontal

Fundamental

Peak

Date: 2023.04.05

ondl

900)
809 PEAK_BE 74|
700
s00)

e
500 b R E

Frequency (1Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

160 5190, 5210. 5230 5250, 5270, 5290 5310 5330, 5350, 5370. 5390 5410, 5430. 5460
requency (M)

Left blank

Avg.

Date: 2023-04.05

900 W,

s00)

600 s A6 B 54
500 ’JW\«W.MW

- 1
0 o

160 5190, 5210. 5230 5250, 5270, 5290, 5310 5330, 5350, 5370. 5390 5410 5430, 5460
Frequency (1Hz)

Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D41 of D241



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz - L

0+1

Vertical

Fundamental

1 (@BuVim) Date: 2023.04.05

) (@Buvim)

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Date: 2023.04.05
1300 1304)
1200 1200)
1100 1100
1000 g 1004
900) 904
s00) 804
700) 00— HT—VL R 1 In PEAK(UMI)
ooy / o [ G5
S00Ly ikt sl et 504 rr—— e —————
U R
400 3000t e
300 304
200 20|
100 104
U B030. SOS0. 5070, 5090, G0 510 S1s0 G70. G100 G210 5230 520 00 2000, 3000, 000, 5000, 000 700
Frequency (HHs) Frequency (H:)
site $03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII) 3m 9120>_02294_220623 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.04.05 A (@Bavim) Date: 2023.04.05
1300 1304
1200 1200)
1100 1100
1000 1004
900) iy 904
e
s00) 804
700) 700
ooy o) G 54
50 i 504
olele |
o L R o B
S ———
300 [T B
200 200
100 100
U 5030, S0S0. 5070, 5090, G0 510 S1s0 G0 G100 G210 5230 520 00 7000, 000, 5000 5000 700
Frequency (HHr) Frequency (H:)
site +03CHIS-HY site +03CHIS-HY
Condition + AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition + AV6_54 3m 91200_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D42 of D241



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz - R

0+1 Vertical Fundamental

Date: 2023.04.05

PEAK_BE 74|

W
%o e it
v \

of (/M
wo
o bl

o

160 5190, 5210. 5230 5250, 5270, 5290 5310 5330, 5350, 5370. 5390 5410, 5430. 5460
Frequency (1Hz)
Site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120b_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023-04.05

o g g

AVG_BE 54|

e
400 V\W"W‘-\Wmmu\__ 1

160 5190, 5210. 5230 5250, 5270, 5290, 5310 5330, 5350, 5370. 5390 5410 5430, 5460
Frequency (1Hz)

Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D43 of D241
FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
s s Date: 20230421 ot v oot 0230821
1300 1200
1200 1200
g o) :
1000 1000 1
a0 %00
|
700 W”m\\ o UT T T L] L o)
oo : { o0 J .
ey E————————L
s T T AT 500/ ORI
a0 00 ek
200 200
200 200
100 100
S S 0 S 5W0_ 50 SE 0 50 w0 w0 om0 0 o0 ED o0 ED D 7
Freauency (it Freauency )
site -03cHI5MY site 03CHISHY
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
 RBW-I000.000KHz VEW:3000.000KHz SWTAuto REW-1000.000Kkz VEW:3000.000KHz SWT-Aute
Date: 20230421 o oo 02,0421
1208 \
\ - 1
a0 ‘ A s0d
nd 700
| W
g | \\L o0 s
5
oot R e ——— e JIZ/ N ———
L e e 40,0/ e
30.0 300t T T
200 200
100 100
S S S S SW0_ S0 S 0 50 w0 S0 5 0 700 ED o0 ED o )
Freauency (e Freauency o)
site -03cHIS- MY site 0acHIs-HY
Condition : AVG_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D0_02294_220623 HORIZONTAL
 RBW-I000.000KHz VBWEI0.000KHz SWT:Auto  RBW-1000.000KHz VBWAI0.000KHz SWT:Auto

TEL : 886-3-327-0868

Page Number : D44 of D241
FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/65 CH42 5210MHz - R

0+1 Horizontal Fundamental

Date: 2023.04.21

1000 WMW\'

%09

300 PEAK_BE|74
700 iyl

a0

500 i ;
Al L STV T o A e T
400)
300
209
109
160 5190, 5210. 5230 5250, 5270, 5290 5310 5330, 5350, 5370. 5390 5410, 5430. 5460
Frequency (1Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20230421

160 5190, 5210. 5230 5250, 5270, 5290, 5310 5330, 5350, 5370. 5390 5410 5430, 5460
Frequency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D45 of D241
FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE80 Partial 484/65 CH42 5210MHz - L
0+1 Vertical Fundamental
1000 R 1000 i
i !
0.0 700 L PR o B I PEAK(UMI,
L 600 AVG_54]
B T e B o il Kot
s
RS BT
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII) 3m 9120D_02294_220623 VERTICAL
RO 00D 000Kz VoW SO0 Co0ks s W RO 10000b0RHz VoW 3000 C00Ks 1 SN
Peak
oo R . P
90,0 St 90.0|
w W‘”\\ -
g : =
40,0 e R ha 400 e s
TS S ST
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition 1 AV6_54 3m 9120D_02294_220623 VERTICAL
ROWELOGD 000Kz VoW 10000 At ROWEL00D 00K VoW 600Kk SWTAts
Avg.

TEL : 886-3-327-0868

Page Number : D46 of D241
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No

.+ FR2N1818-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE80 Partial 484/65 CH42 5210MHz - R

0+1

Vertical

Fundamental

Peak

Date: 2023.04.21

tooq <

=
CISE R
700 Moy

m L

laror

PEAK_BE 74|

Frequency (1Hz)

Site +03CHIS-HY

Condition :PEAK_BE_74 3m 9120b_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

160 5190, 5210. 5230 5250, 5270, 5290 5310 5330, 5350, 5370. 5390 5410, 5430. 5460
requency (M)

Left blank

Avg.

Date: 20230421

Joyl [ FovSsen
309

700 ”
00 bbb %

160 5190, 5210. 5230 5250, 5270, 5290, 5310 5330, 5350, 5370. 5390 5410 5430, 5460
Frequency (MHz)

)

Site +03CHI5-HY

Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D47 of D241



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH36 5180MHz

0+1 Horizontal Vertical

Date: 2023.04.07 ol (dBuVIm)

Date: 2023.04.07
1309 1300|
1200 1200)
1109 100
1009 1000]
904 909
209 PEAK(UNI) 8040 . PEAK(UND]|
B e B S S S SRS B S L e e S S S S EESS S S
609 e 60 i)
5000 e = e 500l A ] =
400 400)
300 300
200 200
100 100
900 5000, 000, 12000, 74000, 6000 6000 000 5000, 70000, 12000 4000, 76000, 60
Frequency (MHz) Freauency (MHz)
site +03CHIB-HY site +03CHI5-HY
Condition + PEAK(UNIT) 3m 9120D_02294_220623 HORTZONTAL Condition + PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D48 of D241



swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

0+1

Horizontal

Vertical

1 (@Buvim) Date: 2023.04.07

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

Site +03CHI5-HY

el (9B

Date: 2023-04.07

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
Frequency (1Hz)

17.7G
~18G
Avg

Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORTZONTAL

site +03CHI5-HY
Condition + AV6_54 3m 91200_02294_220623 HORTZONTAL Condition + AV6_54 3m 9120D_02294_220623 VERTICAL
~14.5G
) (6Buvim) Date: 2023.04.07 el (@Buvim) Date: 2023.04.07
1300 1300
1200 1200
110 1104
1000 1000
900 90|
300 504
700 704
60 6 54 60 6 54
500 500
109 — 409
309 304
209 204
109 100
7700 17730, 17750, 17770, 17750, 17810 17830, 17850, 17870, 17690, 17810, 1730, 17950, 17970, 18000 7700 1730, 17750, 17770, 17760, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17850, 17970, 160
I )

Frequency (MH2)
Site +03CHI5-HY
Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D49 of D241



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

0+1 Horizontal Vertical

A 6Buvim) Date: 2023-04.07 el (@Buvim) Date: 2023-04.07
1300 1300]
1209 1200)
1109 10
1000 1000]
904 900
209 PEAKUNI) 00 PEAK(UNI|
L e e s e g s e B b oo ],
609 VG 54 s AVG 5
5000t = 00t P P T
409 400)
309 300
209 209
100 100
0008000, 0000 2000, 74000, 6000 18000 000 8000, 70000, 12000 4000, 16000, a0
Frequency (MHz) Frequency (MHz)
site +03CHI5-HY Site +03CHI5-HY
Condition + PEAK(UNIT) 3m 9120D_02294_220623 HORTZONTAL Condition +PEAK(UNIT) 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D50 of D241



swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

0+1

Horizontal

Vertical

1 (@Buvim) Date: 2023.04.07

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 2023-04.07

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORTZONTAL

requency (MHz)
Site +03CHIS-HY Site :03CHIS-HY
Condition + AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
~14.5G
A (@BuVim) Date: 2023.04.07 el (dBuVim) Date: 20230407

1300 1300]

1200 1200]

1109 100

1009 100.0]

900 900

800 80|

00 700

00 AVG 54 600 VG54
500) s0.0f

400 ap g

300) 300

200) 200)

100) 100

7700 17730, 17750, 1770, 17790, 17810, 17830. 17850, 17870 17890, 17910, 17930. 17950, 17970, _ 18000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 1301
B )

Site
Condi

Frequency (MH2)
+03CHI5-HY
ition + AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D51 of D241



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

0+1 Horizontal Vertical

A 6Buvim) Date: 2023-04.07 el (@Buvim) Date: 2023-04.07
1300 1300]
1209 1200)
1109 10
1000 1000]
904 900
209 PEAKUNI) 00 PEAK(UNI|
L e e s e g s e B b oo ],
609 AVG s AVG 54
Y ———— 50 e e At
409 400)
309 300
209 209
100 100
0008000, 0000 2000, 74000, 5000, 18000 000 8000, 70000, 12000 4000, 6000, a0
Frequency (MHz) Frequency (MHz)
site +03CHI5-HY Site +03CHI5-HY
Condition + PEAK(UNIT) 3m 9120D_02294_220623 HORTZONTAL Condition +PEAK(UNIT) 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D52 of D241



swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

0+1

Horizontal

Vertical

1 (@Buvim) Date: 2023.04.07

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 2023-04.07

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORTZONTAL

roquency (MHr)
site +03CHI5-HY site +03CHI5HY
Condition + AV6_54 3m 91200_02294_220623 HORTZONTAL Condition + AV6_54 3m 9120D_02294_220623 VERTICAL
~14.5G
) (6Buvim) Date: 2023.04.07 el (@Buvim) Date: 2023.04.07
1300 1300
1200 1200
110 1104
1000 1000
900 90|
300 504
700 704
60 6 54 60 6 54
500 500
109 - g
309 304
209 204
109 100
7700 17730, 17750, 17770, 17750, 17810 17830, 17850, 17870, 17690, 17810, 1730, 17950, 17970, 18000 7700 1730, 17750, 17770, 17760, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17850, 17970, 160
I )

Frequency (MH2)
Site +03CHI5-HY
Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D53 of D241



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH36 5180MHz

0+1 Horizontal Vertical
P cissarm) [
s0q g
200 g
wod wod
woq g
i |
209 PEAK(UNI) 809 PEAK(UND)
0 L LA+ L e e I |
000 AVG, 00 AVG 5
50.0fimg e AT 50,01 — =
wd o
s wd
0 aq
s wd
o i o S o o i i o S
- L
. oscuis Y s P
Condition : PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

0+1

Horizontal

Vertical

1 (@Buvim) Date: 2023.04.07

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 2023-04.07

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORTZONTAL

Site : 03CH15-HY Site. :03CH15-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
~14.5G
609 V6 54 00 A6 54|
I

Site

Frequency (MH2)
+03CHI5-HY

Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz

0+1 Horizontal Vertical

A 6Buvim) Date: 2023-04.07 el (@Buvim) Date: 2023-04.07
1300 1300]
1209 1200)
1109 10
1000 1000]
904 900
209 PEAKUNI) 00 PEAK(UNI|
L e e s e g s e B b L e e B e S A S S B e o S |
609 VG 54 e AVG 54
50.0fr e o T == == 50.0F o T = Z R
409 400)
309 300
209 209
100 100
0008000, 0000 2000, 74000, 6000 18000 000 8000, 70000, 12000 4000, 16000, a0
Frequency (MHz) Frequency (MHz)
site +03CHI5-HY Site +03CHI5-HY
Condition + PEAK(UNIT) 3m 9120D_02294_220623 HORTZONTAL Condition +PEAK(UNIT) 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D56 of D241
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz

0+1

Horizontal

Vertical

1 (@Buvim) Date: 2023.04.07

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 2023-04.07

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORTZONTAL

Site : 03CH15-HY Site. :03CH15-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
~14.5G
609 V6 54 00 A6 54|
I

Site

Frequency (MH2)
+03CHI5-HY

Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D57 of D241



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz

0+1 Horizontal Vertical

A 6Buvim) Date: 2023-04.07 el (@Buvim) Date: 2023.08.07
1300 1300
1200 1200
1100 o
1000 1000
900 904
09 PEAK(UD) e PEAK{U)|
L e e s e g s e B b L e e B e S A S S B e o S |
600 60
VG 54 AVG 5
5000 g = et P e e
400 400
300 304
209 200
100 100
000 8000, 0000, 2000, Ta000. 5000 78000 008000, 70000, 12000 7000, 5000, a0
Froquency (iz) Frequency (HH2)
site +03CHI5HY Site +03CHI5-HY
Condition + PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL Condition +PEAK(UNII) 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D58 of D241
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz

0+1

Horizontal

Vertical

1 (@Buvim) Date: 2023.04.07

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 2023-04.07

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORTZONTAL

Site : 03CH15-HY Site. :03CH15-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
~14.5G
609 V6 54 00 A6 54|
I

Site

Frequency (MH2)
+03CHI5-HY

Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D59 of D241



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz

Date: 2023.04.07 el (dBuVim) Date: 2023.04.07
1309 130.0]
1209 1200]
1109 100
1009 100.0]
500 s0.0)
00 PEAKUNI 09 PEAKTUN|
B e B S S S SRS B S L e e S S S S EESS S S
500 60|
AV AVG 5
I o= e S S s00) - == =
400 400]
300) 300
200) 200)
100) 100
000 8000, 10000, 12000, 14000, 16000, 18000 000 8000, 10000, 12000, 12000, 16000, 801
Frequency (MHz) Frequency (MiHz)
Site +03CHI5-HY Site +03CHIS-HY
Condition + PEAK(UNIT) 3m 9120b_02294_220623 HORTZONTAL Condition + PEAK(UNLI) 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz

0+1

Horizontal

Vertical

1 (@Buvim) Date: 2023.04.07

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

Site +03CHI5-HY

el (9B

Date: 2023-04.07

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
Frequency (1Hz)

17.7G
~18G
Avg

Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORTZONTAL

site +03CHI5-HY
Condition + AV6_54 3m 91200_02294_220623 HORTZONTAL Condition + AV6_54 3m 9120D_02294_220623 VERTICAL
~14.5G

) (6Buvim) Date: 2023.04.07 el (@Buvim) Date: 2023.04.07
1300 1300
1200 1200
110 1104
1000 1000
900 90|
300 504
700 704
60 6 54 60 6 54
500 500
109 P e
309 304
209 204
109 100

7700 17730, 17750, 17770, 17750, 17810 17830, 17850, 17870, 17690, 17810, 1730, 17950, 17970, 18000 7700 1730, 17750, 17770, 17760, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17850, 17970, 160
I @)

Site

Frequency (MH2)
+03CHI5-HY

Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz

0+1 Horizontal Vertical

) @Buvim) Date: 2023.04.07 el (@Buvim) Date: 2023.08.07
1300 1300
1200 1200
1100 o
1000 1000
900 904
209 PEAKUNI) 00 PEAK(UNI|
L e e s e g s e B b L e e B e S A S S B e o S |
609 AVG 54 00 AVG 5
S0P e e T == L o
400 400
300 304
209 200
100 100
000 8000, 0000, 2000, Ta000. 500, 78000 008000, 70000, 12000 7000, 75000, a0
Froquency (iz) Frequency (HH2)
Site : 03CH15-HY Site. 2 03CHI5-HY
Condition : PEAK(UNIT) 3m 9120D_02294_220623 HORTZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D62 of D241
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz

0+1

Horizontal

Vertical

1 (@Buvim) Date: 2023.04.07

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 2023-04.07

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORTZONTAL

roquency (MHr)
site +03CHI5-HY site +03CHI5HY
Condition + AV6_54 3m 91200_02294_220623 HORTZONTAL Condition + AV6_54 3m 9120D_02294_220623 VERTICAL
~14.5G
) (6Buvim) Date: 2023.04.07 el (@Buvim) Date: 2023.04.07
1300 1300
1200 1200
110 1104
1000 1000
900 90|
300 504
700 704
60 6 54 60 6 54
500 500
109 409
309 304
209 204
109 100
7700 17730, 17750, 17770, 17750, 17810 17830, 17850, 17870, 17690, 17810, 1730, 17950, 17970, 18000 7700 1730, 17750, 17770, 17760, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17850, 17970, 160
I )

Site

Frequency (MH2)
+03CHI5-HY

Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D63 of D241



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz

Date: 2023.04.07 el (dBuVim) Date: 2023.04.07
1309 130.0]
1209 1200]
1109 100
1009 100.0]
500 s0.0)
00 PEAKUNI 09 PEAKTUN|
B e B S S S SRS B S L e e S S S S EESS S S
500 60|
AVG 54 AVG 54
[ e s e = 50,0 P o S = e
400 400]
300) 300
200) 200)
100) 100
000 8000, 10000, 12000, 14000, 16000, 18000 000 8000, 10000, 12000, 12000, 16000, 801
Frequency (MHz) Frequency (MiHz)
Site +03CHI5-HY Site +03CHIS-HY
Condition + PEAK(UNIT) 3m 9120b_02294_220623 HORTZONTAL Condition + PEAK(UNLI) 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D64 of D241



swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz

0+1

Horizontal

Vertical

1 (@Buvim) Date: 2023.04.07

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 2023-04.07

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORTZONTAL

Site : 03CH15-HY Site. :03CH15-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
~14.5G
609 V6 54 00 A6 54|
40.0| = 40.0|
I

Site

Frequency (MH2)
+03CHI5-HY

Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D65 of D241



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - L
0+1 Horizontal Fundamental
s0d
100 WV\ 10|
o
700 qoof UT M T LW [ 1 IR V(T
wd
oy Snm——————— L S 500 LV —
oy I
s Y i
B L T . 0 0 S
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
Ao To0D 000k s VoW S Conks oW R L0000b0Rs VT s000 Bk W
Peak
110.0| 110.0| 1
wd
50.0 11 50.0/ \\
80,0 T 40.0| SURNEUREES
30.0| Jnaw,v/“—”wlf
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL
RSOGO VoG 00k A RBELoOn000k Ve Sonkes S oAty
Avg.

TEL : 886-3-327-0868

Page Number : D66 of D241
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No

.+ FR2N1818-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

0+1

Horizontal

Fundamental

Date: 2023-04.07

110

1000)

900)

s00)

700
WA,

Avg.

: AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

o
mmmmm
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
ETERCRE T4 a0 0ok 220t ORI
Peak Left blank
1000V
e
v -
500 R e i
40,0 e
Conditi

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D67 of D241



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

0+1

Vertical

Fundamental

1 (@BuVim)

Date: 2023-04.07

) @Bu

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Date: 2023.04.07
1300 1300
1200 1200
1109 o) 1
vV
1000 1000 ‘
900 904 ‘
500 w04
700 / 00— HT—VL e — Y \‘ I PEAK(UMI)
500 W”M 60
9 P v S0 e
T S
400 B0
309 304
200 200
109 100
05030, 5050 5070, 5090, 5M0. 5130 5150, 5170 5190, 5210, 5230, 5250 5280 000 2000, 3000 000 5000 G000 7000
Frequency (MHz) Frequency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition +PEAK_BE_74 3m 91200_02294_220623 VERTICAL Condition PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 2023.04.07 A @Buvim) Date: 2023.04.07
1300 1300
1200 1200
110 o
1000 1000
900 904
500 w0
700 700
o /
500 ; S e— 50
400 400 R
IR S —
309 00|
200 200
100 00
05030, 5050 5070, 5090, 50, 530. 5150 5170 5100, 5210, 5230, 5250 5280 000 7000, 000 5000 5000 7000
Frequency (MHz) Frequency (M#z)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition

: AV6_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D68 of D241



seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

0+1 Vertical Fundamental

Date: 2023-04.07

1ogf V1
wd

N PERK BE 74
700 M
500
R i

50 B U PP S P—
400
300
200
100

750 G 500 S SM0 60§60 SA00  Sa. SMO. im0

Froquency (ie)

site $03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023.04.07
1300
1200
110
Tonafrn ARy
909
500
700
609 N G B 54
500 B
400 ee——
309
200
100
750 S0 5300, 530 530 560 500, 50D, 5420, 5D 5460
Fraquency (Hz)
site +03CHI5HY
Condition + AV6_BE_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

0+1

Horizontal

Fundamental

1 @BuVim)

Date: 2023-04.07

) (@Buvim)

Date: 2023.04.07

00— HT—VL R 1 i

s
i

PEAKUIL

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

B
409 00 i s N
309 309
200 200
100 100
0 5030, 5050, 5070. 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230. 5250, 5270, 5290, 5320 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (M#z)
site +03CHI5-HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_02294_220623 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 2023-04.07 A (dBuvim) Date: 2023-04.07
1309 1300]
1209 1200)
1109 0,
1000 1000]
904 900
809 80
w0 |
500 S 50
B e I R R 400) ,,_—// =
309 PP IR S e e
209 209
100 100
0 5030, 5050, 5070. 5090, 5110, 5130 5150, 5170. 5100, 5210, 5230 5260, 5270, 5290, 5320 000 7000, 000, 000, G000 7000
Freaquency (MHz) Frequency (M#z)
site +03CHI5-HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_02294_220623 HORTZONTAL Condition :

: AV6_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D70 of D241



swanranas. FCC RADIO TEST REPORT

Report No

.+ FR2N1818-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

0+1

Horizontal Fundamental

Date: 2023-04.07

Avg.

: AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

800) " PEAK BE 74|
709 \«W
)
o0 B e e
s et
409
%04
200
100
70 D O N T £
Froauency (e
site £03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto
Date: 20230407
1504
1200
10g
1000 V
%00
a0
709
60.0 A
pEY S
s00 SO
Y
%04
209
100
70 O £
Froauency (e
site £ 03CHI5-HY
Conditic

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - L
0+1 Vertical

Fundamental

) cBovim) Date: 20230407 ) @avim) Date: 20230407
1300 1300

1200 1200

110.0| 10.0| 1

0o o 10

900 a0

a00 a0

700

00— HT—VL R ut L PEAK(UMI)
s00) 600] |
509 - SO SR 27 .

500 W b
e
409 409) oA
309 309
200 200
100 100
05030, 5050, 5070. 5090 5110, 5130, 5150 5170. 5190, 5210, 5230. 5250, 5270, 5290, 5320 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (MHz)
site +03CHI5-HY 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_02294_220623 VERTICAL Condition PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 2023-04.07 A (dBuvim) Date: 2023-04.07
1309 1300]
1209 1200)
1109 0,
1000 i 1000]
904 900
809 80
709 700
609 609 AVG 54
500 — 500
409 B (s I e 400) e
309 30 T
209 209
100 100
0 5030, 5050, 5070. 5090, 5110, 5130 5150, 5170. 5100, 5210, 5230 5260, 5270, 5290, 5320 000 7000, 000, 000, G000 7000
Freaquency (MHz) Freaquency (MHz)
+03CHI5-HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition + AV6_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D72 of D241
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swanranas. FCC RADIO TEST REPORT

Report No

.+ FR2N1818-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

0+1

Vertical Fundamental

Date: 2023-04.07

1000)
900)
809 PEAK_BE 74|
700
s00)

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

500 Mt bt i oirbebamgeatspegon]
o
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL
ETERCAE T4 a0 ok 220t VT
Peak Left blank
90.0f /\
609 L AVG_BE_54]
- =
40,0 B ——
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

0+1

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 2023.04.06 ) (@Buvim)

PR

A

ANt b

Date: 2023.04.06

PEAK_BE 74| 809

00— HT—VL

5330, 5350, 370,
Frequency (1Hz)
+03CHIS-HY

+PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

EED 5450, 5450 000 2000,

AR

00 i 0

! PEAKu

000,

Frequency (MHz)

Site 03CHI5-HY

Condition PEAK(UNIT) 3m 9120D_02294_220623 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000. 5000. 7000

Avg.

Date: 2023-04.06 ) (@Buvim)

-

Date: 20230406

VG B 54| 609]

A6 54

5330, 5350, 370, 5390,
Frequency (MHz)
+03CHI5-HY

: AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

B

IV N

5430, 5450, 5450 000 2000,

Condition

4000,
Frequency (MHz)
Site £ 03CHI5-HY

: AV6_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

5000. 5000. 7000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

0+1

Vertical

Fundamental

1 (@BuVim) Date: 2023.04.06

) (@Buvim)

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Date: 20230405
1300 1300
1200 1200 .
100 100
] /W \
909 \\w s0q|
709 \ = Tl AT L] o L peakun
60 Lt s0d i
500 M e - soql Pttt
400 40.0] MW«N«WMMM |
g |
2o xd ‘
= W wee  Bm mw S sm ssaso o0 7000, ED 000 ED w000 To00
Hoduency (ihe) roquency ()
Site :03CH15-HY Site. 03CH15-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @Bovim) Date: 20230406 A @Bavm) Date: 20230406
1300 1300
1200 1200
1100 o)
1009 [\pj\/\ 1000]
309 | 504
309 50|
PN
w09 \ w0
500 & s0q]
g — I N —
30.0 Jn.nmi/w/_/\‘—'/
209 200
100 10
= s wse BW e S B Sa S0 o6 7000 000 ED £ To00
Heduency (i) requency (i)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition

: AV6_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz - L

0+1 Horizontal Fundamental

) @suvimy Date: 2023.04.07 el gBuvim) Dates 20230407
1300 1300
1200 1200 .
1100 100
1000 1000
900 500
300 500
00 oo T L peAxwu/
500 60
et \
L e 500] MW/ RN ———
Pttt
100 P e
300 309
200 209
100 109
0%, 5050, 5070, 5090 510 5130, 5150 5170, 5190, 5210 50, 570 5700 00 7000, £ 00, ED D 7
Freauency (HHr) Frequency (WH)
site £03CHIB-HY site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvimy Date: 2023.04.07 el gBuvim) Dates2023.04.07
1300 1300
1200 1200
1100 0] .
1000) fWW/u 1000
900 500
300 504
700) ' 700)
500 . i 60 } s
s00) — 509
IS B W ~ ]
40,0} 00| T
R A
300 300 et
200 204
100 109
S0%0. 500, 5070, 5090 5110, 5130, 5150, 5170, 5190, 5210 5230, 5250 5700 00 7000, £ 000, ED D 700
Frequency (WHe) Frequency (WH)
site £03CHIB-HY site £03CHIB-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D0_02294_220623 HORIZONTAL
: RBWF1000.000KHz VBW-0.300KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D76 of D241
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz - R

0+1 Horizontal Fundamental

oate: 20230407
1200
1200
v —-—
100

%0
09 PEAK_ BE 74
100 N
500 Mo,

A et

s00
o
%00
200
100

W B Bm B0 B B0 B0 SR B0 S

Treauency e

site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023-04.07

1000

o
500 B e
400) e
300
200
109
250 5280, 500, 5320 530 5360, 5360 500 5420 54D, 5460
Frequency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D77 of D241
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH52 5260MHz - L

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

. P o P
g g
m0q g
1100/ 110.0| 1
100.0{ MM 100.0|
e wd
wd wq
70| {/ qoof UT T FTLL T L e JE— L
wd A wd
O DM O g N v
P kit At
o b IR
g ]
o d
wd wd
ST S T @ 0
e e
Site :03CHI5-HY Site 2 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII) 3m 9120D_02294_220623 VERTICAL
Ao T00D 000Kz VoW S Co0Ks . WALt RO L000Db0Rz VO30 CaaK e TR
Peak
. P i P—
g g
m0q g
o wod
wog " g
e wd
wd g
d nd
w i w0y aas
ad ad
ol L e 400 I e
30.0| 30. UWM‘/‘V
g d
wd wd
L B
e e
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition

AV6_54 3m 9120D_02294_220623 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR2N1818-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz - R

0+1 Vertical Fundamental

Date: 2023-04.07

i
1000
900)
809 PEAK_BE 74
700
s00)

WNMMWMW 3
500 e ST RSN R |
400) |
300
209
109
250 5280, 500, 5320 5340 5360, 5360 5A00. 5420 5a40. 5460
Froquency (1Hz)
Site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120b_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023.04.07
1309
1209
1109
o0y
s00
800)
700)
500)
500 S S ——
400
300
200
100
750 S 500 50 530 60 5360 500 40, 50 54s0
Froquency (Hr)
site 103CHI5-HY
Condition + AV6_BE_54 31m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1818-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - L

0+1

Horizontal

Fundamental

Avg.

v oo 20230407 i oo 20230007
110.0f ‘ﬁ' 10.0|
- i
800 ‘q s00)
70.0) 700 L I 1 PEAK(UMIY,
- ] (
P P
jz: eSS S j:::WW%M RE———
09
eeasency (i rocuency (i)
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
| RBWH000.000KHz VBWA3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
v oo 20230407 s sy oot 20230407
1
500
609 / 600 VG 54
500 e e e PN -
109 S
30.0 Jn.nw/"/_/‘w
reasenc iz reauency )
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL
| RBWHO00.000KHz VBW-0.300k+z SWT:Auto

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No

.+ FR2N1818-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - R

0+1

Horizontal Fundamental

Peak

Date: 2023-04.07

soaly

100/ Py
- V/ |

5

st A s b3

530, 530 630 50, 5300 5410, 5430, 450
Frequency (M)

:03CHI5-HY
:PEAK_BE_74 3m 9120>_02294_220623 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2023-04.07

w\«“ AVG_BE 54
500 et
—— ]

400)

300

200

109

280 S0, 30 G0 G0, 6300, SAM0. 5430 a0
Frequency (1Hz)

Site +03CHI5-HY
Conditi

: AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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